1300
T300e

AUTOMATIC FLOOR SCRUBBER

Parts Manual

Hygenic® Fully Cleanable Recovery Tank

TennantTrue® Parts
IRIS® a Tennant Technology

[=l&=[=] For the latest Parts manuals and other
language Operator manuals, visit:

[=] www.tennantco.com/manuals
9014524

c € Rev. 04 (03-2017)

iy tennantco corm A O R



ot
TERNANT
s,

Ref Part No. Serial Number Description Qty.

82681 (000000- ) Bracket Widt, Lpg Mount 1

63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4

51839 (000000- Nut Adjustable, Lpg Tank Mtg 2

49263 (00000 Tie, Cable 3

D 82556 (00000f- 001039) Bracket, Vaporizer 1
J 54930 (00000R- ) Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.
2. (B) Identify the machine serial number from the data label. | piease fill out at time of installation for

3. (C) Ensure the proper serial number is used from future reference.
the parts list. Model No. -
EN| 4. Identify the part number and quantity.
Do not order by page or reference numbers. Serial No. -

5. Provide your name, company name, customer ID number, | pachine Options -
billing and shipping address, phone number and
purchase order number. Sales Rep. -

6. Provide detail shipping instructions.

Sales Rep. phone no. -

(D) V - identifies an assembly Customer ID Number -
A - identifies parts included in assembly

Installation Date -

Tennant N.V.

Industrielaan 6 5405 AB

P.O. Box 6 5400 AA Uden- The Netherlands
europe@tennantco.com
www.tennantco.com

Specifications and parts are subject to change without notice.
Copyright © 2015 - 2017 TENNANT Company. All Rights Reserved.



BG

KAK A MOPBYBAME YACTU - BuxTe cxemaTta no-rope

WManonsBanTte camo yactu, goctasenn ot TENNANT unm TexHu ekBuBaneHTu. Hactute n JOCTaBKUTE MoraT Aa ce nopbyaT OHNawH,
no TenedoH, hakc nnv no nowaTta.

CriefsanTe [ONYNOCOMEHUTE CTHIKY, 3@ fia CU OCUrypuTe 6bp3a 1 To4Ha AocTaBKa.

1.

(A) MocoyeTe moaena Ha mawmHaTa.

(B) MocoyeTe cepuitHuA HOMep Ha MalumMHaTa oT TabenkaTa ¢ TEXHUHECKUTE JaHHW.

2
3. (C) YBeperTe ce, Ye CTe U3MNoON3Banmu TOHHNA CEPUEH HOMEpP OT CNMCbKa C 4acTu.
4

MocouBa HOMepa Ha YacTTa 1 KonM4ecTBoTo. He nopbyBanTe YacTu
criopef, CTpaHuuaTa unm pethepeHTHUTE Homepa.

5. MocoyeTe CBOETO ME, HAUMEHOBAHWETO Ha cbmpmaTa, KIIMEHTCKUA

HOMep, agpeca 3a noflydaBaHe Ha CMeTKaTa U foCTaBkKaTa, Tefl.HOMep U HoOMepa Ha nopbyKaTa.

6. MocoyeTe NogpobHU MHCTPYKLUMK 3a AocTaBKaTa.

(D) V - nocoyBa HauYvH Ha MOHTaX
A - nocouBa YacTuTe, BKIIIOYEHN B MOHTaXa

Mona, nonbnHeTe No Bpeme Ha MOHTaXa 3a 6baella cnpaska.

Mopen 3 -

CepveH 3 -

Onuumn Ha mawmHaTa -

TBbproBcku NpeacTaBuTeN -

Ten. 3 Ha THPr. NpeacTaBuTen -

Knnentckn 3 -

Jlata Ha MOHTax -

CN

WRTERAg - 2RTR

AEA TENNANT A FIRENE RS, SO a IR irm, i id., FEEEIm.

VEMAE T TS B R A AT

L (W) HiEMasms.,

B) AHIBFEHENBIFHE.

©) wIREHMEFIRTEIERFTS .

MEB S MEE,

AR MEZ 5 5T,

5. WM A, AFER, B ID 5. fIRAEESIN,
R SR E S,

6. RMTEMAET HE.

o V- BEAs
A - mrEAthEENaY

N

WERENES RS E.

Bg -

FEIS -

WLEETR -

HERE-

HERERIESHT -

EPOID WS -

TROH -

cz

OBJEDNAVANI DIiLU - Viz schéma vyse.

Pou ivejte pouze dily dodgné spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych ni e.
1. (A) Zjistéte model stroje.
2 (B) Zjistéte sériové Cislo stroje z vyrobniho Stitku.
3.  (C) Pou ijte spravné sériové &islo ze seznamu dilG.
4

Urcete Cislo amno stvi dilG.
Neobjednavejte podle stran nebo referenénich &isel.

5. Uvedte jméno, nézev spolecnosti, Eislo ID zakaznika, fakturacni a
dodaci adresu, telefonni &islo a ¢islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

(D) V - oznacuje sestavu
A - oznacuje dily v sestavé

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové &islo -

Doplnky zafizeni -

Obchodni zastupce -

Tel. €. obchodniho zastupce -

Cislo ID zakaznika -

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kénnen online, telefonisch, per Fax oder per E- Mail bestellt werden.

Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.

1.

2
3.
4

(A) Geben Sie das Modell der Maschine an.
(B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).
(C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

Erteilen Sie genaue Versandanweisungen.

(D) V - steht flr eine Einheit
A - steht flr Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfiillen.

Modellnr. -

Seriennr. -

Maschinenoptionen -

Verkéaufer -

Telefonnummer des Verkaufers -

Kundennummer -

Installationsdatum -




DK

BESTILLING AF RESERVEDELE - Se ovenstéende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbehor kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstéende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer pa datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o H DN

Angiv dit navn, firmanavn, kunde- id- nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr -

Salgskonsulent. -

Salgskonsulentens tif. -

Kunde-id-nr. -

Installationsdato -

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud voi samavaérseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jérgige alltoodud juhiseid.

1. (A) Méarkige masina mudel.
(B) Mérkige andmesildil olev masina seerianumber.

(C) Veenduge, et olete valinud varuosade loendist dige seerianumbri.

> 0n

Mérkige varuosa number ja kogus.
Arge tellige lehekiilje- voi viitenumbri alusel.

5.  Mérkige oma nimi, ettevotte nimi, kliendinumber, arveldus- ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tdpsed saatmisjuhised.

(D) V - tahistab komplekti
A - tahistab komplektis olevaid osii

Palun téitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus -

Mudgiesindus -

Muugiesinduse telefoninumber -

Kliendinumber -

Paigaldamise kuupaev -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de maquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacion, el niumero de teléfono y el nimero del pedido de compra.

6.  Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

Ne¢ serie -

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor -

Ne cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,

puhelimitse, faksilla tai sdhkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.

1. (A) Katso koneen malli.

2. (B) IKatso koneen sarjanumero sen tunnustarrasta.
3. (C) Varmista, etté osaluettelosta, ettd kaytat oikeaa sarjanumeroa.
4. Katso osanumero ja kappalemaara. Al tilaa ilmoittamalla sivu- tai viitenumeroita.
5.  limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.
6. llmoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

myo6hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisévarusteet -

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero -

Asennuspaiva -




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci- dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci- dessous pour assurer une livraison rapide.

1.

o H> DN

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez- vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -

GR

TPOMOZX MAPAITEAIAZ ANTAAAAKTIKQN - BA. mapanavw diaypappa.

Xpnotporotote povo avTarAakTika riapexopeva ard tnv TENNANT Company 1) 10od0vapa. Ta avTaAAaKTIKA KAt avaA®otpa prnopoUv va apayyeA8ouUv online,
TNAEGWVIKA, pE GaE 1) TaXUSPOULKA.

AKOAOUBNOTE TA TIAPAKATW BripaTa yia va eEacdaAioeTe TNV £YKALPN AMOCTOAN TOUG.

1.
2.
3.

(A) Bpeite TO HOVTEAO PNXAVAHATOG.
(B) Bpeite Tov aplBUO OEIPAG TOU UNXAVIAHATOG ard TNV £TIKETA OTOLXEIWV.

(C) BeBawwBeite 0TI Xpnolporoteital 0 owoTog aplBpog oelpdag ano
TOV KATAAOYO QVTAAAGKTIK®V.

Bpeite KwdIKO AVTAAAOKTIKOU Kal ToooTnTa.
Mnv rapayyéAvete Baoet oeAidag 1 apBumv avadopdg.

Awote 10 dvopa 0ag, ovopa etalpeiag, ID (kwdikd) meAaTn, dieUBuvon TIHOAOYNoNg
KAl QrOOTOANG, aptBpd TNAEG®OVOU Kal aplBud eVTOANG TPOpBeLag.

A®OTE AETITOEPEIG TIANPOPOPIEG ATIOOTOANG.

(D) V - unodnAwvel unooloTnua
A - uTOdNAGVEL TA PEPN TOU MEpIAaPBAvovTal OTO
unooloTnua

MapakaAoUpe CUPTTANPWOTE KATA THV OPA TNG EYKATACTAONG Yia

HeAAOVTIKR avagopa.

Ap. Movtehou -

Ap. oe1pdg -

EruAoyég Mnxavnuarog -

EKTT. IWANOEWV -

TnA. EKMPOCMTIOU TIWATCEWV -

AptBpog TEAATN -

Hpepopnvia eykaraotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenérték( cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Intereten kereszttil, vagy telefonon, faxon és
e-mailben.

A pontos szdllitds érdekében kovesse az alabbi Iépéseket.

> 0 np =

(A) Adja meg a gép tipusat.
(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.
(C) Ugyeljen arra, hogy a megfeleld gyartasi szamot vélassza ki az alkatrészlistardl.

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

Adja meg a nevét, a cége nevét, az tigyfélazonosité szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

Adjon részletes szadllitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhaté alkatrészekre utal

A késdbbi vi k ések érdekében kérijiik,

hogy a rovatokat az els6 lizembehelyezéskor téltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi képviseld telefonszama -

Ugyfél azonosité szama -

Uzembehelyezés datuma -

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.

1.

o H> DN

(A) Identificare il modello della macchina.

(B) Identificare il numero di serie della macchina dall’etichetta dei dati.

(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore -

Tel. venditore -

Numero ID cliente -

Data di installazione -




JP

R=YOExHk 1 EROEESRL TSN
TENNANTH ELD/A—VEIXRERDHEBMUCTEELY,

N=UROBTSALROTERIE. A5 BEf. FAX. FEFHRTERELLMVLET,

HERIZBBEHTESESZ. BT OFERBALE IS,

1.
2.

(A BREDETILREESHMO LB,

B) BEOT—ASNNUIZHRIENTNALYTLES
EBHMSELSEE,

©) =V AFESHEL T, VU7 LESHELONTTESR
&L,

NR—YBBLHEEBMOE TN, X2 TN/ AE05 0D
R—UESPBRES TOIIITEETISEL,
BEROBAH. KU A . BEDES ., AR/ FELLER.
ERET. ANEBRTEBAL BEIEL,
FEICETHTHENHNIL, BBRL TS,

D V -FELIVERLET
A - FEDIZEFNDAA—VERLET

BB TESLIIC, ERCIRAL TSN,

EF/No. ~

)T JLNo. -

HROF T

MR IR -

RS RIEEDEERES -

AEDHES -

=
=R

s

KAIP UZSISAKYTI DALIS - Zr. diagrama viruje

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas bty greitai jvykdytas, laikykités iSvardyty taisykliy.

1. (A) Nurodykite masinos modelj.
2 (B) Norodykite masinos serijos numerj, kurj rasite ant duomeny zymeés.
itikinkite. kad d iks! ~ is i daliu sarad Prasome uzpildyti montavimo metu,
3. (C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraSo. siekiant gauti informacija ateityje.
4 Nurodykite dalies numerj ir reikiama kiekj.
Neuzsakinékite pagal puslapius ar nuorodos numerius. Modelio nr. -
LT 5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numer;, Serijos . -
saskaitos iSraSymo ir vezimo adresa, telefono numerij ir :
pirkimo uzsakymo numer;. Masginos parinktys -
6. Nurodykite iSsamias gabenimo instrukcijas. Prekybos atstovas -
Komivojazieriaus tel. nr. -
(D) V - Zzymisistema . ,
A - nurodo sistemos dalis Pirkéjo ID numeris -
Sumontavimo data -
KA PASUTIT REZERVES DETALAS - Skat. diagrammu iepriek$
izmantojiet tikai TENNANT Company piegadatas vai tam lidzvertigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.
Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.
1. (A) Nosakiet masinas modeli.
2. (B) Nosakiet masinas sérijas numuru uz tehnisko datu uzlimes. Veicot uzstadisanu, lidzam pierakstist attiecigo informaciju
R . - o i tos it ak.
3. (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta. fzmantosanai turpma
LV 4 Nosakiet detalas numuru un skaitu. Modela Nr. -
Veicot pastijumus neatsaucieties uz lappusu vai norades numuriem. Sériias N
érijas Nr. -
5. Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina _J _
piesati$anai un piegadei un pirkuma pasatijuma numuru. lekartas papildaprikojums-
6.  Sniedziet detalizétu informaciju par piegadi. Pardosanas parst. -
Pardosanas parst. talr. Nr. -
©) V' - nosakaerici i . . Klienta identitates numuru-
A - nosaka detalas, kas ir komplekta ar ierici
Uzstadisanas datums-
HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.
Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.
Volg de stappen hieronder om een juiste levering te garanderen. Vul tijdens installatie de onderstaande gegevens in voor eventueel
1. (A) Bepaal het machinemodel. toekomstig gebruik.
2. (B) Lees het serienummer van de machine af van het gegevenslabel.
NL 3.  (C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst. Modelnr. -
4. Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers Seri
erienr. -
5.  Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op. Machine- opties -
6.  Geef gedetailleerde leveringsinstructies op. Verkoopvert. -

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Telnr. verkoopvert. -

Klantnummer -

Installatiedatum -




NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1.

o H> DN

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.

(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

Angi ditt navn, firmanavn, kunde- ID- nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjepsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved installasjonstidspunkt for fremtidig bruk.

Modellinr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde- ID- nummer -

Installasjonsdato -

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywaé wytacznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czeséci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1.

2
3.
4

(A) Okresli¢ model maszyny.
(B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowej.
(C) Odszukac ten numer seryjny w wykazie czesci.

Okresli¢ numer czesci i ilos¢. Nie zamawia¢ na podstawie numeru strony lub liczby porzadkowej
wykazu.

Poda¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zamoéwienia zakupu.

Poda¢ doktadne instrukcje dotyczace dostawy.

(D) V - oznacza zespét
A - oznacza cze$¢ w zespole

Prosimy wpisa¢ date instalacji do p6zniejszego wykorzystania.

Nr modelu-

Nr seryjny -

Opcje maszyny -

Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

Nr ident. klienta -

Data instalacji -

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga os passos abaixo para garantir uma entrega rapida.

1.

2
3.
4

(A) Identifique o modelo da maquina.
(B) Identifique o niumero de série da maquina que se encontra na etiqueta de dados.
(C) Certifique- se de que usa o nimero de série correcto da lista de pegas.

Identifique o nimero de produto e a quantidade. Nao encomende através de nimeros de
pagina ou de referéncia.

Forneca o seu nome, o nome da empresa, o numero de ID do cliente,
os enderecos de facturagéo e entrega, o nimero de telefone e
o numero da nota de encomenda.

Forneca instrucoes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Preencha na altura da instalagao para futura referéncia.

Modelo n® -

Ne de série -

Opcodes da maquina -

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalagéao -

RU

KAK 3AKA3ATb 3AMYACTHU - Cm. cxemy Huxe.

Wcnonb3yinTe Tonbko 3anyacTu, noctasnAemble komnaHvern TENNANT vnm ux aHanorn. 3anacHble YacTu U pacxogHble MaTepuasbl MOXHO 3aKa3aTb B PEXUME OHNaiH,
TeneoHoM, (hakCoM Unn ANEKTPOHHON NMOYTOMN.

[inA cBOEBPEMEHHOW [OCTaBKW CNefynTe ONUCaHHBLIM HUXE UHCTPYKLMAM.

[l S

(A) Ykaxxute mofenb MaluuHblI.

(B) Ykaxkute cepuitHbIi HOMep MallMHbl, 0603HAYEHHbIN Ha TabnnyKe TEXHUHECKNX AaHHbIX.
(C) YnocToBepbTech, HTO HaAneXaluii CepUNHbLIA HOMEp NepPeYnCIeH B CMIUCKE 3anyacTen.
YKaxxute HoMep AeTan 1 Hy>KHOe KONM4ecTBO. He ncnonb3yinTe Homepa CTPaHWL, UK CCbIOK.

YKaxuTe CBOe UMA, Ha3BaH!e KOMNaHuu, MAEHTU(UKALMOHHBIA HOMEP
noKynaTens, pacyeTHbIN aapec U aApec A0CTaBKU, TenedOoHHbI HoMep
1 HOMep 3aKasa Ha MOKYMKy.

YKaxuTe noapobHble CBEAEHUA O AOCTaBKe.

(D) V - o3Hayaer ysen
A - ob6o3HavaeT getanb y3na

Bo BpemA yCTaHOBKM 3anonHuTe, NoXanymncra, aTu cBeAeHuA Ana

TOro, 4TO6bI CCbINATbLCA B Aanbﬂeﬁmem.

Mogaenb 3 -

CepuiiHbii O -

Onuumn mMalmvHbl -

ToproBbiii NpeacTaBUTENb -

TenedpoH TOpProBoro NpeacTaBUTenNA -

MaeHT. Homep nokynarens -

[aTta ycTaHOBKM -




SE

BESTALLNING AV RESERVDELAR - Se ovanstiende schema.

Anvand endast delar fran Tennant Company eller likvérdiga. Delar och material kan bestallas online, telefoniskt, per fax eller post.

Folj nedanstéende steg for en snabb leverans.
1. (A) Identifiera maskinens modell.
(B) Identifiera maskinens serienummer pé typskylten.
(C) Kontrollera att ratt serienummer anvands fran dellistan.

Identifiera artikelnumret och méngden. Bestall inte med hjalp av sido- eller referensnummer.

o H> DN

Uppge ditt namn, féretagets namn, kundens ID- nummer, faktura- och leveransadress,
telefonnummer och ordernumret vid inkop.

6.  Ge detaljerade transportanvisningar.

(D) V - identifierar en modul
A - identifierar delar som ingér i en modul

Fyll i vid installation och spar for framtida bruk.

Modellinr. -

Serienr. -

Tilvalsutrustning -

Forséljare -

Forséljarens tel.nr. -

Kundnummer -

Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI CASTIi - Pozri vy$sie uvedeny diagram.

Vyu ivajte vyhradne dielce df:dané spoloénos ou TENNANT, alebo ich ekvivalenty. Dielce a polo ky je mo né objedna online,

telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruéenia sa riad'te nasledovnymi krokmi.
1. (A) Identifikujte model stroja.

(B) Z etikety s udajmi identifikujte sériové ¢islo stroja.

(C) Ubezpecte sa, e ste zadali spravne sériové &islo zo zoznamu dielcov.

o H> DN

Zadajte VaSe meno, meno spolo¢nosti, ID &islo zakaznika, fakturacnu a
prepravnu adresu, telefénne ¢islo a objednavacie &islo dielu.

6.  Uvedte podrobné prepravné pokyny.

Identifikujte Cislo dielu a mno stvo. Neobjednavajte pomocou &isel stran, alebo referenénych cisel.

(D) V - identifikuje sadu
A - identifikuje Casti sady

Vypliite prosim pri in$talacii pre pripad potreby v budtcnosti.

€. modelu -

Sériové €. -

Zvlastne prislusenstvo stroja -

Obchodné zastupenie -

Obch. zastupenie tel. &. -

ID ¢. zakaznika -

Datum inStal&cie -

SL

NAROGANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,

po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.
1. (A) Ugotovite model stroja.

(B) Na plos¢ici s podatki poiscite serijsko $tevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov poiScete pravilno serijsko Stevilko.

o H> DN

Navedite svoje ime, ime podijetja, ID Stevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin $tevilko naroéila.

6. Navedite podrobna navodila za dostavo.

Poiscite Stevilko dela in potrebno koli¢ino. Pri naro¢ilih ne navajajte strani ali referenéne Stevilke.

(D) V - oznacuje sklop
A - oznacuje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka -

Dodatna oprema stroja -

Prodajni predstavnik -

Telefonska $t. prodajnega predstavnika -

Stevilka stranke -

Datum vgradnje -

TR

PARGALARIN SiPARIS EDILMESI - Yukaridaki semaya bakin.

Yalnizca TENNANT Company'den saglanan veya esdegerde pargalar kullanin. Parga veya sarf malzemeleri gevrimigi olarak,

telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati saglamak igin agagidaki adimlari izleyin.
(A) Makine modelini belirtin.

(B) Veri etiketinden makine seri numarasini belirtin.

(C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.

o p 0N

Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini,
telefon numarasini ve satin alma siparisi numarasini belirtin.

6.  Ayrintili sevkiyat talimatlarini belirtin.

Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyir}.

(D) V - bir tertibati belirtir
A - tertibattaki parcalari belirtir

ileri tarihlerde basvurmak igin litfen kurulum sirasinda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satis Temsilcisi -

Satis Temsilcisi telefon no. -

Musteri Kimlik Numarasi -

Kurulum Tarihi -




TABLE OF CONTENTS

STANDARD PARTS

GENERAL RECOMMENDED MAINTENANCE

ITEMS .ot 11
BRUSHES AND PAD DRIVER GROUP, 43CM DISK
B-LUGHUB ..., 14
BRUSHES AND PAD DRIVER GROUP, 43CM DISK
MAGNETICHUB ............oovieaniinns, 16
BRUSHES AND PAD DRIVER GROUP, 50CM DISK
B-LUGHUB ..., 18
BRUSHES AND PAD DRIVER GROUP, 50CM DISK
MAGNETICHUB ............oovveeniinns, 20
BRUSHES AND PAD DRIVER GROUP, 60CM DUAL
DISK3-LUGHUB ..., 22
BRUSHES AND PAD DRIVER GROUP, 60CM DUAL
DISKMAGNETICHUB .................... 24
BRUSHES GROUP, 50CM CYLINDRICAL . ... .. 26
PAD GROUP, 50CM ORBITAL ................ 27
SCRUB HEAD GROUP, 43CM DISK, 3-LUG
HUB ...t 28
SCRUB HEAD GROUP, 43CM DISK, MAGNETIC
HUB ..t eeeeeeeeeeeeea 30
SCRUB HEAD GROUP, 50CM DISK,
B-LUGHUB ..., 32
SCRUB HEAD GROUP, 50CM DISK, MAGNETIC
HUB ...t 34
SCRUB HEAD GROUP, 60CM DUAL DISK,
B-LUGHUB ..., 36
SCRUB HEAD GROUP, 60CM DUAL DISK,
MAGNETICHUB ............oovieaniinns, 40
SCRUB HEAD GROUP, 50CM CYLINDRICAL .. 44
SCRUB HEAD GROUP, 50CM ORBITAL . ...... 48
RECOVERY TANK GROUP, T300e MODEL .... 50
RECOVERY TANK GROUP, T300 MODEL . .... 52
RECOVERY TANK FILTER AND HOSE GROUP,
SCREW CAP ........oiiiiiiaiiaiin, 54
RECOVERY TANK FILTER AND HOSE GROUP,
CONTROLVALVE ........covieniianinnn., 56
SOLUTION TANKGROUP ................... 58
FRAME GROUP, PROPEL MODEL ........... 60
FRAME GROUP, PUSH MODEL .............. 62
ACTUATED DOWN PRESSURE GROUP ... .. 64
MANUAL DOWN PRESSURE GROUP ........ 66
SINGLE DOWN PRESSURE GROUP ......... 68

SOLUTION GROUP, T300e MODEL ........... 70
SOLUTION GROUP, T300 MODEL ............ 72
SOLUTION GROUP, T300e MODEL ec-H20 ... 74
SOLUTION GROUP, T300 MODEL ec-H20 .... 76
SOLUTION GROUP, T300 MODEL ec- H20 &

SEVERE ENVIRONMENT ................. 78
ELECTRICAL COMPONENTS GROUP, T300e

MODEL . ... 82
ELECTRICAL COMPONENTS GROUP, T300

MODEL . ... 84
TELEMETRY GROUP, T300 MODEL .......... 86
LOWER CONSOLE GROUP, ON- BOARD

CHARGER .......... .. 88
LOWER CONSOLE GROUP, OFF- BOARD

CHARGER .......... .. i 90

HANDLE GROUP, T300e MEMBRANE, PROPEL 92
HANDLE GROUP, T300e MEMBRANE, PUSH .. 94

HANDLE GROUP, T300 PRO-MEMBRANE,
PROPEL, ACTUATED DOWN PRESSURE ... 96

HANDLE GROUP, T300 MEMBRANE, PROPEL,

MANUAL DOWN PRESSURE .............. 98
HANDLE GROUP, T300 PRO-MEMBRANE, PUSH,

ACTUATED DOWN PRESSURE ............ 100
HANDLE GROUP, MEMBRANE, PUSH, MANUAL

DOWNPRESSURE ....................... 102
HANDLE GROUP, T300 PRO-PANEL (LCD),

PROPEL ... 104
HANDLE GROUP, T300 PRO-PANEL (LCD),

PUSH ... 106
SHROUD GROUP, DISK AND ORBITAL HEAD . 108
SHROUD GROUP, CYLINDRICALHEAD ...... 110
SCRUB HEAD LIFT GROUP, 43CM DISK

MODEL . ... 112
SCRUB HEAD LIFT GROUP, 50CM DISK

MODEL . ... 114
SCRUB HEAD LIFT GROUP, 60CM DUAL DISK

MODEL . ... 116
SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL

MODEL . ... 118
SCRUB HEAD LIFT GROUP, 50CM ORBITAL

MODEL . ... 120
SQUEEGEEGROUP ........................ 122

Tennant T300 / T300e (03-2017)



TABLE OF CONTENTS

STANDARD PARTS - Cont’d

BATTERY CABLE GROUP, T300e MODEL ....... 124
BATTERY CABLE GROUP, T300 MODEL ........ 126
BATTERY GROUP, 76AHC5GEL ............. 128
BATTERY GROUP, 106AH C5 GEL ........... 129
BATTERY GROUP, 58AH C5TPPL ............ 130
BATTERY GROUP, 120AH C5 WET ........... 131
LABEL GROUP ... 132
ELECTRICAL DIAGRAM, PROPEL MEMBRANE
TB0OMODEL ... 136
ELECTRICAL DIAGRAM, PUSH MEMBRANE
TB0OMODEL ... 140
ELECTRICAL DIAGRAM, PROPEL PRO- PANEL
(LCD) T300 MODEL .. ... 144
ELECTRICAL DIAGRAM, PUSH PRO- PANEL (LCD)
TB0OMODEL ... 148
ELECTRICAL DIAGRAM, PROPEL T300e
MODEL ...\ 152

ELECTRICAL DIAGRAM, PUSH T300e MODEL 155
ELECTRICAL HARNESS, MAIN PROPEL T300

MODEL (S/N 14276 - ) ... 158
ELECTRICAL HARNESS, MAIN PROPEL T300
MODEL (S/N 00001 - 14275) ............... 162
ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(SIN14276 - ) oo 166
ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(S/N 00001 - 14275) ....ooveeeen. .. 170
ELECTRICAL HARNESS, MAIN PROPEL T300e
MODEL (S/N 14276 - ) ... 174
ELECTRICAL HARNESS, MAIN PROPEL T300e
MODEL (S/N 00001 - 14275) ............... 178
ELECTRICAL HARNESS, MAIN PUSH T300e
MODEL (S/N 14276 - ) ... 182
ELECTRICAL HARNESS, MAIN PUSH T300e
MODEL (S/N 00001 - 14275) ............... 186
ELECTRICAL HARNESS, OPTIONS PROPEL .. 190
ELECTRICAL HARNESS, OPTIONS PUSH .... 191
ELECTRICAL HARNESS, BAIL SWITCH ....... 192
ELECTRICAL HARNESS, ADAPTER
(T300 TELEMETRY MODELS) ............. 193

OPTIONS
BATTERY LIFT OUT BOXKIT ................

BATTERY WATERING SYSTEM
(FOR BATTERY 1217782) .................

DOCUMENTATION GROUP ..................

BREAKDOWNS

ec- H20 NANOCLEAN MODULE
BREAKDOWN .......... ...

ORBITAL HEAD ECCENTRIC DRIVE
BREAKDOWN . .......... ..o

10

Tennant T300/ T300e (03-2017)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1016763 (00001- ) Brush Assy, Disk, Scb, 17.0d, Abr (3- Lug) 1
1016764 (00001- ) Brush Assy, Disk, Scb, 17.0d, Nyl (3- Lug) 1
1016765 (00001- ) Brush Assy, Disk, Scb, 17.0d, Pyp (3- Lug) 1
1213034 (00001 - )  Brush Assy, Disk, Scb, 43cm, Mag, Nyl 1
1213035 (00001- ) Brush Assy, Disk, Scb, 43cm, Mag, Pyp 1
1213037 (00001- )  Brush Assy, Disk, Scb, 43cm, Mag, Ab 1
836462 (00001- ) Pad, 17.0/432 [Orange/Wht, 3m, Uhs, 5pc] 1
994530 (00001 - ) Pad, Polish, 17.0d /432, White [5pc] 1
995613 (00001 - ) Pad, Buff, 17.0d /432, Red [3m, 5pc] 1
994531 (00001- ) Pad, Buff, 17.0d /432, Red [5pc] 1
995621 (00001 - ) Pad, Scb, 17.0d /432 [3m Blu, 5pc] 1
994532 (00001- ) Pad, Scb, 17.0d /432, Blu [5pc] 1
995628 (00001- ) Pad, Stripping, 17.0d /432,Brown[3m,5pc] 1
994533 (00001- ) Pad, Stripping, 17.0d /432, Brown [5pc] 1
1215464 (00001- ) Pad, Polish, 17.0d, Sienna [1pick=5pcs] 1
1215456 (00001- ) Pad, Polish, 17.0d, Purple [1pick=5pcs] 1
1016805 (00001- ) Brush Assy, Disk, Scb, 20.0d, Abr (3- Lug) 1
1016810 (00001- ) Brush Assy, Disk, Scb, 20.0d, Nyl (3- Lug) 1
1016811 (00001- )  Brush Assy, Disk, Scb, 20.0d, Pyp (3- Lug) 1
1210386 (00001 - )  Brush Assy, Disk, Scb, 50cm, Mag, Nyl 1
1213032 (00001- )  Brush Assy, Disk, Scb, 50cm, Mag, Pyp 1
1213033 (00001- )  Brush Assy, Disk, Scb, 50cm, Mag, Ab 1
994545 (00001- ) Pad, 20.0/510 [Orange/Wht, 3m, Uhs, 5pc] 1
994539 (00001 - ) Pad, Polish, 20.0/510, White [5pc] 1
995615 (00001 - ) Pad, Buff, 20.0d /510, Red [3m, 5pc] 1
994540 (00001- ) Pad, Buff, 20.0d /510, Red [5pc] 1
995623 (00001 - ) Pad, Scb, 20.0inch /510 [3m Blu, 5pc] 1
994541 (00001 - ) Pad, Scb, 20.0inch /510, Blu [5pc] 1
995630 (00001- ) Pad, Stripping, 20.0/510, Brown[3m, 5pc] 1
994542 (00001 - ) Pad, Stripping, 20.0/510, Brown [5pc] 1
1215466 (00001- ) Pad, Polish, 20.0d, Sienna [1pick=5pcs] 1
1215458 (00001- ) Pad, Polish, 20.0d, Purple [1pick=5pcs] 1
1056306 (00001 - ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Nyl 2
1056313 (00001 - ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Pyp 2
1063297 (00001 - ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Abr 2
1210136 (00001 - )  Brush Assy, Disk, Scb, 30cm, Mag, Nyl 2
1213040 (00001- ) Brush Assy, Disk, Scb, 30cm, Mag, Pyp 2
1213041 (00001- ) Brush Assy, Disk, Scb, 30cm, Mag, Ab 2
995609 (00001 - ) Pad, Buff, 12.0/305, Red [3m, 5pc] 2
994510 (00001- ) Pad, Buff, 12.0/305, Red [5pc] 2
995617 (00001 - ) Pad, Scb, 12.0inch /305 [3m Blu, 5pc] 2
994511 (00001 - ) Pad, Scb, 12.0inch /305, Blu [5pc] 2
995624 (00001 - ) Pad, Stripping, 12.0/305, Brown[3m, 5pc] 2
994512 (00001 - ) Pad, Stripping, 12.0/305, Brown[5pc] 2
1215460 (00001- ) Pad, Polish, 12.0d, Sienna [1pick=5pcs] 2
1215452 (00001- ) Pad, Polish, 12.0d, Purple [1pick=5pcs] 2
1209188 (00001- ) Brush, Scb, 211, 20sr, Nyl (Cylindrical Model) 2
1212762 (00001- ) Brush, Scb, 211, 20sr, Pyp (Cylindrical Model) 2
1205512 (00001- ) Pad, Polish, 20 X 14, White [1pick=1pc] (Orbital Model) 1
1205513 (00001- ) Pad, Buff, 20 X 14, Red  [1pick=1pc] (Orbital Model) 1
1205514 (00001- ) Pad, Scb, 20 X 14, Blu  [1pick=1pc] (Orbital Model) 1
1205515 (00001- ) Pad, Surf Prep, 20 X 14[Mar, 1pick=1pad] (Orbital Model) 1
1217830 (00001- ) Pad, Backer, 20 X 14 (Orbital Model) 1

Tennant T300 / T300e (08-2015) 11



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
v 9014172 (00001- ) Squeegee Kit, Linatex, Am [T300/E/Ss300] 1
A 1203954 (00001- ) Blade, Sqge, Front, 788lI, Linatex[500mm] (Standard) 1
1215611 (00001- ) Blade, Sqge, Front, 788I, Urethane[500mm (Option) 1
1215612 (00001- ) Blade, Sqge, Front, 788l, Gum[500mm] (Option) 1
A 1203953 (00001- ) Blade, Sqge, Rear, 836l, Linatex[500mm)] (Standard) 1
1215609 (00001- ) Blade, Sqge, Rear, 836l, Urethane[500mm] (Option) 1
1215610 (00001- ) Blade, Sqge, Rear, 836l, Gum[500mm] (Option) 1
A 1010560 (00001 - ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 630477 (00001 - ) Wheel, Pyu, 02.0d 0.38w, Gray 2
1055019 (00001- ) Bumper, Head, 43cm, W/ Bristle Skirt, Im 1
1055025 (00001- ) Bumper, Head, 50cm, W/ Bristle Skirt, Im 1
1072656 (00001- )  Bumper, Head, 60cm, Bristle Skirt 1
1010560 (00001- ) Wheel, Bmpr, 80d X 25w, Non- Marking (Disk Heads) 1
v 1227839  (14276- ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(43CM & 50CM Disk Head)
A 1059370 (14276- )  Brush, Motor, Repimt [Bag Of 4) 1
(43CM & 50CM Disk Head)
v 1210703 (00001- 14275 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(43CM & 50CM Disk Head) (Replaced By 9015159)
A 1045790 (00001- 14275 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(43CM & 50CM Disk Head)
v 1227280  (14276- ) Motor, 24vdc, 2000rpm, 7/8hp (60CM Disk Head) 1
A 1059370 (14276- )  Brush, Motor, Replmt [Bag Of 4) (60CM Disk Head) 1
v 1210212  (00001- 14275 ) Motor, 24vdc, 2000rpm, 7/8hp, Us (60CM Disk Head) 1
(Replaced By 9015160)
A 1059370 (00001- )  Brush, Motor, Replmt [Bag Of 4) (60CM Disk Head) 2
v 1227281 (14276- ) Motor, Ele, 24vdc [Vw Cyl] (Cylindrical Head) 1
A 1059370 (00001- ) Brush, Motor, Repimt [Bag Of 4) (Cylindrical Head) 1
v 1210202 (00001- 14275 )  Motor, Ele, 24vdc [Vw Cyl] (Cylindrical Head) 1
(Replaced By 9015161)
A 1059370 (00001- )  Brush, Motor, Replmt (Bag Of 4) (Cylindrical Head) 1
v 1226909 (14267- ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm (Orbital Head) 1
A 1059370 (00001- ) Brush, Motor, Replmt [Bag Of 4) (Orbital Head) 1
v 1212669 (00001- 14266 ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm (Orbital Head) 1
(Replaced By 9015162)
A 1059370 (00001- )  Brush, Motor, Replmt [Bag Of 4) (Orbital Head) 1
1055305 (00001 - ) Belt, Drive, 6pj, Ej139 [T3] (60CM Disk Head) 1
v 9014166 (00001- ) Kit, Belt, Motor (Includes Installation Tool) (Cyld Head) 1
A 1213132 (00001- )  Tool, Installation, Belt 1
1215666 (00001- ) Skirt, Side, Cyl, Floating (Cylindrical Head) 2
630477 (00001- ) Wheel, Pyu, 02.0d 0.38w, Gray (Cylindrical Head) 4
v 1226905 (14267- ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage (T300 Model) 1
A 1206774 (00001 - ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1
v 1202880 (00001- 14266 ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage (T300 Model) 1
A 1206774 (00001 - ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1
v 1210304 (00001- ) Fan, Vacuum, 5.7d, 024vdc, 2 Stage (T300e Model) 1
A 372883 (00001- ) Vr, Brush Kit, Motor, Ele (1 Pkg = 2 Pcs) 1
v 9014872 (11849- )  Kit, Deflector, Tray, Debris, CI, [T300] 1
A 1225187 (11849 )  Seal, Rbr, Clsd, 12.7™, 24.0ld, 40.00d 1
A 1207357 (00001- )  Tray, Debris, Tank, Recvy [T300] 1

12

Tennant T300 / T300e (03-2017)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number

Description

Q
<

ty.
9014905 (12214- )  Cover Kit, Circuitbreaker, Ci[T300/E/Ss] 1
630052 (00001 - )  Float, Shut- Off, (2)Ball, 1.75d 1
v 1213008 (00001- ) Hose Assy, Drain, 1.5d 025I 1.5/Cap [Pu] (Gray) 1
A 1219134 (00001- ) Cap, Drain Assy [Gray] 1
1204663 (00001- ) Hose Assy, W/2cuff,1.5d 026l 1.5/1.5[Pu] (Gray) 1
v 9014171 (00001- ) Hose Assy, With Valve 1
A 1051986 (00001- ) Valve, Ball, 2way, 1.0id Pvc, W/Handle 1
A 1222591 (00001- ) Hose Assy, 45cuff,1.5d 0211 1.5/1.5[Pu] (Gray) 1
1210472 (00001 - )  Seal, Afmkt, Bulb, 0.50d .13grip, 05ft (Rec Tank Lid) 1
1046428 (00001- ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft (Front Fill Cover) 1
1230810 (15098- ) Brush Kit, Carbon, Transaxle, (Hengye) 1
(For Transaxle 1229667)
v 1216386 (00001- 15097 ) Motor, Transaxle, 24vdc, Repimt [UI, Ce] 1
A 1212351 (00001- 15097 )  Brush Kit, Carbon, Transaxle, Ul (1 Kit = 4 Pcs) 1
1223582 (00001- ) Wheel, Scrbr, 8.00d, W/ Taper (Propel Model) 2
1223724 (00001- )  Wheel, Scrbr, 8.00d, W/ Brg (Push Model) 2
1212422 (00001- )  Caster, Swivel [Wicke 224051] 1
v 1211537 (00001- )  Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (00001- ) Gasket [Epdm, F/1211537] 1
A 1218883 (00001- )  Screen, Flir, 80 Mesh, Ss [W/ Cage] 1
A 613991 (00001- ) Bowl, Clr, Short, F/1005302 1
v 9011810 (00001- ) Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns) 1
A 9013646 (00001- ) Cartridge, Ec- H20 Nanoclean Wem, 270ml 1

Tennant T300 / T300e (03-2017)

13



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3-LUG HUB

355330

14 Tennant T300 / T300e (05-2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1016763 (00001 - )  Brush Assy, Disk, Scb, 17.0d, Abr 1
v 1 1016764 (00001 - )  Brush Assy, Disk, Scb, 17.0d, Nyl 1
v 1 1016765 (00001 - )  Brush Assy, Disk, Scb, 17.0d, Pyp 1
A 2 1013018 (00001 - )  Stud, Drive, Brush Pad 3
A 3 1021316 (00001 - )  Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1225383 (00001 - )  Driver Assy, Pad, 43cm, Brush, 3 Lug 1
A 5 1013018 (00001 - )  Stud, Drive, Brush Pad 3
A 6 1021316 (00001 - ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (00001- )  Washer, Flat, 08, Ss 3
A 8 04403 (00001 - ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 995523 (00001- ) Device, Centering, Rh Pad Retainer 1
10 32505 (00001 - ) Washer, Flat, 92b 156d 2.6l, Pad Driver 1
11 836462 (00001 - ) Pad, 17.0/432 [Orange/Wht, 3m, Uhs, 5pc] 1
11 994530 (00001- ) Pad, Polish, 17.0d /432, White [5pc] 1
11 995613 (00001 - ) Pad, Buff, 17.0d /432, Red [3m, 5pc] 1
11 994531 (00001- ) Pad, Buff, 17.0d /432, Red [5pc] 1
11 995621 (00001- ) Pad, Scb, 17.0d /432 [3m Blu, 5pc] 1
11 994532 (00001- ) Pad, Scb, 17.0d /432, Blu [5pc] 1
11 995628 (00001- ) Pad, Stripping, 17.0d /432,Brown[3m,5pc] 1
11 994533 (00001 - ) Pad, Stripping, 17.0d /432, Brown [5pc] 1
11 1215464 (00001- ) Pad, Polish, 17.0d, Sienna [1pick=5pcs] 1
11 1215456 (00001- ) Pad, Polish, 17.0d, Purple [1pick=5pcs] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

15



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB

355338

16 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1213034 (00001 - )  Brush Assy, Disk, Scb, 43cm, Mag, Nyl 1
v 1 1213035 (00001- ) Brush Assy, Disk, Scb, 43cm, Mag, Pyp 1
v 1 1213037 (00001- ) Brush Assy, Disk, Scb, 43cm, Mag, Ab 1
A 2 1218392 (00001- ) Label, Safety, Magnet, Med 1
v 3 1211869 (00001- )  Driver Assy, Pad, 43cm, Brush, Magnetic 1
A 4 41579 (00001- )  Washer, Flat, 08, Ss 3
A 5 1212542 (00001- ) Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss 3
A 6 1218392 (00001- ) Label, Safety, Magnet, Med 1
A 7 32506 (00001- ) Device, Centering, Rh Pad Retainer 1
8 32505 (00001 - ) Washer, Flat, 92b 156d 2.6l, Pad Driver 1
9 836462 (00001 - ) Pad, 17.0/432 [Orange/Wht, 3m, Uhs, 5pc] 1
9 994530 (00001 - ) Pad, Polish, 17.0d /432, White [5pc] 1
9 995613 (00001 - ) Pad, Buff, 17.0d /432, Red [3m, 5pc] 1
9 994531 (00001- ) Pad, Buff, 17.0d /432, Red [5pc] 1
9 995621 (00001 - ) Pad, Scb, 17.0d /432 [3m Blu, 5pc] 1
9 994532 (00001- ) Pad, Scb, 17.0d /432, Blu [5pc] 1
9 995628 (00001- ) Pad, Stripping, 17.0d /432,Brown[3m,5pc] 1
9 994533 (00001- ) Pad, Stripping, 17.0d /432, Brown [5pc] 1
9 1215464 (00001- ) Pad, Polish, 17.0d, Sienna [1pick=5pcs] 1
9 1215456 (00001 - ) Pad, Polish, 17.0d, Purple [1pick=5pcs] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (05-2015)

17



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3-LUG HUB

355331

18 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1016805 (00001 - )  Brush Assy, Disk, Scb, 20.0d, Abr 1
v 1 1016810 (00001 - )  Brush Assy, Disk, Scb, 20.0d, Nyl 1
v 1 1016811 (00001 - )  Brush Assy, Disk, Scb, 20.0d, Pyp 1
A 2 1013018 (00001 - )  Stud, Drive, Brush Pad 3
A 3 1021316 (00001 - )  Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1225721 (00001- )  Driver Assy, Pad, 50cm, Brush, 3 Lug 1
A 5 1013018 (00001 - )  Stud, Drive, Brush Pad 3
A 6 1021316 (00001 - ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (00001- )  Washer, Flat, 08, Ss 3
A 8 04403 (00001 - ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 995523 (00001- ) Device, Centering, Rh Pad Retainer 1
10 32505 (00001 - ) Washer, Flat, 92b 156d 2.6l, Pad Driver 1
11 994545 (00001 - ) Pad, 20.0/510 [Orange/Wht, 3m, Uhs, 5pc] 1
11 994539 (00001- ) Pad, Polish, 20.0/510, White [5pc] 1
11 995615 (00001 - ) Pad, Buff, 20.0d /510, Red [3m, 5pc] 1
11 994540 (00001- ) Pad, Buff, 20.0d /510, Red [5pc] 1
11 995623 (00001- ) Pad, Scb, 20.0inch /510 [3m Blu, 5pc] 1
11 994541 (00001- ) Pad, Scb, 20.0inch /510, Blu [5pc] 1
11 995630 (00001- ) Pad, Stripping, 20.0/510, Brown[3m, 5pc] 1
11 994542 (00001 - ) Pad, Stripping, 20.0/510, Brown [5pc] 1
11 1215466 (00001- ) Pad, Polish, 20.0d, Sienna [1pick=5pcs] 1
11 1215458 (00001- ) Pad, Polish, 20.0d, Purple [1pick=5pcs] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

19



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB

355339

20 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1210386 (00001- ) Brush Assy, Disk, Scb, 50cm, Mag, Nyl 1
v 1 1213032 (00001- ) Brush Assy, Disk, Scb, 50cm, Mag, Pyp 1
v 1 1213033 (00001- ) Brush Assy, Disk, Scb, 50cm, Mag, Ab 1
A 2 1218392 (00001- ) Label, Safety, Magnet, Med 1
v 3 1209197 (00001- )  Driver Assy, Pad, 50cm, Brush, Magnetic 1
A 4 41579 (00001- )  Washer, Flat, 08, Ss 3
A 5 1212542 (00001- ) Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss 3
A 6 1218392 (00001- ) Label, Safety, Magnet, Med 1
A 7 32506 (00001- ) Device, Centering, Rh Pad Retainer 1
8 32505 (00001 - )  Washer, Flat, 92b 156d 2.6l, Pad Driver 1
9 994545 (00001- ) Pad, 20.0/510 [Orange/Wht, 3m, Uhs, 5pc] 1
9 994539 (00001 - ) Pad, Polish, 20.0/510, White [5pc] 1
9 995615 (00001 - ) Pad, Buff, 20.0d /510, Red [3m, 5pc] 1
9 994540 (00001- ) Pad, Buff, 20.0d /510, Red [5pc] 1
9 995623 (00001 - ) Pad, Scb, 20.0inch /510 [3m Blu, 5pc] 1
9 994541 (00001- ) Pad, Scb, 20.0inch /510, Blu [5pc] 1
9 995630 (00001- ) Pad, Stripping, 20.0/510, Brown[3m, 5pc] 1
9 994542 (00001- ) Pad, Stripping, 20.0/510, Brown [5pc] 1
9 1215466 (00001- ) Pad, Polish, 20.0d, Sienna [1pick=5pcs] 1
9 1215458 (00001- ) Pad, Polish, 20.0d, Purple [1pick=5pcs] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (05-2015) 21



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3-LUG HUB

355332

22 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1056306 (00001 - )  Brush Assy, Disk, Scb, 12.0d, 3- Lug, Nyl 2
v 1 1056313 (00001 - ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Pyp 2
v 1 1063297 (00001 - )  Brush Assy, Disk, Scb, 12.0d, 3- Lug, Abr 2
A 2 1055558 (00001 - ) Mount, Lug, Pad- Driver [T3] 3
A 3 1021316 (00001 - )  Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1213038 (00001- )  Driver Assy, Pad, 30cm, Brush, 3 Lug 2
A 5 1055558 (00001 - ) Mount, Lug, Pad- Driver [T3] 3
A 6 1021316 (00001 - ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (00001- )  Washer, Flat, 08, Ss 3
A 8 04403 (00001 - ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 370095 (00001- ) Device, Centering, Clip On, Tl [Gf Pp] 1
10 995609 (00001 - ) Pad, Buff, 12.0/305, Red [3m, 5pc] 2
10 994510 (00001 - ) Pad, Buff, 12.0/305, Red [5pc] 2
10 995617 (00001- ) Pad, Scb, 12.0inch /305 [3m Blu, 5pc] 2
10 994511 (00001 - ) Pad, Scb, 12.0inch /305, Blu [5pc] 2
10 995624 (00001- ) Pad, Stripping, 12.0/305, Brown[3m, 5pc] 2
10 994512 (00001- ) Pad, Stripping, 12.0/305, Brown[5pc] 2
10 1215460 (00001- ) Pad, Polish, 12.0d, Sienna [1pick=5pcs] 2
10 1215452 (00001- ) Pad, Polish, 12.0d, Purple [1pick=5pcs] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (05-2015)

23



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB

355340

24 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1210136 (00001 - )  Brush Assy, Disk, Scb, 30cm, Mag, Nyl 2
v 1 1213040 (00001- ) Brush Assy, Disk, Scb, 30cm, Mag, Pyp 2
v 1 1213041 (00001- ) Brush Assy, Disk, Scb, 30cm, Mag, Ab 2
A 2 1218392 (00001- ) Label, Safety, Magnet, Med 1
v 3 1209160 (00001- )  Driver Assy, Pad, 30cm, [Magnetic] 2
A 4 41579 (00001- )  Washer, Flat, 08, Ss 3
A 5 1212542 (00001- ) Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss 3
A 6 1218392 (00001- ) Label, Safety, Magnet, Med 1
A 7 370095 (00001- )  Device, Centering, Clip On, Tl [Gf Pp] 1
8 995609 (00001 - ) Pad, Buff, 12.0/305, Red [3m, 5pc] 2
8 994510 (00001 - ) Pad, Buff, 12.0/305, Red [5pc] 2
8 995617 (00001 - ) Pad, Scb, 12.0inch /305 [3m Blu, 5pc] 2
8 994511 (00001 - ) Pad, Scb, 12.0inch /305, Blu [5pc] 2
8 995624 (00001- ) Pad, Stripping, 12.0/305, Brown[3m, 5pc] 2
8 994512 (00001 - ) Pad, Stripping, 12.0/305, Brown[5pc] 2
8 1215460 (00001- ) Pad, Polish, 12.0d, Sienna [1pick=5pcs] 2
8 1215452 (00001- ) Pad, Polish, 12.0d, Purple [1pick=5pcs] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (05-2015)

25



STANDARD PARTS

BRUSHES GROUP, 50CM CYLINDRICAL

355333

Ref. Part No. Serial Number Description Qty.
1 1209188 (00001- ) Brush, Scb, 211, 20sr, Nyl 2
1 1212762 (00001 - ) Brush, Scb, 211, 20sr, Pyp 2

26 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

PAD GROUP, 50CM ORBITAL

355334

Ref. Part No. Serial Number Description Qty.
1 1205512 (00001 - ) Pad, Polish, 20 X 14, White [1pick=1pc] 1
1 1205513 (00001 - ) Pad, Buff, 20 X 14, Red  [1pick=1pc] 1
1 1205514 (00001 - ) Pad, Scb, 20 X 14, Blu  [1pick=1pc] 1
1 1205515 (00001 - ) Pad, Surf Prep, 20 X 14[Mar, 1pick=1pad] 1
1 1074740 (00001- ) Pad, Scb, 14 X 20, Green [1pick=1ctn] 1
2 1217830 (00001- ) Pad, Backer, 20 X 14 (Includes Hook & Loop Fastener) 1

Tennant T300 / T300e (03-2017) 27



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, 3-LUG HUB

355567

Tennant T300 / T300e (03-2017)

28



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1227839 (14276- )  Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
A 1059370 (14276- )  Brush, Motor, Repimt [Bag Of 4) 1
A 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
v 1210703 (00001- 14275 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By 9015159)
A 1045790 (00001- 14275 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (00001 - )  Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (00001 - ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
6 1010560 (00001 - )  Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (00001 - ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
8 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (00001 - ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (00001- ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1212324 (00001- ) Housing, Head, 43cm 1
13 1055019 (00001- ) Bumper, Head, 43cm, W/ Bristle Skirt, Im 1
14 1016399 (00001 - ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (00001-13019 )  Button, Plunger, Pad 1
16 1212785  (00001-13019 ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
17 1211907 (00001-13019 ) Pin, Stop, Short 1
18 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (13034- ) Plate WIdt, Head, Weighted 1
20 1022549 (00001 - )  Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1219855 (13020- ) Hub, Drive, 3lug, Alm- Nyl, 177mm[T2,T300] 1
22 1017218 (00001- )  Washer, Flat, 0.32b 1.00d .12, Ss 1
23 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
24 1013188 (00001- )  Clip, Spring, Drive Hub, Release [T3] 1
25 1011201 (00001- ) Plate, Drive Hub, Release Clip [T3] 1
26 01683 (00001- 13019 ) Washer, Flat, 10, Ss 2
27 07514 (00001- 13019 ) Washer, Lock, Int, 10, Ss 2
28 09200 (00001- 13019 ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
29 1210590 (00001- 13033 ) Plate WIdt, Head, Weighted (Replaced By Kit 9014801) 1
30 1210676 (00001- 13019 ) Hub, Drive, 3 Lug [Machined] (Replaced By Kit 9014623) 1
31 140197 (13020- ) Screw, Trs, Phl, 10-24 X 0.38, Sems, Ss 2
32 1221972 (13020- )  Plug, Hole, Oval, Head, Hsng, Abs [T300] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

29



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB

355569

Tennant T300 / T300e (03-2017)

30



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB
Ref. Part No. Serial Number Description Qty.

t
v 1 1227839 (14276- )  Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
A 1059370 (14276- )  Brush, Motor, Repimt [Bag Of 4) 1
A 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
v 1210703 (00001- 14275 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By 9015159)
A 1045790 (00001- 14275 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (00001 - )  Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (00001- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
6 1010560 (00001 - )  Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (00001 - ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
8 01684 (00001 - ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (00001 - ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (00001- ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (00001- ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1212324 (00001- ) Housing, Head, 43cm 1
13 1055019 (00001- ) Bumper, Head, 43cm, W/ Bristle Skirt, Im 1
14 1016399 (00001- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (00001- )  Button, Plunger, Pad 1
16 1212785  (00001- ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
17 1211256 (00001- ) Pin, Stop, Long 1
18 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (13034 ) Plate WIdt, Head, Weighted 1
19 1210590 (00001-13033 ) Plate WIdt, Head, Weighted (Replaced By Kit 9014801) 1
20 1022549 (00001- ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1212312 (00001- ) Hub, Drive, Magnetic [Machined] 1
22 1205043 (00001- ) Ring, Hub, Magnetic 1
23 1017218 (00001- )  Washer, Flat, 0.32b 1.00d .12, Ss 1
24 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
25 630114 (00001- ) Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 31



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, 3-LUG HUB

355568

Tennant T300 / T300e (03-2017)

32



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1227839 (14276- )  Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
A 1059370 (14276- )  Brush, Motor, Repimt [Bag Of 4) 1
A 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
v 1210703 (00001- 14275 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By 9015159)
A 1045790 (00001- 14275 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (00001 - )  Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (00001 - ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
6 1010560 (00001 - )  Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (00001 - ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
8 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (00001 - ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (00001- ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1208041 (00001- ) Housing, Head, 50cm 1
13 1055025 (00001- ) Bumper, Head, 50cm, W/ Bristle Skirt, Im 1
14 1016399 (00001 - ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (00001-13019 )  Button, Plunger, Pad 1
16 1212785  (00001-13019 ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
17 1211907 (00001-13019 ) Pin, Stop, Short 1
18 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (13034- ) Plate WIdt, Head, Weighted 1
20 1022549 (00001 - )  Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1219855 (13020- ) Hub, Drive, 3lug, Alm- Nyl, 177mm[T2,T300] 1
22 1017218 (00001- )  Washer, Flat, 0.32b 1.00d .12, Ss 1
23 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
24 1013188 (00001- )  Clip, Spring, Drive Hub, Release [T3] 1
25 1011201 (00001- ) Plate, Drive Hub, Release Clip [T3] 1
26 01683 (00001- 13019 ) Washer, Flat, 10, Ss 2
27 07514 (00001- 13019 ) Washer, Lock, Int, 10, Ss 2
28 09200 (00001- 13019 ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
29 1210590 (00001- 13033 ) Plate WIdt, Head, Weighted (Replaced By Kit 9014801) 1
30 1210676 (00001- 13019 ) Hub, Drive, 3 Lug [Machined] (Replaced By Kit 9014623) 1
31 140197 (13020- ) Screw, Trs, Phl, 10-24 X 0.38, Sems, Ss 2
32 1221972 (13020- )  Plug, Hole, Oval, Head, Hsng, Abs [T300] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

33



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB

355570

Tennant T300 / T300e (03-2017)

34



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1227839 (14276- )  Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
A 1059370 (14276- )  Brush, Motor, Repimt [Bag Of 4) 1
A 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
v 1210703 (00001- 14275 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By 9015159)
A 1045790 (00001- 14275 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (00001 - )  Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (00001 - ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
6 1010560 (00001 - )  Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (00001 - ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
8 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (00001 - ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (00001- ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1208041 (00001- ) Housing, Head, 50cm 1
13 1055025 (00001- ) Bumper, Head, 50cm, W/ Bristle Skirt, Im 1
14 1016399 (00001 - )  Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (00001- )  Button, Plunger, Pad 1
16 1212785  (00001- ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
17 1211256 (00001- ) Pin, Stop, Long 1
18 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (13034 ) Plate WIdt, Head, Weighted 1
19 1210590 (00001- 13033 ) Plate WIdt, Head, Weighted (Replaced By Kit 9014801) 1
20 1022549 (00001 - ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1212312 (00001- ) Hub, Drive, Magnetic [Machined] 1
22 1205043 (00001 - ) Ring, Hub, Magnetic 1
23 1017218 (00001- )  Washer, Flat, 0.32b 1.00d .12, Ss 1
24 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
25 630114 (00001 - ) Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

35



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB

355292

14

15

36

Tennant T300 / T300e (03-2017)



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1227280 (14276- ) Motor, 24vdc, 2000rpm, 7/8hp 1
A 1059370 (14276- )  Brush, Motor, Repimt [Bag Of 4) 1
A 2 1217769 (00001 - ) Key, Sq, 04mm X 04mm, 15mml 1
v 1 1210212 (00001- 14275 ) Motor, 24vdc, 2000rpm, 7/8hp, Us 1
(Replaced By 9015160)
A 1059370 (00001- 14275 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1217769 (00001- ) Key, Sq, 04mm X 04mm, 15mml 1
3 09011 (00001- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
4 01685 (00001- )  Washer, Flat, 0.38b 0.88d .08, Ss 1
5 222460 (00001- ) Sleeve, P/M, 0.32b 0.50d 0.5I [430ss] 1
6 1010560 (00001 - )  Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1020341 (00001- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
8 1211506 (00001- ) Bracket, Rlr, Wall, Scb Head 1
9 08713 (00001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
10 1221972 (00001- )  Plug, Hole, Oval, Head, Hsng, Abs [T300] 2
11 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 2
12 130773 (00001- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
13 1212807 (00001- )  Fitting, Plstc, Str, Qm08/Bm08 1
14 607776 (00001- )  Clamp, Hose, Wir, .73 - .77, Silver 1
15 1216084 (00001- ) Manifold, Distribution, Water, 60dd [Vw] 1
16 1217752 (00001 - ) Bracket, Belt Guide 1
17 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 10
18 1211027 (00001- ) Housing, Head, 60cm [Machined] 1
19 1216346 (00001- ) Bracket Widt, Guard, Splash, 60cm 1
20 1072656 (00001- )  Bumper, Head, 60cm, Bristle Skirt 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

37



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB - CONT’D

355335

Tennant T300 / T300e (03-2017)

38



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB - CONT’D

Ref. Part No. Serial Number Description Qty.
1 41517 (00001- ) Nut, Hex, Lock, M14 X 2.00, NI 2
2 1022549 (00001 - )  Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 4
3 1214206 (00001 - ) Shaft Widt, Mtg, Pulley 2
4 1211187 (00001- ) Bearing, Ball, 0.67b 1.57d 0.47w [6203] 7
5 1011041 (00001 - ) Tube, 0.69id 0.870d 00.8I, Stl, PI 2
6 1055305 (00001 - ) Belt, Drive, 6pj, Ej139 [T3] 1
7 1213927 (00001- ) Sheave, 06grv, 1.25pd 0.54b, Ss [Keyed] 1
8 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
9 223198 (00001 - ) Screw, Hex, M5 X 0.80 X 10, Fmg 8
10 1011201 (00001- ) Plate, Drive Hub, Release Clip [T3] 2
11 1013188 (00001- )  Clip, Spring, Drive Hub, Release [T3] 2
12 1013592 (00001- ) Plate, Drive Hub, Release Stop [T3 Dd] 2
13 019680127 (00001- )  Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
14 41517 (00001- ) Nut, Hex, Lock, M14 X 2.00, NI 2
15 1059205 (00001 - ) Hub, Drive, 3lug, Alm, 2disk, Flt 1
16 1011008 (00001- ) Spacer, Brg, Idler 3
17 1058514 (00001 - ) Pulley, Idler, 55d X 21w[60cm Dual Disk] 3
18 1013884 (00001 - ) Ring, Retaining, Int, 40mm, Ss 3
19 1211624 (00001- ) Stud, M8 X 1.25, Dbl End W/Hex, Ss 3
20 1059206 (00001 - ) Hub, Drive, 3lug, Aim, 2disk, 6grv 1

Tennant T300 / T300e (08-2015)

39



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB

355296

12

13

14

40

Tennant T300 / T300e (03-2017)



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1227280 (14276- ) Motor, 24vdc, 2000rpm, 7/8hp 1
A 1059370 (14276- )  Brush, Motor, Repimt [Bag Of 4) 1
A 2 1217769 (00001 - ) Key, Sq, 04mm X 04mm, 15mml 1
v 1 1210212 (00001- 14275 ) Motor, 24vdc, 2000rpm, 7/8hp, Us 1
(Replaced By 9015160)
A 1059370 (00001 - ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1217769 (00001- ) Key, Sq, 04mm X 04mm, 15mml 1
3 09011 (00001- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
4 01685 (00001- )  Washer, Flat, 0.38b 0.88d .08, Ss 1
5 222460 (00001- ) Sleeve, P/M, 0.32b 0.50d 0.5I [430ss] 1
6 1010560 (00001 - )  Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1020341 (00001- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
8 1211506 (00001- ) Bracket, Rlr, Wall, Scb Head 1
9 08713 (00001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
10 1210807 (00001- ) Wire, Tie [W/.25” Fir Tree Clip] 2
11 130773 (00001 - ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
12 1212807 (00001- )  Fitting, Plstc, Str, Qm08/Bm08 1
13 607776 (00001- )  Clamp, Hose, Wir, .73 - .77, Silver 1
14 1216084 (00001- ) Manifold, Distribution, Water, 60dd [Vw] 1
15 1217752 (00001- ) Bracket, Belt Guide 1
16 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 10
17 1211027 (00001- ) Housing, Head, 60cm [Machined] 1
18 1216346 (00001- ) Bracket Widt, Guard, Splash, 60cm 1
19 1072656 (00001- )  Bumper, Head, 60cm, Bristle Skirt 1
20 1211907 (00001 - ) Pin, Stop, Short 2
21 1212785 (00001 - ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 2
22 1211242 (00001 - )  Button, Plunger, Pad 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 41



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D

355336

Tennant T300 / T300e (03-2017)

42



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D

Ref. Part No. Serial Number Description Qty.
1 41517 (00001- ) Nut, Hex, Lock, M14 X 2.00, NI 2
2 1022549 (00001 - )  Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 4
3 1214206 (00001 - ) Shaft Widt, Mtg, Pulley 2
4 1211187 (00001- ) Bearing, Ball, 0.67b 1.57d 0.47w [6203] 7
5 1011041 (00001 - ) Tube, 0.69id 0.870d 00.8I, Stl, PI 2
6 1055305 (00001 - ) Belt, Drive, 6pj, Ej139 [T3] 1
7 1213927 (00001- ) Sheave, 06grv, 1.25pd 0.54b, Ss [Keyed] 1
8 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
9 1210504 (00001 - ) Hub, Drive, Magnetic, Flat, 60cm Dd 1
10 1205043 (00001 - ) Ring, Hub, Magnetic 2
11 630114 (00001- )  Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 6
12 019680127 (00001- ) Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
13 41517 (00001- ) Nut, Hex, Lock, M14 X 2.00, NI 2
14 1011008 (00001- )  Spacer, Brg, Idler 3
15 1058514 (00001 - )  Pulley, Idler, 55d X 21w[60cm Dual Disk] 3
16 1013884 (00001- ) Ring, Retaining, Int, 40mm, Ss 3
17 1211624 (00001- ) Stud, M8 X 1.25, Dbl End W/Hex, Ss 3
18 1210503 (00001- ) Hub, Drive, Magnetic, Grooved, 60cm Dd 1

Tennant T300 / T300e (08-2015)

43



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL

355297

44

Tennant T300 / T300e (03-2017)



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL

Ref. Part No. Serial Number Description Qty.
1 1212265 (00001 - ) Housing, Brush, Dbl 50cm [Machined] 1
2 630477 (00001 - ) Wheel, Pyu, 02.0d 0.38w, Gray 4
3 1216647 (00001 - )  Pin, Cotter, Hair, 0.38d .054 Wir 2
4 391179 (00001 - )  Pin, Clevis, 0.37d X 2.62] 2
5 1215675 (00001 - )  Skid, Brush Housing 2
6 1205799 (00001- )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 7
7 1213708 (00001 - )  Bracket, Tray, Debris 1
8 1020341 (00001 - )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
9 1215218 (00001 - )  Fitting, Plstc, Str, Qf06/Qm08 1
10 1014986 (00001 - ) Hose, Afmkt, Pvc, Clr, 0.25id, 02ft 1
11 1215186 (00001 - )  Fitting, Plstc, E90, Qf06/Qm06 1
12 1212573 (00001 - )  Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
13 130773 (00001 - ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
14 1212934 (00001- )  Fitting, Plstc, Str, Qf04/Qm06 2
15 160827 (00001 - ) Hose, Pvc, Clr, 0.12id 0.250d 010.5I 1
16 1214339 (00001- )  Fitting, Plstc, E90, Qfo4/Qm04 2
17 1219486 (00001- ) Panel Widt, Brush 1
18 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 6
19 1213706 (00001- )  Tray, Debris, 500mm [Im] 1
20 1213707 (00001- ) Bracket, Tray, Debris 1
v 21 1227281 (14276- ) Motor, Ele, 24vdc [Vw Cyl] 1
A 1217769 (00001 - ) Key, Sq, 04mm X 04mm, 15mml 1
A 22 1059370 (00001 - )  Brush, Motor, Repimt [Bag Of 4) 1
v 21 1210202 (00001- 14275 ) Motor, Ele, 24vdc [Vw Cyl] (Replaced By 9015161) 1
A 1217769 (00001 - ) Key, Sq, 04mm X 04mm, 15mml 1
A 22 1059370 (00001 - )  Brush, Motor, Repimt [Bag Of 4) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

45



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D

355298

46 Tennant T300 / T300e (03-2017)



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1205799 (00001 - )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
2 1216689 (00001 - ) Cover, Skirt, Cyl Door 1
3 1215666 (00001 - ) Skirt, Side, Cyl, Floating 1
v 4 9014168 (00001 - ) Door Assy, Brush 1
A 5 1215581 (00001- ) Cap, Screw 1
A 6 1062149 (00001 - ) Knob, Rnd, 0.58d 0.50l, .25- 20x.501 Stud 1
A 7 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 8 1212250 (00001 - ) Door, Brush [Machined] 1
A 9 1030682 (00001 - ) Shaft, Idler Plug 2
A 10 1030680 (00001 - ) Hub, Idler, Brush 2
A 11 1220596  (00001- ) Seal, Org, .139 X .859 Id, 212 2
A 12 01543 (00001 - ) Ring, Retaining, Ext, 0.39d, Basic 2
13 1210116 (00001- ) Sheave, Motor, 07grv 1.3pd 0.50b [P]] 1
14 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
v 15 9014167 (00001- ) Brkt Assy, Motor, Sgl Mount (Also includes Hubs, 1
Bearings and Seals Not Available Separately)
A 16 1057476 (00001- ) Screw, Soc, M8 X 1.25 X 55, Ss 2
A 17 1057482 (00001- )  Washer, Flat, 0.33b 0.57d 0.06, Ss 2
A 18 1210204  (00001- ) Sheave, Drive, Grvd 07grv, 2.0pd 0.67b [ 1
A 19 41186 (00001- ) Washer, Flat, Belleville, .31 2
A 20 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 21 1210232 (00001 - ) Sheave, Drive, Smooth 2.0pd 0.67b 1
A 22 1210233 (00001 - ) Sheave, Idler, 07grv 1.2pd 0.87b [P]] 1
A 23 1216289 (00001 - )  Spacer, Pulley, 2cyl, Pm [Vw] 1
A 24 1027651 (00001 - ) Bearing, Ball, 8mmb X 22mmd X 7mmw 2
A 25 1016399 (00001 - ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
AV 26 9014166 (00001 - ) Kit, Belt, Motor (Includes Installation Tool) 1
AA 27 1213132 (00001 - ) Tool, Installation, Belt 1
28 1209594 (00001 - ) Cover, Belt 1
29 1205799 (00001 - )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 5
30 1215666 (00001 - )  Skirt, Side, Cyl, Floating 1
31 1216728  (00001- )  Cover, Skirt, Cyl Head 1
32 019680127 (00001- )  Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 47



STANDARD PARTS

SCRUB HEAD GROUP, 50CM ORBITAL

355293

Tennant T300 / T300e (03-2017)

48



STANDARD PARTS

SCRUB HEAD GROUP, 50CM ORBITAL

Ref. Part No. Serial Number Description Qty.

v 1 1226909 (14267- ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm 1

A 1059370 (00001 - )  Brush, Motor, Repimt [Bag Of 4) 1

A 2 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1

v 1 1212669 (00001- 14266 ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm 1

(Replaced By 9015162)

A 1059370 (00001 - ) Brush, Motor, Repimt [Bag Of 4) 1

A 2 1014328 (00001- ) Key, Sg, 05mm X 05mm, 25mml 1
3 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
4 1209745 (00001- ) Plate, Mtg, Head [50cm Orb] 1
5 1212543 (00001- ) Isolator, Neoprene, 1.25” X 1.25”, M8 10
6 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
7 01685 (00001- )  Washer, Flat, 0.38b 0.88d .08, Ss 8
8 1212527 (00001- )  Deck WIdt, Scrbr [Volga Wet] 1
9 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
10 08713 (00001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
11 9014175 (00001- ) Kit, Eccentric Assy, [T300] (See Breakdowns) 1
12 1014918 (00001- ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 2
13 1210221 (00001- ) Washer, Wave, .515b, .875d, .013, Ss 2
14 222505 (00001- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
15 1212468 (00001- ) Manifold, Distribution, Water, Orb [Vw] 1
16 1212807 (00001 - ) Fitting, Plstc, Str, Qm08/Bm08 1
17 607776 (00001 - )  Clamp, Hose, Wir, .73 - .77, Silver 1
18 9014189 (00001 - ) Kit, Afmkt, Pad Driver [T300] 1
19 1218926 (00001 - ) Screw, Flt, Soc, M8 X 1.25 X 14, Ss 4
20 09739 (00001 - ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 5
21 01683 (00001 - ) Washer, Flat, 10, Ss 5
22 140916 (00001- ) Clamp, Cable, Nyl, 0.62d, Nat 5
23 1074344 (00001- ) Harness, Ele [Ring With .250m Tail] 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 49



STANDARD PARTS

RECOVERY TANK GROUP, T300e MODEL

(S/N 00001 - 13489)

Tennant T300 / T300e (03-2017)

50



STANDARD PARTS

RECOVERY TANK GROUP, T300e MODEL

Ref. Part No. Serial Number Description Qty.
v 1 9014674 (00001 - ) Kit, Cover, Recvy, Ci [Exp] 1
A 2 1210472 (00001 - )  Seal, Afmkt, Bulb, 0.50d .13grip, 05ft 1
3 9014151 (00001- ) Kit, Tank, Recvy, W/Labels [T300€] 1
4 1018155 (00001- 13489 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
5 01684 (00001- 13489 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
6 1212553 (00001- 13489 )  Strap, Retaining, Cover, 125.0l 2
v 7 1219312 (00001- ) Fan, Vacuum, 5.7d, 024vdc, 2 Stage 1
A 372883 (00001 - ) Vr, Brush Kit, Motor, Ele (1 Pkg = 2 Pcs) 1
8 100038 (00001 - ) Gasket, .50, 02.63id 05.750d, Adh [Epdm] 1
9 1062016 (00001 - ) Isolator, Vib, .75d 3
10 11329 (00001- 13489 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
11 1207368 (00001 - ) Mount, Vacfan, 5.7/6.6 1
12 1209466 (00001 - ) Hinge, 6mm Pin 2.5 73.5mmw 60.0mml, Bent 2
13 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
14 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 1
15 01684 (00001- )  Washer, Flat, 0.27b 0.69d .05, Ss 3
16 11329 (00001 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 3
v 9014279 (13490- ) Hinge, Kit, Lid, Ci, [T300] 1
A 17 08712 (13490- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
A 18 01684 (13490- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 19 01685 (13490- )  Washer, Flat, 0.38b 0.88d .08, Ss 4
A 20 1219440 (13490- ) Hinge, Goose Neck 2
A 21 140154 (13490- ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 2
A 22 07514 (13490- )  Washer, Lock, Int, 10, Ss 4
A 23 1018155 (13490- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 4
A 24 1034731 (13490- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
A 25 1219473 (13490- ) Hinge, Mount, Widt 2
26 1220553 (00001 - ) Plate, Hinge, Doubler 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 51



STANDARD PARTS

RECOVERY TANK GROUP, T300 MODEL

Tennant T300 / T300e (08-2015)

52



STANDARD PARTS

RECOVERY TANK GROUP, T300 MODEL

Ref. Part No. Serial Number Description Qty.
v 1 9014674 (00001 - ) Kit, Cover, Recvy, Ci [Exp] 1
A 2 1210472 (00001 - )  Seal, Afmkt, Bulb, 0.50d .13grip, 05ft 1
3 08712 (00001 - ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
4 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 4
5 01685 (00001 - ) Washer, Flat, 0.38b 0.88d .08, Ss 4
6 1219440 (00001- ) Hinge, Goose Neck 2
7 140154 (00001 - ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 2
8 07514 (00001- )  Washer, Lock, Int, 10, Ss 4
9 1018155 (00001 - ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 4
10 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
11 1219473 (00001 - ) Hinge, Mount, Widt 2
12 9014150 (00001 - ) Kit, Tank, Recvy, W/Labels [T300] 1
v 13 1226905 (14267- ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage 1
A 1206774 (00001- ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1
v 13 1202880 (00001- 14266 ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage 1
(Replaced By 1226905)
A 1206774 (00001- ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1
14 100038 (00001- ) Gasket, .50, 02.63id 05.750d, Adh [Epdm] 1
15 1062016 (00001- ) Isolator, Vib, .75d 3
16 01684 (00001- )  Washer, Flat, 0.27b 0.69d .05, Ss 3
17 1207368 (00001 - ) Mount, Vacfan, 5.7/6.6 1
18 1209342 (00001- ) Cover, Inlet, Vac, Vented (Sound Kit Option) 1
19 1043573 (00001 - ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 4
(Sound Kit Option)
20 1209466 (00001 - ) Hinge, 6mm Pin 2.5 73.5mmw 60.0mml, Bent 2
21 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
22 130773 (00001 - ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
23 1068577 (00001 - ) Muffler, Exhaust, Vacfan, 150mml [T2/T3] 1
24 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 1
25 130773 (00001 - ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
26 11329 (00001 - ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 3
27 1220553 (00001 - ) Plate, Hinge, Doubler 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

53



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, SCREW CAP

355303

18

19

20

Tennant T300 / T300e (07-2016)

54



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, SCREW CAP

Ref. Part No. Serial Number Description Qty.
1 11329 (00001 - ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
2 1011777 (00001- )  Mount, Float, Mold 1
3 630052 (00001 - )  Float, Shut- Off, (2)Ball, 1.75d 1
4 1013628 (00001 - ) Gasket, Mtg, Float, .125th, Neo, Adh 1
v 5 9014872  (11849- ) Kit, Deflector, Tray, Debris, Cl, [T300] 1
A 6 1225187 (11849- ) Seal, Rbr, Clsd, 12.7™, 24.01d, 40.00d 1
A 7 1224899 (11849- )  Deflector, Tray, Debris 1
A 8 1207357 (00001 - )  Tray, Debris, Tank, Recvy [T300] 1
A 9 1225172 (11849- )  Strap, Retaining, Deflector, 150.0L 1
A 10 1018155 (11849- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
A 11 01683 (11849- ) Washer, Flat, 10, Ss 1
v 12 1213008 (00001- ) Hose Assy, Drain, 1.5d 025I 1.5/Cap [Pu] (Gray) 1
A 13 1219134 (00001 - ) Cap, Drain Assy [Gray] 1
14 11531 (00001- )  Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
15 1037106 (00001- ) Gasket, Adapter, Hose .13, Neo 1
16 1207196 (00001- ) Tube, Hose, Adapter, 1.5d [T300] 1
17 01684 (00001- )  Washer, Flat, 0.27b 0.69d .05, Ss 4
18 1204663 (00001- ) Hose Assy, W/2cuff,1.5d 026l 1.5/1.5[Pu] (Gray) 1
19 1210214 (00001- 11848 )  Deflector, Water, Recvy 1
20 1018155 (00001- 11848 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
21 9014905 (12214- )  Cover Kit, Circuitbreaker, Ci[T300/E/Ss] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016)

55



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE

355341

19

21

22

Tennant T300 / T300e (07-2016)

56



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE

Ref. Part No. Serial Number Description Qty.
1 11329 (00001- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
2 1011777 (00001- )  Mount, Float, Mold 1
3 630052 (00001 - )  Float, Shut- Off, (2)Ball, 1.75d 1
4 1013628 (00001- ) Gasket, Mig, Float, .125th, Neo, Adh 1
v 5 9014872  (11849- ) Kit, Deflector, Tray, Debris, Cl, [T300] 1
A 6 1225187 (11849- ) Seal, Rbr, Clsd, 12.7™, 24.01d, 40.00d 1
A 7 1224899 (11849- )  Deflector, Tray, Debris 1
A 8 1207357 (00001- )  Tray, Debris, Tank, Recvy [T300] 1
A 9 1225172 (11849- )  Strap, Retaining, Deflector, 150.0L 1
A 10 1018155 (11849- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
A 11 01683 (11849- ) Washer, Flat, 10, Ss 1
v 12 9014171 (00001 - ) Hose Assy, With Valve 1
A 13 1051986 (00001 - ) Valve, Ball, 2way, 1.0id Pvc, W/Handle 1
A 14 11531 (00001- )  Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1
A 15 1222591 (00001- ) Hose Assy, 45cuff,1.5d 0211 1.5/1.5[Pu] (Gray) 1
16 1037106 (00001- ) Gasket, Adapter, Hose .13, Neo 1
17 1207196 (00001- ) Tube, Hose, Adapter, 1.5d [T300] 1
18 01684 (00001- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
19 1204663 (00001- ) Hose Assy, W/2cuff,1.5d 026l 1.5/1.5[Pu] (Gray) 1
20 11531 (00001- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
21 1210214 (00001- 11848 )  Deflector, Water, Recvy 1
22 1018155 (00001- 11848 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
23 9014905 (12214- ) Cover Kit, Circuitbreaker, Ci[T300/E/Ss] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016)

57



STANDARD PARTS

SOLUTION TANK GROUP

355527

Tennant T300 / T300e (03-2017)

58



STANDARD PARTS

SOLUTION TANK GROUP
Ref. Part No. Serial Number Description Qty.
1 9014156 (00001 - ) Kit, Tank, Soltn, [T300/T300¢] 1
2 391368 (00001 - ) Cable, Glv .09d 016.5] .38eye /.38eye 1
3 140154 (00001 - ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 2
4 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 2
5 11329 (00001 - ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
6 1214264 (00001- ) Tray, Accssry, Lh, 16mm Screw 1
7 140053 (00001 - )  Washer, Flat, 0.28b 0.88d .12, Ss 2
8 11329 (00001 - ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
9 20778 (00001 - ) Hose, Pvc, ClIr, 0.50id 0.690d 030.0I 1
10 54333 (00001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
11 9014408 (00001 - ) Kit, Cvr, Fill, W/ Ech20, Ci [Ce] 1
11 9014409 (00001 - ) Kit, Cvr, Fill, Ci [Ce] 1
12 1046428 (00001 - ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 1
13 1018155 (00001- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
14 07514 (00001 - ) Washer, Lock, Int, 10, Ss 2
15 621443 (00001- )  Chain, Ball, 10, 0157mml, Ss 1
16 1214249 (00001- 13727 )  Tray, Accssry, Rh, 16mm Screw 1
17 1018155 (00001- 13727 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
v 18 9014251 (00001- ) Clip Kit, Rail, Di [T300/T300e/Ss300] 1
A 19 1214292 (00001 - ) Bracket, Hanger, Rail, Lrg 1
A 20 1214291 (00001- ) Bracket, Hanger, Rail, Small 2
21 80491 (00001 - ) Sleeve, P/M, 0.25b 0.38d 0.2l [430ss] 1
22 1219946 (13091- ) Screen, Solution Fill [T300] 1
23 1229734 (00001 - ) Seal, Neo, 0.88, 1.00w 3.6l Adh 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

59



STANDARD PARTS

FRAME GROUP, PROPEL MODEL

355571

(S/N 00001 - 15097)

29

(S/N 00001 - 11212)

e

Replaced By
1223078

Tennant T300 / T300e (03-2017)

60



STANDARD PARTS

FRAME GROUP, PROPEL MODEL

Ref. Part No. Serial Number Description Qty.
1 1208498 (00001 - ) Frame WIdt, Rear 1
2 1020341 (00001 - ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
3 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 5
4 1211230 (00001- ) Plate WIdt, Brake 1
5 1209983 (00001 - ) Clamp, Brake, Parking 1
6 12323 (00001 - ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 3
7 07785 (00001 - ) Nut, Hex, Std, M6 X 1.00, Ss 1
8 1017416 (00001 - ) Screw, Weld, M6 X 1.00 X 25, Thru, Ss 1
9 1215093 (00001- )  Spacer, Caster 1
10 1212422 (00001- )  Caster, Swivel [Wicke 224051] 1
11 01685 (00001 - )  Washer, Flat, 0.38b 0.88d .08, Ss 5
12 08713 (00001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
13 71579 (00001 - )  Strap, Static, W/Grommet, .19 1.1w 25.0I 1
14 1013705 (00001 - ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
15 1215716 (00001 - ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
16 33933 (00001- ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
17 09011 (00001 - ) Screw, Hex, M8 X 1.25 X 30, Ss 2
18 1211968 (00001- ) Frame WIdt, Front 1
19 09741 (00001- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
20 140058 (00001 - ) Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 2
21 1223582 (00001- ) Wheel, Scrbr, 8.00d, W/ Taper 2
v 22 1209779 (00001- 15097 ) Transaxle, Ele, 24vdc, 112rpm [Asi] 1
(Replaced By 1229667)
A 1017782 (00001- 15097 ) Coupling Kit, Transaxle, Replmt [11057] 1
AV 23 1216386 (00001- 15097 ) Motor, Transaxle, 24vdc, Repimt [UI, Ce] 1
AA 24 1212351 (00001- 15097 ) Brush Kit, Carbon, Transaxle, Ul (1 Kit = 4 Pcs) 1
A 25 1021167 (00001- ) Key, Woodruff, 5mm 2
A 26 612880 (00001- ) Joint, Transaxle, Repimt 2
27 08713 (00001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
28 1028292 (00001- ) Adapter, Mtg, Axle, Aim [T3] 2
29 1223078 (11213- ) Bracket WIdt, Latch 1
29 1013946 (00001- 11212 )  Bracket, Locking, Pedal, Foot (Replaced By 1223078) 1
30 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 2
31 08712 (00001 - ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
v 32 1229667 (15098- ) Transaxle, Ele, 24vdc, 115rpm, [Hengye] 1
A 33 1230810 (15098- )  Brush Kit, Carbon, Transaxle, (Hengye) 1
A 34 1021167 (00001- ) Key, Woodruff, 5mm 2
A 35 612880 (00001- ) Joint, Transaxle, Repimt 2
N/S 1075323 (14276- ) Harness, Main, Ele [Vw, Premium, Propel] (T300 Model) 1
N/S 1073678 (00001- 14275 ) Harness, Main, Ele [Vw, Premium, Propel] (T300 Model) 1
(Replaced By 9015157)
N/S 1075321 (14276- ) Harness, Main, Ele [Vw, Base, Propel] (T300e Model) 1
N/S 1073676 (00001- 14275 ) Harness, Main, Ele [Vw, Base, Propel] (T300e Model) 1
(Replaced By 9015155)
N/S 1073592 (00001- ) Harness, Ele [Vw, Op.Sta, Propel ] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 61



STANDARD PARTS

FRAME GROUP, PUSH MODEL

355319

(S/N 00001 - 11212)

26

&

Replaced By
1223078

23

24

62 Tennant T300 / T300e (02- 2016)



STANDARD PARTS

FRAME GROUP, PUSH MODEL

Ref. Part No. Serial Number Description Qty.
1 1208498 (00001 - ) Frame WiIdt, Rear 1
2 1020341 (00001 - ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
3 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 5
4 1211230 (00001- ) Plate WIdt, Brake (Brake Option) 1
5 1209983 (00001 - ) Clamp, Brake, Parking (Brake Option) 1
6 12323 (00001- )  Screw, Pan, Phl, M4 X 0.70 X 20, Ss (Brake Option) 3
7 07785 (00001- ) Nut, Hex, Std, M6 X 1.00, Ss (Brake Option) 1
8 1017416 (00001 - )  Screw, Weld, M6 X 1.00 X 25, Thru, Ss (Brake Option) 1
9 1215093 (00001- )  Spacer, Caster 1
10 1212422 (00001- )  Caster, Swivel [Wicke 224051] 1
11 01685 (00001 - )  Washer, Flat, 0.38b 0.88d .08, Ss 5
12 08713 (00001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
13 71579 (00001 - )  Strap, Static, W/Grommet, .19 1.1w 25.0I 1
14 1013705 (00001 - ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
15 1215716 (00001 - ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
16 33933 (00001- ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
17 09011 (00001 - ) Screw, Hex, M8 X 1.25 X 30, Ss 2
18 1211968 (00001 - ) Frame WIdt, Front 1
19 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
20 1016331 (00001 - ) Washer, Flat, 0.34b 1.25d .11, Ss 2
21 1223724  (00001- ) Wheel, Scrbr, 8.00d, W/ Brg 2
22 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
23 1028292 (00001 - ) Adapter, Mtg, Axle, Alm [T3] 2
24 1028381 (00001 - ) Grommet, Axle [Tpu, T3 Push] 2
25 1028382 (00001 - ) Axle, Wheel, Hex, CIr Zn [T3 Push] 1
26 1223078 (11213- ) Bracket Widt, Latch 1
26 1013946 (00001- 11212 )  Bracket, Locking, Pedal, Foot (Replaced By 1223078) 1
27 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 2
28 08712 (00001 - ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2

N/S 1075324 (14276- ) Harness, Main, Ele [Vw, Premium, Push] (T300 Model) 1

( ) 1

N/S 1073679 00001- 14275

N/S 1075322 (14276-
N/S 1073677 (00001- 14275

N/S 1073593 (00001-

~

Harness, Main, Ele [Vw, Premium, Push] (T300 Model)
(Replaced By 9015158)

Harness, Main, Ele [Vw, Base, Push] (T300e Model)
Harness, Main, Ele [Vw, Base, Push] (T300e Model)
(Replaced By 9015156)

Harness, Ele [Vw, Op.Stat, Push]

—

Tennant T300 / T300e (03-2017)

63



STANDARD PARTS

ACTUATED DOWN PRESSURE GROUP

355282

oz

23

&7

24

e

{

A,

I\

64 Tennant T300 / T300e (03-2017)



STANDARD PARTS

ACTUATED DOWN PRESSURE GROUP

Ref. Part No. Serial Number Description Qty.
1 1214283 (00001 - ) Guide, Cable 1
2 1016005 (00001 - ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 1
3 1213998 (00001- 13727 ) Bracket Widt, Mtg, Pulley, Down Press 1
4 1034731 (00001- 13727 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 222460 (00001 - ) Sleeve, P/M, 0.32b 0.50d 0.5I [430ss] 4
6 01685 (00001- )  Washer, Flat, 0.38b 0.88d .08, Ss 4
7 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
8 1205799 (00001- 13727 )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
9 01683 (00001- 13727 ) Washer, Flat, 10, Ss 2
10 1212336 (00001- 13727 )  Cover, Pulley Assy, Down- Press 1
11 369781 (00001 - ) Pulley, Cable, 1.5d Nyl 2
12 1216611 (00001 - ) Spring, Extn, 1.140d, 0.13wir, 6.51 (Disk & Orbital Models) 1
12 1216677 (00001- ) Spring, Extn, 1.080d, 0.09wir, 6.5 (Cylindrical Model) 1
13 1218891 (00001- )  Retainer, Strip, Rubber 1
14 1214005 (00001 - ) Cable, Down Press 1
15 1213986 (00001- ) Bracket Widt, Mtg, Pulley, Down Press 1
16 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 130773 (00001- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
18 1213982 (00001- ) Actuator, 24vdc, 76.2 Strk, 500n 1
19 44906 (00001 - ) Pin, Cotter, Hair, 0.38d .093 Wir 2
20 397249 (00001 - ) Pin, Clevis, 0.31d X 1.62I 2
21 1214971 (00001 - ) Actuator Widt, Mtg 1
22 12277 (13728- )  Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
23 01684 (13728- )  Washer, Flat, 0.27b 0.69d .05, Ss 2
24 1224289 (13728- ) Cover, Tank, Rh, [T300/E/Ss] 1
25 1224560 (13728- ) Bracket Widt, Mtg, Pulley, Dnprs 1

Tennant T300 / T300e (03-2017)

65



STANDARD PARTS

MANUAL DOWN PRESSURE GROUP

355283

| ¥y o —
A
\¢.
(————Ap
)

i

66 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

MANUAL DOWN PRESSURE GROUP

Ref. Part No. Serial Number Description Qty.
1 11329 (00001 - ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
2 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 1
3 1213745 (00001 - ) Plate, Link 1
4 20536 (00001 - )  Washer, Flat, 0.45b 1.19d .06, Nyl 1
5 1216611 (00001 - ) Spring, Extn, 1.140d, 0.13wir, 6.51 (Disk & Orbital Models) 1
5 1216677 (00001 - ) Spring, Extn, 1.080d, 0.09wir, 6.51 (Cylindrical Model) 1
6 1018181 (00001 - ) Nut, T, M8 X 1.25 X 0.500d X 0.4l 1
7 1018756 (00001 - ) Spring, Cmpr, 0.700d .08wir 00.71, PI,Mw 1
8 222460 (00001 - ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
9 1013936 (00001 - ) Washer, Flat, 0.51b 0.94d .10, Nyl 2
10 1017156 (00001- ) Knob, Ball, M8 Insert, 40mmd, Plstc 1
11 1210591 (00001- ) Lever WiIdt, Down Pressure, Mnl 1
12 08712 (00001 - ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
13 1210597 (00001- ) Bracket Widt, Down Press, Mnl 1
14 1034731 (00001- )  Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
15 1209371 (00001- )  Cover, Lever Assy, Down- Press 1
16 01683 (00001- ) Washer, Flat, 10, Ss 2
17 1205799 (00001- )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
18 80491 (00001- ) Sleeve, P/M, 0.25b 0.38d 0.2l [430ss] 1

Tennant T300 / T300e (05-2015)

67



STANDARD PARTS

SINGLE DOWN PRESSURE GROUP

355284

68

Tennant T300 / T300e (03-2017)



STANDARD PARTS

SINGLE DOWN PRESSURE GROUP

Ref. Part No. Serial Number Description Qty.
1 1214330 (00001- 13727 ) Bracket Widt, Mtg, Cover 1
2 1034731 (00001- 13727 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
3 1205799 (00001- 13727 )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
4 01683 (00001- 13727 ) Washer, Flat, 10, Ss 2
5 1212336 (00001- 13727 )  Cover, Pulley Assy, Down- Press 1
6 12277 (13728- )  Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
7 01684 (13728- )  Washer, Flat, 0.27b 0.69d .05, Ss 2
8 1224289 (13728- ) Cover, Tank, Rh, [T300/E/Ss] 1
9 1225843 (13728- ) Washer, Flat, M6 X 3 X 30, Retain, Nyl 2

Tennant T300 / T300e (03-2017) 69



STANDARD PARTS

SOLUTION GROUP, T300e MODEL

355307

FROM
SOL
TANK

11
C FROM SOL
TO SCRUB 10 TANK 8
HEAD

70 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

SOLUTION GROUP, T300e MODEL

Ref. Part No. Serial Number Description Qty.
1 1013442 (00001 - ) Knob, Valve, 0.70d 0.611, 0.21b 1
2 1017091 (00001 - ) Spring, Cmpr, 0.500d .04wir 00.8l 1
3 1210041 (00001 - ) Bracket Widt, Mtg, Valve, Soltn 1
4 1211423 (00001- ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
5 1205799 (00001 - )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
6 54333 (00001- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
7 1212807 (00001 - )  Fitting, Plstc, Str, Qm08/Bm08 1
8 1212806 (00001 - )  Fitting, Plstc, Tee, Qf08/Qf08/Qm08 1
9 1212987 (00001 - )  Fitting, Plstc, E90, Qf08/Pm06, Swivel 3
10 1212859 (00001 - )  Fitting, Plstc, Str, Qf08/Qf08 1
11 9014145 (00001- ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1212813 (00001 - )  Fitting, Plstc, Str, Qf08/Pm06 1
v 13 1211537 (00001 - )  Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (00001- ) Gasket [Epdm, F/1211537] 1
A 1218883 (00001- ) Screen, Flir, 80 Mesh, Ss [W/ Cage] 1
A 613991 (00001- ) Bowl, Clr, Short, F/1005302 1
14 1212810 (00001- )  Fitting, Plstc, Tee, QmO08/Qf08/Qf08 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (08-2015) 71



STANDARD PARTS

SOLUTION GROUP, T300 MODEL

355308

FROM
soL
TANK
< S
//@ FROM SOL ‘
TO SCRUB 7 TANK 5
HEAD
6
72 Tennant T300 / T300e (05- 2015)



STANDARD PARTS

SOLUTION GROUP, T300 MODEL

Ref. Part No. Serial Number Description Qty.
1 1211424 (00001- ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
2 1205799 (00001 - )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
3 54333 (00001- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
4 1212807 (00001 - )  Fitting, Plstc, Str, Qm08/Bm08 1
5 1212806 (00001 - ) Fitting, Plstc, Tee, Qf08/Qf08/Qm08 1
6 1212987 (00001 - )  Fitting, Plstc, E90, Qf08/Pm06, Swivel 3
7 1212859 (00001 - )  Fitting, Plstc, Str, Qf08/Qf08 1
8 9014145 (00001 - ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
9 1212813 (00001 - )  Fitting, Plstc, Str, Qf08/Pm06 1
v 10 1211537 (00001 - )  Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (00001 - ) Gasket [Epdm, F/1211537] 1
A 1218883 (00001- )  Screen, Flir, 80 Mesh, Ss [W/ Cage] 1
A 613991 (00001 - ) Bowl, Clr, Short, F/1005302 1
11 1212810 (00001- )  Fitting, Plstc, Tee, Qm08/Qf08/Qf08 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (12-2015) 73



STANDARD PARTS

SOLUTION GROUP, T300e MODEL ec-H20

355309

TO SCRUB

=

FROM SOL
TANK
38 ﬁ\

FROM SOLTANK 37

74

Tennant T300 / T300e (07-2016)



STANDARD PARTS

SOLUTION GROUP, T300e MODEL ec-H20

Ref. Part No. Serial Number Description Qty.
v 1 9011810 (00001 - ) Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns) 1
A 2 9013646 (00001- )  Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
3 1215186 (00001- )  Fitting, Plstc, E90, Qf06/Qm06 1
4 9014146 (00001- ) Hose, Afmkt, Pvc, 0.06id .380d, 05ft 1
5 1214339 (00001- ) Fitting, Plstc, EQ0, Qfo4/Qm04 1
6 9014147 (00001 - ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
7 1216973 (00001- )  Pump Assy, Dispenser 1
8 1218192 (00001- ) Fitting, Plstc, Str, Qf04/Qf04 1
9 1212855 (00001- )  Fitting, Plstc, Tee, Qf04/Qf06/Qf06 2
10 1006415 (00001 - ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
11 1214972  (00001- ) Fitting, Orifice, Str, Bm01/Bm01 1
12 1212573  (00001- )  Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
13 9014148 (00001 - ) Hose, Afmkt, Nat, 0.25id 0.3750d, 06ft 1
14 607775 (00001- ) Clamp, Hose, Wir, .63 - .66, Blk 1
15 1039557 (00001 - )  Fitting, Plstc, Str, Bm04/Bm06 1
16 613735 (00001- )  Clamp, Hose, Wir, .40 - .42, Yel 1
17 130773 (00001- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 1018155 (00001- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
19 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 5
20 140154 (00001 - ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
21 1209249 (00001- ) Bracket, Mtg, Ec- H20 Module [T300] 1
22 1044335 (00001 - ) Switch, Press, 6psi, Pm02 1
23 150307 (00001 - )  Fitting, Brs, Str, Pf02/Pf02, Cplg 1
24 1216185  (00001- ) Fitting, Plstc, Str, Qm04/Pm02 1
25 1215527 (00001- ) Valve, Check, 1.0 Psi Qf06/Qf06 1
26 1212812  (00001- )  Fitting, Plstc, E90, Qf06/Pm06, Swivel 1
27 43555 (00001- )  Clamp, Hose, Wormdrive, 2.62- 3.50d 1
28 1210517 (00001- ) Pump, Soltn, Ele, 24vdc, 35 Psi 1
29 1212812  (00001- )  Fitting, Plstc, E90, Qf06/Pm06, Swivel 1
30 1013442 (00001 - ) Knob, Valve, 0.70d 0.611, 0.21b 1
31 1017091 (00001 - ) Spring, Cmpr, 0.500d .04wir 00.8I 1
32 1210041 (00001- ) Bracket Widt, Mtg, Valve, Soltn 1
33 1211423 (00001- ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
34 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
35 54333 (00001- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
36 1212807 (00001- )  Fitting, Plstc, Str, Qm08/Bm08 1
37 1212806 (00001- )  Fitting, Plstc, Tee, Qf08/Qf08/Qm08 1
38 1212987 (00001- )  Fitting, Plstc, E90, Qf08/Pm06, Swivel 3
39 9014145 (00001 - ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
40 1215218  (00001- )  Fitting, Plstc, Str, Qf06/Qm08 1
41 1212875  (00001- )  Fitting, Plstc, Tee, Qf06/Qf08/Qf08 1
42 1212808  (00001- )  Fitting, Plstc, Tee, Qf08/Qf08/Pm06 1
v 43 1211537 (00001- )  Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (00001 - ) Gasket [Epdm, F/1211537] 1
A 1218883 (00001- ) Screen, Flir, 80 Mesh, Ss [W/ Cage] 1
A 613991 (00001 - ) Bowl, Clr, Short, F/1005302 1
44 1212810  (00001- )  Fitting, Plstc, Tee, Qm08/Qf08/Qf08 1
45 1074344 (00001- ) Harness, Ele [Ring With .250m Tail] 1
46 41140 (00001- ) Washer, Lock, Int- Ext, 0.25 1
47 01684 (00001 - ) Washer, Flat, 0.27b 0.69d .05, Ss 1
48 11329 (00001 - )  Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016)

75



STANDARD PARTS

TANK

35

FROM SOL

SOLUTION GROUP, T300 MODEL ec-H20

355310

36
41

36

FROM SOL TANK

76

Tennant T300 / T300e (07-2016)



STANDARD PARTS

SOLUTION GROUP, T300 MODEL ec-H20

Ref. Part No. Serial Number Description Qty.
v 1 9011810 (00001- ) Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns) 1
A 2 9013646 (00001- )  Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
3 1215186 (00001 - )  Fitting, Plstc, E90, Qf06/Qm06 1
4 9014146 (00001- ) Hose, Afmkt, Pvc, 0.06id .380d, 05ft 1
5 1214339 (00001 - )  Fitting, Plstc, E9Q0, Qfo4/Qm04 1
6 9014147 (00001 - ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
7 1216973 (00001- )  Pump Assy, Dispenser 1
8 1218192 (00001- ) Fitting, Plstc, Str, Qf04/Qf04 1
9 1212855 (00001 - )  Fitting, Plstc, Tee, Qf04/Qf06/Qf06 2
10 1006415 (00001 - ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
11 1214972  (00001- ) Fitting, Orifice, Str, Bm01/Bm01 1
12 1212573  (00001- )  Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
13 9014148 (00001 - ) Hose, Afmkt, Nat, 0.25id 0.3750d, 06ft 1
14 607775 (00001- ) Clamp, Hose, Wir, .63 - .66, Blk 1
15 1039557 (00001 - )  Fitting, Plstc, Str, Bm04/Bm06 1
16 613735 (00001- )  Clamp, Hose, Wir, .40 - .42, Yel 1
17 130773 (00001- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 1018155 (00001- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
19 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 5
20 140154 (00001 - ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
21 1209249 (00001- ) Bracket, Mtg, Ec- H20 Module [T300] 1
22 1044335 (00001 - ) Switch, Press, 6psi, Pm02 1
23 150307 (00001 - )  Fitting, Brs, Str, Pf02/Pf02, Cplg 1
24 1216185  (00001- ) Fitting, Plstc, Str, Qm04/Pm02 1
25 1215527 (00001- ) Valve, Check, 1.0 Psi Qf06/Qf06 1
26 1212812  (00001- )  Fitting, Plstc, E90, Qf06/Pm06, Swivel 1
27 43555 (00001- )  Clamp, Hose, Wormdrive, 2.62- 3.50d 1
28 1210517 (00001- ) Pump, Soltn, Ele, 24vdc, 35 Psi 1
29 1212812  (00001- )  Fitting, Plstc, E90, Qf06/Pm06, Swivel 1
30 1211424 (00001- ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
31 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
32 54333 (00001- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
33 1212807 (00001- )  Fitting, Plstc, Str, Qm08/Bm08 1
34 1212806 (00001- )  Fitting, Plstc, Tee, Qf08/Qf08/Qm08 1
35 1212987 (00001- )  Fitting, Plstc, E90, Qf08/Pm06, Swivel 3
36 9014145 (00001 - ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
37 1215218  (00001- )  Fitting, Plstc, Str, Qf06/Qm08 1
38 1212875 (00001- )  Fitting, Plstc, Tee, Qf06/Qf08/Qf08 1
39 1212808 (00001 - )  Fitting, Plstc, Tee, Qf08/Qf08/Pm06 1
v 40 1211537 (00001- )  Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (00001 - ) Gasket [Epdm, F/1211537] 1
A 1218883 (00001- )  Screen, Flir, 80 Mesh, Ss [W/ Cage] 1
A 613991 (00001 - ) Bowl, Clr, Short, F/1005302 1
41 1212810  (00001- )  Fitting, Plstc, Tee, Qm08/Qf08/Qf08 1
42 1074344 (00001- ) Harness, Ele [Ring With .250m Tail] 1
43 41140 (00001- ) Washer, Lock, Int- Ext, 0.25 1
44 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 1
45 11329 (00001 - )  Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016)

77



STANDARD PARTS

SOLUTION GROUP, T300 MODEL ec-H20 & SEVERE ENVIRONMENT

355311

FROM SOL TANK

78 Tennant T300/ T300e (07-2016)



STANDARD PARTS

SOLUTION GROUP, T300 MODEL ec-H20 & SEVERE ENVIRONMENT

Ref. Part No. Serial Number Description Qty.
v 1 9011810 (00001- ) Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns) 1
A 2 9013646 (00001- )  Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
3 1215186 (00001 - )  Fitting, Plstc, E90, Qf06/Qm06 1
4 9014146 (00001- ) Hose, Afmkt, Pvc, 0.06id .380d, 05ft 1
5 1214339 (00001 - )  Fitting, Plstc, E9Q0, Qfo4/Qm04 1
6 9014147 (00001 - ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
7 1216973 (00001- )  Pump Assy, Dispenser 1
8 1218192 (00001- ) Fitting, Plstc, Str, Qf04/Qf04 1
9 1212855 (00001 - )  Fitting, Plstc, Tee, Qf04/Qf06/Qf06 3
10 1006415 (00001 - ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
11 1214972  (00001- ) Fitting, Orifice, Str, Bm01/Bm01 1
12 1212573  (00001- )  Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
13 9014148 (00001 - ) Hose, Afmkt, Nat, 0.25id 0.3750d, 06ft 1
14 607775 (00001- ) Clamp, Hose, Wir, .63 - .66, Blk 1
15 1039557 (00001 - )  Fitting, Plstc, Str, Bm04/Bm06 1
16 613735 (00001- )  Clamp, Hose, Wir, .40 - .42, Yel 1
17 130773 (00001- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 1018155 (00001- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
19 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
20 140154 (00001 - ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
21 1209249 (00001- ) Bracket, Mtg, Ec- H20 Module [T300] 1
22 1044335 (00001 - ) Switch, Press, 6psi, Pm02 1
23 150307 (00001 - )  Fitting, Brs, Str, Pf02/Pf02, Cplg 1
24 1216185  (00001- ) Fitting, Plstc, Str, Qm04/Pm02 1
25 1215527 (00001- ) Valve, Check, 1.0 Psi Qf06/Qf06 1
26 1212812  (00001- )  Fitting, Plstc, E90, Qf06/Pm06, Swivel 1
27 43555 (00001- )  Clamp, Hose, Wormdrive, 2.62- 3.50d 1
28 1210517 (00001- ) Pump, Soltn, Ele, 24vdc, 35 Psi 1
29 1212812  (00001- )  Fitting, Plstc, E90, Qf06/Pm06, Swivel 1
30 1211424 (00001- ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
31 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
32 54333 (00001- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
33 1212807 (00001 - )  Fitting, Plstc, Str, Qm08/Bm08 1
34 1212806 (00001 - )  Fitting, Plstc, Tee, Qf08/Qf08/Qm08 1
35 1212987 (00001 - )  Fitting, Plstc, E90, Qf08/Pm06, Swivel 3
36 9014145 (00001 - ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
37 1215218  (00001- )  Fitting, Plstc, Str, Qf06/Qm08 1
38 1212875 (00001 - )  Fitting, Plstc, Tee, Qf06/Qf08/Qf08 1
39 1212808 (00001 - )  Fitting, Plstc, Tee, Qf08/Qf08/Pm06 1
v 40 1211537 (00001- )  Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (00001 - ) Gasket [Epdm, F/1211537] 1
A 1218883 (00001- )  Screen, Flir, 80 Mesh, Ss [W/ Cage] 1
A 613991 (00001 - ) Bowl, Clr, Short, F/1005302 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016)

79



STANDARD PARTS

SOLUTION GROUP, T300 MODEL ec-H20 & SEVERE ENVIRONMENT - CONT’D

355311

TO SCRUB
36

38 TUBE

33
FROM SOL TANK 34

80 Tennant T300/ T300e (07-2016)



STANDARD PARTS

SOLUTION GROUP, T300 MODEL ec-H20 & SEVERE ENVIRONMENT - CONT’D

Ref. Part No. Serial Number Description

41 1212810 (00001- Fitting, Plstc, Tee, Qm08/Qf08/Qf08

Qty.
) 1
v 42 1215698 (00001 - ) Pump Assy, Detgt, 24 Vdc [T300] 1
A 1208721 (00001 - ) Pump, Detgt, 24vdc, 120rpm 1
A 1219077 (00001- ) Hose Kit, Detgt [0.5cc] 1
A 43 1211775 (00001- ) Potentiometer [5k, W/Leads And Conn.] 1
44 1212430 (00001- ) Sensor, Level, Lig, 30watt, Spst 1
45 1208289 (00001 - ) Tank [1.5 Liter] 1
46 1210442 (00001- ) Cap, Tank, 2.25 [Vented] 1
47 1210437 (00001- ) Cap, Plstc, 38mm, Elbow Ftg 1
48 1209151 (00001- ) Bracket, Mtg, Pump, Detgt 1
49 609980 (00001 - )  Screw, Trs, Phl, 08-32 X 0.38, Sems 4
50 17185 (00001 - )  Screw, Pan, Phl, M5 X 0.80 X 40, Ss 2
51 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 1
52 613465 (00001- ) Hose, Pvc, ClIr, 0.12id 0.250d 026.0I 1
53 630265 (00001 - ) Knob, Rnd, 0.75d 0.50! 0.25b, Plstc 1
54 222607 (00001- ) Nut, Hex, Thin, .38- 32 1
55 43953 (00001- )  Washer, Lock, Int, 0.38, Ss 1
56 1074344 (00001- ) Harness, Ele [Ring With .250m Tail] 1
57 41140 (00001- ) Washer, Lock, Int- Ext, 0.25 1
58 01684 (00001 - ) Washer, Flat, 0.27b 0.69d .05, Ss 1
59 11329 (00001 - )  Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016) 81



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP, T300e MODEL

355320

82 Tennant T300 / T300e (03-2017)



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP, T300e MODEL

Ref. Part No. Serial Number Description Qty.
1 9014188 (00001 - )  Bracket Widt, Afmkt, Mtg [Circuitbrkrs] 1
2 1208816 (00001 - )  Circuitbreaker, 04.0a, Resetable 1
3 1064191 (00001 - )  Boot, Circuitbreaker 1
4 1064191 (00001- )  Boot, Circuitbreaker (ec- H20 Option) 2
5 1208816 (00001- )  Circuitbreaker, 04.0a, Resetable (ec- H20 Option) 2
6 1064191 (00001 - )  Boot, Circuitbreaker 1
7 1064189 (00001 - )  Circuitbreaker, 20.0a, Resetable 1
8 09739 (00001- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss (ec- H20 Option) 1
9 01683 (00001- )  Washer, Flat, 10, Ss (ec- H20 Option) 1
10 1012216 (00001- ) Relay, 24vdc, 070a, Spst No, Plug- In (ec- H20 Option) 1
11 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 4
12 383725 (00001 - ) Circuitbreaker, 30.0a, Resetable (Propel Model) 1
13 1074526 (00001 - )  Circuitbreaker, 37.0a 1
14 41140 (00001- ) Washer, Lock, Int- Ext, 0.25 2
15 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
16 33931 (00001- ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
17 41361 (00001- ) Nut, Hex, Std, M8 X 1.25, Brs 2
18 1209373 (00001- ) Washer, Flat, M8.4b X 16d X 1.6, Brs 4
19 43952 (00001- ) Washer, Lock, Int, 0.31, Ss 2
20 607461 (00001 - ) Screw, Set, M8 X 1.25 X 35, NI 2
21 1205345 (00001- )  Stand- Off, Wir, M8, Insulator, Panel 2
22 09739 (00001 - ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
23 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 2
24 1066409 (00001 - ) Relay, 24vdc, 150a, No [Trombetta] 1
25 1208619 (00001 - ) Bracket Widt, Mtg, Ele 1
26 1020174 (00001- ) Molding, Afmkt, Trim, Pvc, .08 .11, 03ft 1
27 01685 (00001 - )  Washer, Flat, 0.38b 0.88d .08, Ss 2
28 32984 (00001 - )  Washer, Lock, Int, 0.31 2
29 386868 (00001 - ) Screw, Hex, M8 X 1.25 X 12, Ss 2
30 1210078 (00001- 12311 ) Bracket Widt, Drive (Propel Model) 1
31 9014613 (00001 - ) Controller Kit, Spd, Ci [T300/E/Ss300] 1
32 04403 (00001- 12311 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss (Propel Model) 2
33 1034731 (00001- 12311 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss (Propel Model) 2
34 41140 (00001- 12311 )  Washer, Lock, Int- Ext, 0.25 (Propel Model) 1
35 09739 (00001 - ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
36 01683 (00001 - ) Washer, Flat, 10, Ss 2
37 1012216 (00001- ) Relay, 24vdc, 070a, Spst No, Plug- In 2
38 1208628 (00001- ) Gasket, Cover, Circuitboard 1
39 1034731 (12312- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
40 41140 (12312- )  Washer, Lock, Int- Ext, 0.25 1
41 1223824 (12312- )  Bracket Widt, Mtg, Cntrl, [T300/T300€] 1
42 02938 (12312- )  Washer, Lock, Int, 08, Ss 2
43 33931 (12312- ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
44 02850 (00001 - ) Nut, Hex, Lock, M4 X 0.70, NI 2
45 07515 (00001 - ) Washer, Lock, Int, 0.25, Ss 1
46 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1

Tennant T300 / T300e (03-2017)

83



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP, T300 MODEL

355401

Tennant T300 / T300e (03-2017)

84



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP, T300 MODEL

Ref. Part No. Serial Number Description Qty.
1 9014188 (00001- ) Bracket WIdt, Afmkt, Mtg [Circuitbrkrs] 1
2 1208816 (00001 - )  Circuitbreaker, 04.0a, Resetable 1
3 1064191 (00001 - ) Boot, Circuitbreaker 2
4 1064191 (00001- )  Boot, Circuitbreaker (ec- H20 Option) 2
5 1208816 (00001- )  Circuitbreaker, 04.0a, Resetable (ec- H20 Option) 2
6 09739 (00001- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss (ec- H20 Option) 1
7 01683 (00001- )  Washer, Flat, 10, Ss (ec- H20 Option) 1
8 1012216 (00001- ) Relay, 24vdc, 070a, Spst No, Plug- In (ec- H20 Option) 1
9 1210807 (00001 - ) Wire, Tie [W/.25” Fir Tree Clip] 4
10 383725 (00001 - )  Circuitbreaker, 30.0a, Resetable (Propel Model) 1
11 41140 (00001- ) Washer, Lock, Int- Ext, 0.25 2
12 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
13 33931 (00001 - ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
14 1061910 (00001- ) Nut, Hex, Std, M6 X 1.00, Brs 1
15 1061918 (00001 - )  Washer, Flat, 0.25b 0.47d .06, Brs 1
16 07515 (00001- ) Washer, Lock, Int, 0.25, Ss 1
17 1205799 (00001- ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 8
18 1210381 (00001- ) Circuitboard, Silpad [Vw, Lower] 1
19 1210736 (00001- ) Circuitboard, Assy [Vw, Controller] 1
20 1209448 (00001 - )  Standoff, Circuitboard, .25 5
21 41361 (00001- ) Nut, Hex, Std, M8 X 1.25, Brs 3
22 1209373 (00001- ) Washer, Flat, M8.4b X 16d X 1.6, Brs 5
23 43952 (00001- )  Washer, Lock, Int, 0.31, Ss 3
24 607461 (00001 - ) Screw, Set, M8 X 1.25 X 35, NI 2
25 1205345 (00001- )  Stand- Off, Wir, M8, Insulator, Panel 2
26 1208628 (00001 - ) Gasket, Cover, Circuitboard 1
27 1210631 (00001- ) Heatsink, Mtg, Circuitboard, 12.1 X 08.6 1
28 1020174 (00001- ) Molding, Afmkt, Trim, Pvc, .08 .11, 03ft 1
29 01685 (00001 - )  Washer, Flat, 0.38b 0.88d .08, Ss 2
30 32984 (00001 - ) Washer, Lock, Int, 0.31 2
31 386868 (00001 - ) Screw, Hex, M8 X 1.25 X 12, Ss 2
32 1210078 (00001- 12311 )  Bracket WIdt, Drive (Propel Model) 1
33 9014613 (00001 - )  Controller Kit, Spd, Ci [T300/E/Ss300] 1
34 04403 (00001- 12311 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss (Propel Model) 2
35 1034731 (00001- 12311 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss (Propel Model) 2
36 41140 (00001- 12311 ) Washer, Lock, Int- Ext, 0.25 (Propel Model) 1
37 1212780 (00001- ) Busbar, 125a 0.188 0.750w 2.638I 1
38 1034731 (12312- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
39 41140 (12312- ) Washer, Lock, Int- Ext, 0.25 1
40 1223824 (12312- ) Bracket Widt, Mtg, Cntrl, [T300/T300€] 1
41 02938 (12312- )  Washer, Lock, Int, 08, Ss 2
42 33931 (12312- ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
43 02850 (00001 - ) Nut, Hex, Lock, M4 X 0.70, NI 2
44 07515 (00001 - )  Washer, Lock, Int, 0.25, Ss 1
45 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1
46 1064189 (00001- )  Circuitbreaker, 20.0a, Resetable 1

Tennant T300 / T300e (03-2017)

85



STANDARD PARTS

TELEMETRY GROUP, T300 MODEL

355321

Tennant T300 / T300e (03-2017)

86



STANDARD PARTS

TELEMETRY GROUP, T300 MODEL

Ref. Part No. Serial Number Description Qty.

1 315724 (00001- ) Cs, Antenna, Telem, 18.0 In [Gprs] 1

768531 (00001- )  Sleeve, Heatshrink, 0.38id, 06.0I 1

2 140916 (00001 - ) Clamp, Cable, Nyl, 0.62d, Nat 2

3 1018155 (00001 - ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2

4 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 9

5 1209448 (00001 - )  Standoff, Circuitboard, .25 5

6 1210381 (00001 - )  Circuitboard, Silpad [Vw, Lower] 1

v 7 9014185 (00001 - ) Kit, Circuitboard, Telem, Ci [T300] 1

A 27964 (00001- ) Strap, Ground, Static, Disposable 1

A 130773 (00001 - ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

A 8 1227815 (00001- ) Spacer, Unthreaded, Aluminium 2

A 9 1227812 (00001- ) Bracket, Sma Connector 1

A 10 1071235 (00001 - ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1

11 9014187 (00001- ) Kit, Telem, Ci [Sim, Intl, T300] 1

v 9015197 (00001- 15347 ) Harness Kit, Amii, Ci [T300] 1

(Kit Needed to Add Battery Charger Communication
Functionality to Telemetry Models)

A 12 1075195 (15348- ) Harness, Ele, Adaptor [T300, Am2] 1

A 13 222290 (15348- ) Diode, Ele, Plug 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

87



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER

355377

Tennant T300 / T300e (07-2016)

88



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
1 9012791 (00001- )  Cover, Console, Afmkt, W/ Label [Ce] 1
v 2 1011402 (00001- ) Switch, Key 1
A 3 1017696 (00001 - ) Key Set, Replmt [F/ Keyswitch 1011402] 1
4 1044393 (00001- ) Switch, Rocker, Spst Mom (ec- H20 Option) 1
5 1011735 (00001- ) Switch, Safety, Shutoff (Propel Model) 1
6 1064038 (00001- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1205496 (00001- ) Hook, Cord 2
8 1043573 (11936- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
8 1205799 (00001-11935 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
9 611311 (00001- ) Spring, Cmpr, 0.400d .05wir 00.5I, PI,Mw 2
10 1024965 (00001- ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
11 130773 (00001- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
12 1211582 (00001- )  Cover, Chrgr [Small Spe] 1
13 1043573 (11936- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 4
13 1205799 (00001- 11935 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 4
v 14 1219737 (00001- )  Charger, 24vdc, 100- 240vac, On- Brd, Intl 1
A 15 605387 (00001- ) Connector, Anderson, 050a, Red [W/O Con] 1
16 1032849 (00001- ) Cord, Power, Blk [4.5meter, Ce] 1
1047197 (00001- )  Plug, Converter, Eu- Uk (UK Only Use w/Cord #1032849) 1
16 1032820 (00001- ) Cord, Power, Blk [4.5meter, UK] 1
16 1019426 (00001- )  Cord, Chrgr, Ele, Tj (Japan) 1
17 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
18 1043573 (11936- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 1
18 1205799 (00001- 11935 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1
19 26395-2 (00001 - ) Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
20 1211903 (11936- ) Frame, Column, Cntrl [Im] 1
20 1216531 (00001- 11935 )  Frame, Column, Cntrl [Revised Machined] 1
21 130161 (00001- ) Plug, Hole, Rnd, 0.88d, Blk (Push Model) 1
22 582150 (00001- ) Plug, Hole, Rt, 1.23 X 1.12, Nyl (Standard Model) 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 89



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER

355378

Tennant T300 / T300e (07-2016)

90



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
1 9012791 (00001- )  Cover, Console, Afmkt, W/ Label [Ce] 1
v 2 1011402 (00001- ) Switch, Key 1
A 3 1017696 (00001 - ) Key Set, Replmt [F/ Keyswitch 1011402] 1
4 1044393 (00001- ) Switch, Rocker, Spst Mom (ec- H20 Option) 1
5 1011735 (00001- ) Switch, Safety, Shutoff (Propel Model) 1
6 1064038 (00001- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1043573 (11936- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
7 1205799 (00001- 11935 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
8 1208599 (00001 - ) Bracket Assy, Plug, Charger 1
9 06922 (00001 - ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
10 605387 (00001- ) Connector, Anderson, 050a, Red [W/O Con] 1
11 06922 (00001- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
12 1043573 (00001- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
13 1215716 (00001- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
14 1013705 (00001- ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
15 130773 (00001- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
16 1211903 (11936- ) Frame, Column, Cntrl [Im] 1
16 1216531 (00001-11935 ) Frame, Column, Cntrl [Revised Machined] 1
17 1020341 (00001- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
v 18 1212837 (00001- )  Charger, 24vdc, 13a 85- 265vac [Offboard] 1
A 19 605387 (00001- ) Connector, Anderson, 050a, Red [W/O Con] 1
20 1032849 (00001- ) Cord, Power, Blk [4.5meter, Ce] 1
1047197 (00001- )  Plug, Converter, Eu- Uk (UK Only Use w/Cord #1032849) 1
20 1019426 (00001- ) Cord, Chrgr, Ele, Tj (Japan) 1
20 1026330 (00001- ) Cord, Power, 1.0mm2 [2.5meter] (China) 1
20 1026325 (00001- )  Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
20 1048304 (00001- ) Cord, Power [4.5meter, India, S.Africa] 1
21 130161 (00001- ) Plug, Hole, Rnd, 0.88d, Blk (Push Model) 1
22 582150 (00001- ) Plug, Hole, Rt, 1.23 X 1.12, Nyl (Standard Model) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016) 91



STANDARD PARTS

HANDLE GROUP, T300e MEMBRANE, PROPEL

355326

92 Tennant T300 / T300e (03-2017)



STANDARD PARTS

HANDLE GROUP, T300e MEMBRANE, PROPEL

Ref. Part No. Serial Number Description Qty.
v 1 9014131 (00001 - ) Bezel Kit, Propel, Membrane, Ci [T300e/S 1
(Kit Includes Circuitboard)
AV 2 9014137 (00001- ) Screen Kit, Propel, Memb., Ci [T300e/Ss] 1
AA 3 1205618 (00001- ) Cap, Usb 1
A 4 1071235 (00001- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1043573 (00001 - ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15
6 1206586 (00001- ) Dial, Range, Speed 1
7 1204930 (00001- ) Potentiometer [100k, 1 Turn, B5/B7] 1
8 1209730 (00001- ) Cap, Toggle, Direction 1
9 1209673 (00001- )  Switch Assy, Toggle, Direction 1
10 1203787 (00001- ) Housing, Handle, Cntrl, Top 1
11 1205781 (00001- ) Spring, Return, Balil 1
12 1205143 (00001- )  Shaft Assy, Bail, Handle 1
13 1222608 (00001- ) Housing, Handle, Cntrl, Bottom, Slotted 1
14 1205799 (00001- )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
15 1205778 (00001 - ) Handle, Bail [Machined] 1
16 9015305 (00001- ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
17 1205323 (00001- ) Switch, 0.1a, Spdt [Micro, Straight] 1
18 1020341 (00001- 11935 )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
19 1020280 (00001- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
20 1215863 (11936- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
21 140027 (11936- )  Washer, Flat, 0.35b 0.75d .04, Ss 2
N/S 1072524 (00001 - ) Harness, Ele [Bail Switch] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 93



STANDARD PARTS

HANDLE GROUP, T300e MEMBRANE, PUSH

355327

Tennant T300 / T300e (03-2017)

94



STANDARD PARTS

HANDLE GROUP, T300e MEMBRANE, PUSH

Ref. Part No. Serial Number Description Qty.
v 1 9014130 (00001 - ) Bezel Kit, Push, Membrane, Ci [T300e/Ss] 1
(Kit Includes Circuitboard)
AV 2 9014136 (00001- ) Screen Kit, Push, Memb., Ci [T300e/Ss] 1
AA 3 1205618 (00001- ) Cap, Usb 1
A 4 1071235 (00001- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1205323 (00001 - ) Switch, 0.1a, Spdt [Micro, Straight] 1
6 1203787 (00001- ) Housing, Handle, Cntrl, Top 1
7 1205781 (00001- ) Spring, Return, Balil 1
8 1205143 (00001- )  Shaft Assy, Bail, Handle 1
9 1222608 (00001- ) Housing, Handle, Cntrl, Bottom, Slotted 1
10 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
11 1205778 (00001- ) Handle, Bail [Machined] 1
12 9015305 (00001- ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
13 1043573 (00001- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15
14 1020341 (00001- 11935 )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 1020280 (00001 - ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
16 1215863 (11936- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
17 140027 (11936- )  Washer, Flat, 0.35b 0.75d .04, Ss 2
N/S 1072524 (00001- ) Harness, Ele [Bail Switch] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 95



STANDARD PARTS

HANDLE GROUP, T300 PRO-MEMBRANE, PROPEL, ACTUATED DOWN PRESSURE

355324

Tennant T300 / T300e (03-2017)

96



STANDARD PARTS

HANDLE GROUP, T300 PRO-MEMBRANE, PROPEL, ACTUATED DOWN PRESSURE

Ref. Part No. Serial Number Description Qty.
v 1 9014133 (00001- ) Bezel Kit, Propel, Promembrane, Ci[T300] 1
(Kit Includes Circuitboard)
AV 2 9014139 (00001- )  Screen Kit, Propel, Pro- Membrn, Ci[T300] 1
AA 3 1205618 (00001- ) Cap, Usb 1
A 4 1071235 (00001- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1206586 (00001- ) Dial, Range, Speed 1
6 1204930 (00001- ) Potentiometer [100k, 1 Turn, B5/B7] 1
7 1209730 (00001- ) Cap, Toggle, Direction 1
8 1209673 (00001- )  Switch Assy, Toggle, Direction 1
9 1203787 (00001- ) Housing, Handle, Cntrl, Top 1
10 1205781 (00001 - ) Spring, Return, Ball 1
11 1205143 (00001- )  Shaft Assy, Bail, Handle 1
12 1205323 (00001- ) Switch, 0.1a, Spdt [Micro, Straight] 1
13 1222608 (00001- ) Housing, Handle, Cntrl, Bottom, Slotted 1
14 1205799 (00001- )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
15 1205778 (00001 - ) Handle, Bail [Machined] 1
16 9015305 (00001- ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
17 1043573 (00001- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15
18 1020341 (00001- 11935 )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
19 1020280 (00001- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
20 1215863 (11936- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
21 140027 (11936- )  Washer, Flat, 0.35b 0.75d .04, Ss 2
N/S 1072524 (00001 - ) Harness, Ele [Bail Switch] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 97



STANDARD PARTS

HANDLE GROUP, T300 MEMBRANE, PROPEL, MANUAL DOWN PRESSURE

355324

98 Tennant T300 / T300e (03-2017)



STANDARD PARTS

HANDLE GROUP, T300 MEMBRANE, PROPEL, MANUAL DOWN PRESSURE

Ref. Part No. Serial Number Description Qty.
v 1 9014815 (00001- ) Bezel Kit, Propel, Membrane,Std,Ci[T300] 1
(Kit Includes Circuitboard)
AV 2 9014817 (00001- )  Screen Kit, Propel,Membrane,Std,Ci[T300] 1
AA 3 1205618 (00001- ) Cap, Usb 1
A 4 1071235 (00001- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1206586 (00001- ) Dial, Range, Speed 1
6 1204930 (00001- ) Potentiometer [100k, 1 Turn, B5/B7] 1
7 1209730 (00001- ) Cap, Toggle, Direction 1
8 1209673 (00001- )  Switch Assy, Toggle, Direction 1
9 1203787 (00001- ) Housing, Handle, Cntrl, Top 1
10 1205781 (00001 - )  Spring, Return, Balil 1
11 1205143 (00001- )  Shaft Assy, Bail, Handle 1
12 1205323 (00001- ) Switch, 0.1a, Spdt [Micro, Straight] 1
13 1222608 (00001- ) Housing, Handle, Cntrl, Bottom, Slotted 1
14 1205799 (00001- )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
15 1205778 (00001 - ) Handle, Bail [Machined] 1
16 9015305 (00001- ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
17 1043573 (00001- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15
18 1020341 (00001- 11935 )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
19 1020280 (00001- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
20 1215863 (11936- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
21 140027 (11936- )  Washer, Flat, 0.35b 0.75d .04, Ss 2
N/S 1072524 (00001 - ) Harness, Ele [Bail Switch] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 99



STANDARD PARTS

HANDLE GROUP, T300 PRO-MEMBRANE, PUSH, ACTUATED DOWN PRESSURE

355325

Tennant T300 / T300e (03-2017)

100



STANDARD PARTS

HANDLE GROUP, T300 PRO-MEMBRANE, PUSH, ACTUATED DOWN PRESSURE

Ref. Part No. Serial Number Description Qty.
v 1 9014132 (00001- ) Bezel Kit, Push, Pro- Membrane, Ci [T300] 1
(Kit Includes Circuitboard)

AV 2 9014138 (00001- ) Screen Kit, Push, Pro- Membrn, Ci[T300] 1
AA 3 1205618 (00001- ) Cap, Usb 1
A 4 1071235 (00001- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1205323 (00001 - ) Switch, 0.1a, Spdt [Micro, Straight] 1

6 1203787 (00001- ) Housing, Handle, Cntrl, Top 1

7 1205781 (00001- ) Spring, Return, Balil 1

8 1205143 (00001- )  Shaft Assy, Bail, Handle 1

9 1222608 (00001- ) Housing, Handle, Cntrl, Bottom, Slotted 1

10 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2

11 1205778 (00001- ) Handle, Bail [Machined] 1

12 9015305 (00001- ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
13 1043573 (00001- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15

14 1020341 (00001- 11935 )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

15 1020280 (00001 - ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1

16 1215863 (11936- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2

17 140027 (11936- )  Washer, Flat, 0.35b 0.75d .04, Ss 2

N/S 1072524 (00001- ) Harness, Ele [Bail Switch] 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

101



STANDARD PARTS

HANDLE GROUP, MEMBRANE, PUSH, MANUAL DOWN PRESSURE

355325

102 Tennant T300 / T300e (03-2017)



STANDARD PARTS

HANDLE GROUP, MEMBRANE, PUSH, MANUAL DOWN PRESSURE

Ref. Part No. Serial Number Description Qty.
v 1 9014814 (00001- ) Bezel Kit, Push, Membrane, Std, Ci[T300] 1
(Kit Includes Circuitboard)
AV 2 9014816 (00001- )  Screen Kit, Push, Membrane, Std,Ci[T300] 1
AA 3 1205618 (00001- ) Cap, Usb 1
A 4 1071235 (00001- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1205323 (00001 - ) Switch, 0.1a, Spdt [Micro, Straight] 1
6 1203787 (00001- ) Housing, Handle, Cntrl, Top 1
7 1205781 (00001- ) Spring, Return, Balil 1
8 1205143 (00001- )  Shaft Assy, Bail, Handle 1
9 1222608 (00001- ) Housing, Handle, Cntrl, Bottom, Slotted 1
10 1205799 (00001 - ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
11 1205778 (00001- ) Handle, Bail [Machined] 1
12 9015305 (00001- ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
13 1043573 (00001- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15
14 1020341 (00001- 11935 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 1020280 (00001 - ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
16 1215863 (11936- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
17 140027 (11936- )  Washer, Flat, 0.35b 0.75d .04, Ss 2
N/S 1072524 (00001- ) Harness, Ele [Bail Switch] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 103



STANDARD PARTS

HANDLE GROUP, T300 PRO-PANEL (LCD), PROPEL

355322

104 Tennant T300 / T300e (03-2017)



STANDARD PARTS

HANDLE GROUP, T300 PRO-PANEL (LCD), PROPEL

Ref. Part No. Serial Number Description Qty.
v 1 9014135 (00001 - ) Bezel Kit, Propel, Lcd Pro- Panl,Ci[T300] 1
(Kit Includes Circuitboard)
A 2 1205618 (00001- ) Cap, Usb 1
A 3 1071235 (00001- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
4 1206586 (00001- ) Dial, Range, Speed 1
5 1204930 (00001 - ) Potentiometer [100k, 1 Turn, B5/B7] 1
6 1209730 (00001- ) Cap, Toggle, Direction 1
7 1209673 (00001- )  Switch Assy, Toggle, Direction 1
8 1203787 (00001- ) Housing, Handle, Cntrl, Top 1
9 1205781 (00001- ) Spring, Return, Balil 1
10 1205143 (00001 - ) Shaft Assy, Bail, Handle 1
11 1205323 (00001- ) Switch, 0.1a, Spdt [Micro, Straight] 1
12 1222608 (00001- ) Housing, Handle, Cntrl, Bottom, Slotted 1
13 1205799 (00001- )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
14 1205778 (00001- ) Handle, Bail [Machined] 1
15 9015305 (00001 - ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
16 1043573 (00001- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15
17 1020341 (00001- 11935 )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
18 1020280 (00001- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
19 1215863 (11936- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
20 140027 (11936- ) Washer, Flat, 0.35b 0.75d .04, Ss 2
N/S 1072524 (00001 - ) Harness, Ele [Bail Switch] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 105



STANDARD PARTS

HANDLE GROUP, T300 PRO-PANEL (LCD), PUSH

355323

106 Tennant T300 / T300e (03-2017)



STANDARD PARTS

HANDLE GROUP, T300 PRO-PANEL (LCD), PUSH

Ref. Part No. Serial Number Description Qty.
v 1 9014134 (00001- ) Bezel Kit, Push, Lcd Pro- Panl, Ci [T300] 1
(Kit Includes Circuitboard)
A 2 1205618 (00001- ) Cap, Usb 1
A 3 1071235 (00001- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
4 1205323 (00001- ) Switch, 0.1a, Spdt [Micro, Straight] 1
5 1203787 (00001 - ) Housing, Handle, Cntrl, Top 1
6 1205781 (00001- ) Spring, Return, Balil 1
7 1205143 (00001- )  Shaft Assy, Bail, Handle 1
8 1222608 (00001- ) Housing, Handle, Cntrl, Bottom, Slotted 1
9 1205799 (00001- )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
10 1205778 (00001 - ) Handle, Bail [Machined] 1
11 9015305 (00001- ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
12 1043573 (00001- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15
13 1020341 (00001- 11935 )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
14 1020280 (00001- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
15 1215863 (11936- )  Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
16 140027 (11936- )  Washer, Flat, 0.35b 0.75d .04, Ss 2
N/S 1072524 (00001- ) Harness, Ele [Bail Switch] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 107



STANDARD PARTS

SHROUD GROUP, DISK AND ORBITAL HEAD

T300/T300e (05-2015)

Tennant

108



STANDARD PARTS

SHROUD GROUP, DISK AND ORBITAL HEAD

Ref. Part No. Serial Number Description Qty.
1 1210029 (00001- )  Cover, Head, Disk, Im-Hg [T300] 1
2 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 5
3 11329 (00001 - ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 5
4 80491 (00001 - ) Sleeve, P/M, 0.25b 0.38d 0.2l [430ss] 3

Tennant T300/ T300e (05-2015) 109



STANDARD PARTS

SHROUD GROUP, CYLINDRICAL HEAD

T300/T300e (05-2015)

Tennant

110



STANDARD PARTS

SHROUD GROUP, CYLINDRICAL HEAD

Ref. Part No. Serial Number Description Qty.
1 1213570 (00001- )  Cover, Head, Cylrcl, Im- Hg [T300] 1
2 01684 (00001 - )  Washer, Flat, 0.27b 0.69d .05, Ss 5
3 11329 (00001 - ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 5
4 80491 (00001 - ) Sleeve, P/M, 0.25b 0.38d 0.2l [430ss] 3

Tennant T300 / T300e (05-2015)

111



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL

355285

(S/N 00001 - 11212)
28

29

112 Tennant T300 / T300e (07-2016)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL

Ref. Part No. Serial Number Description Qty.
1 222504 (11213- ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (11213- )  Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (11213- ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (00001- ) Bracket, Guide, Head [Vw] 1
6 1032420 (00001 - ) Spring, Extn, 0.850d 0.09wir 02.9I 1

v 7 9014170 (00001- ) Kit, Lift, Head[T300/T300e/Ss300] 1

A 8 630188 (00001 - ) Bearing, Journal, .50id X .25l 8
9 1209093 (00001- 10103 ) Cover, Pedal (Replaced by 1218694) 1
10 1043573 (00001- 10103 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
11 09011 (00001 - ) Screw, Hex, M8 X 1.25 X 30, Ss 2
12 1013936 (00001 - ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
13 222460 (00001 - ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 7
14 08713 (00001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
15 69915 (00001 - ) Bolt, Carriage, M8 X 1.25 X 40 1
16 200101017 (00001- ) Nut, Hex, Jam, M8 X 1.25 1
17 1016399 (00001- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
18 01685 (00001- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
19 1014163 (00001- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
20 140430 (00001 - ) Spring, Cmpr, 0.700d .10wir 01.7I 1
21 140127 (00001- ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 2
22 1210258 (00001- ) Bracket Widt, Head Mtg, 43d/50d, Short 1
23 12333 (00001 - ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
24 1223982 (13034- )  Spacer, Head, 4mm (Push Model) 1
25 1223962 (13034- ) Bracket WIdt, Mtg, Head, 43d/50d, Tall 1
26 1218694 (00001 - ) Pad, Pedal, Lift 1
27 222460 (11213- ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 2
28 49694 (00001-11212 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
29 01685 (00001- 11212 )  Washer, Flat, 0.38b 0.88d .08, Ss 1
30 1214039 (00001-11212 ) Roller, Lift, Head 1
31 1032791 (00001- 13033 ) Spacer, Head, 4mm [Ss3] (Push Model) 1
32 1210256 (00001- 13033 )  Bracket WIdt, Mtg, Head, 50d, Tall [Vw] 1

(Replaced By 1223962)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016)

113



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM DISK MODEL

355286

(S/N 00001 - 11212)

114 Tennant T300 / T300e (07-2016)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM DISK MODEL

Ref. Part No. Serial Number Description Qty.
1 222504 (11213- ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (11213- )  Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (11213- ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (00001- ) Bracket, Guide, Head [Vw] 1
6 1032420 (00001 - ) Spring, Extn, 0.850d 0.09wir 02.9I 1

v 7 9014170 (00001- ) Kit, Lift, Head[T300/T300e/Ss300] 1

A 8 630188 (00001 - ) Bearing, Journal, .50id X .25l 8
9 1209093 (00001- 10103 ) Cover, Pedal (Replaced by 1218694) 1
10 1043573 (00001- 10103 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
11 09011 (00001 - ) Screw, Hex, M8 X 1.25 X 30, Ss 2
12 1013936 (00001 - ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
13 222460 (00001 - ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 7
14 08713 (00001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
15 69915 (00001 - ) Bolt, Carriage, M8 X 1.25 X 40 1
16 200101017 (00001- ) Nut, Hex, Jam, M8 X 1.25 1
17 1016399 (00001- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
18 01685 (00001- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
19 1014163 (00001- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
20 140430 (00001 - ) Spring, Cmpr, 0.700d .10wir 01.7I 1
21 140127 (00001- ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 2
22 1210258 (00001- ) Bracket Widt, Head Mtg, 43d/50d, Short 1
23 12333 (00001 - ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
24 1223982 (13034- )  Spacer, Head, 4mm (Push Model) 1
25 1223962 (13034- ) Bracket WIdt, Mtg, Head, 43d/50d, Tall 1
26 1218694 (00001 - ) Pad, Pedal, Lift 1
27 222460 (11213- ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 2
28 49694 (00001-11212 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
29 01685 (00001- 11212 )  Washer, Flat, 0.38b 0.88d .08, Ss 1
30 1214039 (00001-11212 ) Roller, Lift, Head 1
31 1032791 (00001- 13033 ) Spacer, Head, 4mm [Ss3] (Push Model) 1
32 1210256 (00001- 13033 )  Bracket WIdt, Mtg, Head, 50d, Tall [Vw] 1

(Replaced By 1223962)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016)

115



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL

355287

- 11212)

(S/N 00001

Tennant T300 / T300e (02-2016)

116



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL

Ref. Part No. Serial Number Description Qty.
1 222504 (11213- ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (11213- ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (11213- ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (00001- ) Bracket, Guide, Head [Vw] 1
6 1213220 (00001 - ) Bracket Widt, Mtg, Head, 60dd, Tall [Vw] 1
7 1020341 (00001 - )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
v 8 9014170 (00001 - ) Kit, Lift, Head[T300/T300e/Ss300] 1
A 9 630188 (00001 - ) Bearing, Journal, .50id X .25l 8
10 1209093 (00001- 10103 ) Cover, Pedal (Replaced by 1218694) 1
11 1043573 (00001- 10103 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
12 09011 (00001 - ) Screw, Hex, M8 X 1.25 X 30, Ss 2
13 1013936 (00001 - ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
14 222460 (00001- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 4
15 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
16 69915 (00001- ) Bolt, Carriage, M8 X 1.25 X 40 1
17 200101017 (00001- ) Nut, Hex, Jam, M8 X 1.25 1
18 1016399 (00001- )  Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
19 01685 (00001- )  Washer, Flat, 0.38b 0.88d .08, Ss 3
20 1213224 (00001- ) Bracket Widt, Mtg, Head, 60dd, Short[Vw] 1
21 1074344 (00001- ) Harness, Ele [Ring With .250m Tail] 1
22 1218694 (00001 - ) Pad, Pedal, Lift 1
23 222460 (11213- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 2
24 49694 (00001- 11212 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
25 01685 (00001- 11212 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
26 1214039 (00001- 11212 ) Roller, Lift, Head 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (02-2016)

117



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL

355288

118 Tennant T300 / T300e (02-2016)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL

Ref. Part No. Serial Number Description Qty.
1 222504 (11213- ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 379829 (00001 - ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
3 1210103 (00001 - ) Spring, Cmpr, 1.230d 0.085wir 0.88lI 2
4 1014020 (11213- ) Roller, 0.99d 0.50b 0.95I, Acetal 1
5 20955 (00001 - ) Washer, Flat, 1.03b 1.50d .04, Stl, PI 2
6 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
7 1213063 (00001- ) Bracket, Guide, Head [Vw] 1

v 8 9014170 (00001 - ) Kit, Lift, Head[T300/T300e/Ss300] 1

A 9 630188 (00001 - ) Bearing, Journal, .50id X .25l 8
10 1209093 (00001- 10103 ) Cover, Pedal (Replaced by 1218694) 1
11 1043573 (00001- 10103 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
12 09011 (00001 - ) Screw, Hex, M8 X 1.25 X 30, Ss 2
13 1013936 (00001 - ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
14 222460 (00001- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 4
15 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
16 69915 (00001- ) Bolt, Carriage, M8 X 1.25 X 40 1
17 200101017 (00001- ) Nut, Hex, Jam, M8 X 1.25 1
18 1016399 (00001- )  Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
19 01685 (00001- )  Washer, Flat, 0.38b 0.88d .08, Ss 3
20 1213226 (00001- ) Bracket Widt, Mtg, Head, 50cyl! [Short] 1
21 1074344 (00001- ) Harness, Ele [Ring With .250m Tail] 1
22 1020341 (00001 - )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
23 1221434 (00001 - ) Nut, T, M8 X 1.25, Pm Ss [B5/B7, T300] 1
24 1205799 (00001 - )  Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1
25 1216222 (00001- ) Bracket Widt, Mtg, Head 1
26 1210112 (00001 - ) Washer, Flat, 1.03b 1.50d .03, Nylon 2
27 1218694 (00001 - ) Pad, Pedal, Lift 1
28 222460 (11213- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 2
29 1028796 (11213- ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 1
30 49694 (00001- 11212 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
31 1214039 (00001- 11212 ) Roller, Lift, Head 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (02-2016)

119



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL

355289

(S/N 00001 - 11212)

120 Tennant T300 / T300e (02- 2016)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL

Ref. Part No. Serial Number Description Qty.
1 222504 (11213- ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (11213- ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (11213- ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (00001 - ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (00001- ) Bracket, Guide, Head [Vw] 1
6 1032420 (00001 - ) Spring, Extn, 0.850d 0.09wir 02.9I 1
7 1020341 (00001 - )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
v 8 9014170 (00001 - ) Kit, Lift, Head[T300/T300e/Ss300] 1
A 9 630188 (00001 - ) Bearing, Journal, .50id X .25l 8
10 1209093 (00001- 10103 ) Cover, Pedal (Replaced by 1218694) 1
11 1043573 (00001- 10103 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
12 09011 (00001 - ) Screw, Hex, M8 X 1.25 X 30, Ss 2
13 1013936 (00001 - ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
14 222460 (00001- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 4
15 08713 (00001 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
16 69915 (00001- ) Bolt, Carriage, M8 X 1.25 X 40 1
17 200101017 (00001- ) Nut, Hex, Jam, M8 X 1.25 1
18 1016399 (00001- )  Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
19 01685 (00001- )  Washer, Flat, 0.38b 0.88d .08, Ss 3
20 1212572 (00001- ) Bracket Widt, Mtg, Head, Orb, Short [Vw] 1
21 1213223 (00001- ) Bracket Widt, Mtg, Head, Orb, Tall [Vw] 1
22 1218694 (00001 - ) Pad, Pedal, Lift 1
23 222460 (11213- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 2
24 49694 (00001- 11212 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
25 01685 (00001- 11212 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
26 1214039 (00001- 11212 ) Roller, Lift, Head 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (02-2016)

121



STANDARD PARTS

SQUEEGEE GROUP

355305

Tennant T300 / T300e (07-2016)

122



STANDARD PARTS

SQUEEGEE GROUP
Ref. Part No. Serial Number Description Qty.
v 9014172 (00001- ) Squeegee Kit, Linatex, Am [T300/E/Ss300] 1
A 1 1215681 (00001- ) Frame, Sqge, 50cm, Mach [T300] 1
A 2 1203638 (00001- ) Retainer, Sqge [T300] 1
A 3 1203954 (00001- ) Blade, Sqge, Front, 788lI, Linatex[500mm] (Standard) 1
3 1215611 (00001- ) Blade, Sqge, Front, 788I, Urethane[500mm (Option) 1
3 1215612 (00001- ) Blade, Sqge, Front, 788l, Gum[500mm] (Option) 1
A 4 1203953 (00001- ) Blade, Sqge, Rear, 836l, Linatex[500mm] (Standard) 1
4 1215609 (00001- ) Blade, Sqge, Rear, 836l, Urethane[500mm] (Option) 1
4 1215610 (00001- ) Blade, Sqge, Rear, 836l, Gum[500mm] (Option) 1
A 5 22290 (00001 - ) Spring, Cmpr, 0.720d .06wir 02.3| 2
A 6 09023 (00001- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
A 7 07786 (00001- ) Nut, Hex, Std, M8 X 1.25, Ss 4
A 8 1213677 (00001- ) Knob, Star, 2.000d 4ear M8x1.25 [Yel] 4
A 9 1212755 (00001- ) Screw, Btn, Soc, M8x1.25x80, Ss 2
A 10 1209631 (00001- ) Cover, Trap, Water, Sqge 1
A 11 1212683 (00001- ) Screw, Captive, M5, Knurled [Snap In] 1
A 12 1210756 (00001- ) Gasket, Trap, Water, Sqge 1
A 13 140027 (00001- ) Washer, Flat, 0.35b 0.75d .04, Ss 4
A 14 222460 (00001- ) Sleeve, P/M, 0.32b 0.50d 0.5I [430ss] 2
A 15 1010560 (00001- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 16 630477 (00001- ) Wheel, Pyu, 02.0d 0.38w, Gray 2
A 17 17461 (00001- ) Pin, Clevis, 0.37d X 1.75I 2
A 18 1216647 (00001- )  Pin, Cotter, Hair, 0.38d .054 Wir 2
A 19 1016399 (00001- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
A 20 1017091 (00001- ) Spring, Cmpr, 0.500d .04wir 00.8l 2
21 9014303 (00001- ) Bracket Kit, Sqge, Wdt [T300/E, Ss300] 1
22 1216647 (00001- )  Pin, Cotter, Hair, 0.38d .054 Wir 2
23 391179 (00001- ) Pin, Clevis, 0.37d X 2.62I 2
24 1214467 (00001- ) Sleeve, P/M, 0.41b 0.75d 1.3l [430ss] 1
25 33933 (00001- ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 1
26 9014301 (00001- )  Bracket Kit, Sqge, Lift [T300/E, Ss300] 1
27 1215716 (00001- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
28 1013705 (00001- )  Plate, Thread, Switch, M3 Nut, 96hr PI 1
29 08712 (00001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
30 33951 (00001- ) Screw, Soc, M6 X 1.00 X 20, 12.9 1
31 51813 (00001- ) Pin, Clevis, 0.37d X 2.12] 1
32 01686 (00001- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
33 08714 (00001- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
34 69954 (00001- ) Washer, Thrust, 0.63b 1.25d 0.13w 1
35 1215756 (00001- ) Spring, Cmpr, 0.980d .146wir 02.5I 1
36 1209782 (00001- ) Pin, Guide, Spring 1
37 80491 (00001- ) Sleeve, P/M, 0.25b 0.38d 0.2] [430ss] 1
38 1216647 (00001- )  Pin, Cotter, Hair, 0.38d .054 Wir 1
39 1212533 (00001- ) Cover, Pedal, Lift 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

123



STANDARD PARTS

BATTERY CABLE GROUP, T300e MODEL

355405

124 Tennant T300 / T300e (07-2016)



STANDARD PARTS

BATTERY CABLE GROUP, T300e MODEL

Ref. Part No. Serial Number Description Qty.
1 1074859 (12157- ) Cable, Assy [T300e, Ce] 1
(Standard - Without Battery Lift Out Kit Option)
v 9014782 (00001- ) Cable Kit, Battery, Clamp,Tray,Ci[T300¢] 1
(Required for Battery Lift Out Kit Option)
A 2 1073629 (00001- 12156 ) Cable, Battery, 4ga [M8 Ring/M8 Ring] 1
A 3 1074524 (00001- 12156 ) Cable, Battery, 4ga [Batt. Post Lugs] 1
A 4 33931 (00001- 12156 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
5 1065638 (00001 - ) Cable, Battery, 16mm2 0290I Blk, 2clamp 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

125



STANDARD PARTS

BATTERY CABLE GROUP, T300 MODEL

355404

Tennant T300 / T300e (07-2016)

126



STANDARD PARTS

BATTERY CABLE GROUP, T300 MODEL

Ref. Part No. Serial Number Description Qty.
1 1074860 (12132- ) Cable, Assy, Fuse [T300, Ce] 1
(Standard - Without Battery Lift Out Kit Option)
v 9014780 (00001- ) Cable Kit, Battery, Clamp, Tray,Ci[T300] 1
(Required for Battery Lift Out Kit Option)
A 2 1073996 (00001- 12131 ) Cable, Battery, Fuse [Sb120, 70a] 1
A 3 1074524 (00001-12131 ) Cable, Battery, 4ga [Batt. Post Lugs] 1
A 4 33931 (00001- 12131 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
5 1065638 (00001 - ) Cable, Battery, 16mm2 0290I Blk, 2clamp 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

127



STANDARD PARTS

BATTERY GROUP, 76AH C5 GEL

355380

2
Ref. Part No. Serial Number Description Qty.
1 994200 (00001- ) Battery, Gel, 12vdc 0076ah [Gf12076v] 2
2 630375 (00001- )  Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 3

128 Tennant T300 / T300e (07-2016)



STANDARD PARTS

BATTERY GROUP, 105AH C5 GEL

355381

2
2
Ref. Part No. Serial Number Description Qty.
1 994201 (00001- ) Battery, Gel, 12vdc 0105ah [Gf12105v C5] 2
2 630375 (00001- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2

Tennant T300 / T300e (07-2016) 129



STANDARD PARTS

BATTERY GROUP, 58AH C5 TPPL

355382

2
Ref. Part No. Serial Number Description Qty.
1 1217494 (00001- ) Battery, Tppl, 58 Ah C/5 1
2 222474 (00001 - )  Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 1

(1 Spacer = 3 Pcs)

130 Tennant T300/ T300e (07-2016)



STANDARD PARTS

BATTERY GROUP, 120AH C5 WET

355379

2
2
Ref. Part No. Serial Number Description Qty.
1 1214515 (00001- ) Battery, Wet, 12vdc, 120ah 2
2 630375 (00001- )  Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2

Tennant T300 / T300e (07-2016) 131



STANDARD PARTS

LABEL GROUP

333333

=0 =0

-

Ol o oo

P/N: 1208613 REV: 00 PIN: 1218888 REV:A PIN: 1216735 REV-A

P/N: 1215634 REV:A

/@ 300

1R00Y%

500 x 355 mm/ZOlen\/ {

=

132



STANDARD PARTS

LABEL GROUP
Ref. Part No. Serial Number Description Qty.
1 1215777 (00001- ) Label Sheet, Operational 1
2 1210440 (00001 - ) Label, Opertnl, Detergent Metering (Severe Environment) 1
3 1214279 (00001- ) Label, Orbital, Size, 50cm (Orbital Head) 1
4 1205477 (00001- ) Nameplate, Tennant, Dome, 5.5in (T300 Model) 1
4 1213114 (00001- ) Label, Logo, 05.5I, Blk/Sil [Tennant] (T300e Model) 1
5 1215262 (00001 - ) Label, T300 2
6 1215263 (00001 - ) Label, T300e 2
7 1216520 (00001- ) Label, Logo [Ech20 Nano] (ec- H20 Model) 2
8 1215634 (00001- ) Label, Opertnl, Solution Knob Adj (T300e Model) 1
9 1229725 (00001- ) Label, Warning [Do Not Spray] 1

Tennant T300 / T300e (03-2017) 133



STANDARD PARTS

LABEL GROUP - CONT’D

355376

r ~—H

{E “

™

2 12v

PMN: 1216272 REV:A

/5!

P/N: 1208305 REV: 01 P/N: 1215632 REV:A

o))\ ELY)

298 1 oq) 22

P/N: 1215778 REV:A

134 Tennant T300 / T300e (05-2015)



STANDARD PARTS

LABEL GROUP - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1218392 (00001- ) Label, Safety, Magnet, Med (Magnetic Heads) 1
2 1215776 (00001 - ) Label Sheet, Info/Hzrd [Ce] 1

Tennant T300/ T300e (05-2015) 135



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL MEMBRANE T300 MODEL (PAGE 1 OF 4)

1074705_01

INTERFACE

MODULE

USER

BATTERY /
CHARGER
SYSTEMS

N ™ <t
THOLIMS A3X
(SS3INHVH NOI[L1V1S*'d0 aNY \Am DH
SS3INYVH NIVA 40 1dvd)
ONIONNOH9 JILVLS
J0VAH3INT 3N
>~ <merser Q)
L-2r
av3H 8NY3S 3HL B -
ANNOY9 D11V1S INV4 OVA z -
g ©
wvzmo\moﬁ Nos/sor O - .
8
3 = &
De
H =<
FIXVSNYHL 32 =z
he) ]
NE5/S0T Sia e
3 8 5
E]
s 8
orinoros > S
0zH-93 L= RETVZES P g3sn LoN zy
Rgo7sor O >
rinoos g3sn LoN
i NVL/02 a2
350 10N %
3SVE NOILVLIS*dO < -zr Joverns-osT
L {zF
~Ho/soT 1O ness %
19 18/9
350 LON
INvdd "dv3d A%‘Nﬁ S-2r 3
\ﬂ@u o
NE9/501 Iy - T S
g3sn 1on < T8 78E ST .
-er z z 5 T
z 2 { S
o 2
- z HIOHVHO *37ava
azsn 1on <EED ~ananc - o] a3a/1
XHO/8T N 8 3
’ =S} -
NI n
5 BSg :
Z
o =z 38 B
- > z =
aasn st am I & 25
e N % 54 e =z o
440/NO OzH-03 B o S| & 3
M M zZ w m o =
S37990L "HOLIMS "WOW v, N D
HOLIMS 02H-03 = NH9/ =NV
STTa/ET cns NEE/Z g NH@/Z 2
R REIVARINY) o
5
z
v, &
Izel e e THW/18/ET T N
S8/ET S I8/ET ) il
F1NAOW 33V JH3INIT
ATBAISSY 80d BT I
& & H & & & 8 & &
i 8 2 3 : 2= = s D 52
2 ¢ 2 5
] 4 ] S| [slZ
£ L=
£3
s ©
HI9HVHO *TTEv0 S S
SIa/ET YIa/ET kR x4 o
SEZ
5582
20 &
2 Y o= Z2 3
g o + [=}
o 4 [ N B Lo S .
2 5 ¢ 4 &
T £ H 8 8 B o8 gao
3 E o I E N
CE R - I g8 355
z M g
o < (5}
= Q
x© o 4
ol w o w
0% S N
s < <
T
[&]
o
9
ASSY 378YO HIGUVHO OHVOE 440
S8/ET a38/1
To<
s F
8
] 2
aJan 21 S3IY3LIVE 0AAZ2T (2] « [
ASSY IT1@vO ONOf3SNd/M +g8 :378v0 T1avo I 37ava : 37avo ASSY Z78vo ON9*3SNA/M +@ @ = 37avd

POWER ON/OFF

CIRCUITRY

Tennant T300 / T300e (05-2015)

136



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL MEMBRANE T300 MODEL (PAGE 2 OF 4)

1074705_01

BATTERY+

SEE SECTION AlS

n: 3 -
a 2 JATHA- I
o owe
i y
< we
s oo
1-Q1r
5 LINIT 03395 734084 %001 [ gg Vo EE s VHO,/EE T o Lo g
9 &
i 2-o01r X
2 [EE) TIA/YE T TEA/VE S o
1-°10d
€-01r
NE9 NHO/5E T NES/SE ] e
(*AZH = *aNo)
HOLIMS 3SH3A3Y r-11r
< 619 NOILO3S 335
‘ THR AT8/3€ I 18/ 9€E o LADEXAV
v-hS Zo1ir t NG/ T N 1Y
THI und/LE i and/E e
Lo 2xiw 619 NOILO3S 335
102XV NVL0v NvI/op - O
o 619 NOILO3S 33s
e 103130 3OVITIOA AlddnS 3AINA-1
e e i ING/TT ING/TT 3 11
| CAUVLS SAINO-1 619 NOILO3S 33s
i N&g/2% Nga/zy  ~— 2¥
(033dS 8NYOS = " OND)
= 813 NOILO3s 335 82> 55/862 v not
[ iz NVL/0T NVL/01
= (713d0oEd 440 NHNL = “ONSI
wn
378VN313d0Hd
> 61V NOI1L03s 335 91> =] 1o HOLOW 13d0Hd
n m18/91 - TS < oo
_ & 2
(] g m VOE
& M8/ET MIE/ET = s = 3 £ R XH6/8 xH9/8 a3a/1
% S v-a0
o & £l H 2|
18 4 &
g &€ z <
8§ 2 3
o oo § 9
I T
g g =8 =
8 &8 3 &
N N 2N\ o
3 3 3 3
A
s 3 4 3
g ¢ 3 ¢
g 5 g g
o oo 3 9
b I I
3 B @ 2
2 2 g =
g & 8§ &
I
= = s %
E-
1808 ovir <&
i
< Eakie
g B )
2 =
_
22 v O U
S m r < <
NOTLOINNGD ON [P)-gmef==vas Q2 S W o
88 = X
°NO HLIW HSINHNG / 713dodd “XVWN = AS S5 05 << @)
NVL/0E [ o =
"440 "IN @nddS / TWHLN3N = AQ, . J — )
QNI HOLIMS T1ve =]
AS HO AO :¥-+ ® LNdNI HIOLIMS 1IVS - o =
o — SNO/TE o eoss S O =
v-MS
NOI123INNOQ ON V Zopr PN LN
— N ™

[EEEVE

137

Tennant T300 / T300e (05-2015)



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL MEMBRANE T300 MODEL (PAGE 3 OF 4)

1074705_01

PREMIUM CONTROLLER

1

~10d

104

3 (M- 1

do1s-3

R VREIL]

pRVIRLIG]

~viigia

ia3en-Lon

(e0]

onozez,

NI,

1o,

enzao,
anza0,

N30,

NI3A(MO- T

LnoTanna
LIy

1

10073 VA,

BTV,

e,

2V

Zy,

Qv

V1T

S0y

VO,

N
(WI1ldvd) AT8A3SSY g3sn LoN . .
ONIY3LIN "130 °1do
@/ SEEG € YN/ TE z1-8r
*10d ONI¥3L3IN "13a @\ I z NV L OE R
>-10d g E IHW6Z a-er
103130 +8 3AIHA-1
MNG/TT 0
OLIMS dOLS-3
€19 NOIL23s 33s! IC>—Rg77 aHﬁ AH9/BE 2-6r
TE-MS
SNLVIS™3AINA- I
219 NOI1L103s 335 Z¥> NE=Vs B b
NI“EXNY -
E19 NOIL103s 335 [v[> NG/ TH ver |° Y
NI~2Xnv -
E18 NOILJ3S 335 OH—> (440 HHE = N30 = a13H Ns) NY1/0% eor |7
INO 3xvyg = 03S0710 = d3SV3ITI3Y "MS)
("O°"H"J°N) "MS 3xv¥d8 Mdvd -
EREVEL g NE5,/52 0 el
. INOILISOd dN 77Nd = N30 = Q713H °NS)
(NMOO = d3s0710 = 43sV3ITEd “MS)
o (*O°"H'J"N) NOILISOd 33933NDS - LaNT
MIE/ET i oms n1e/sz =
° (NOILISOd dn 717N4 = N3J0 = d73H "MS)
(NMOO QV3H = 0350710 = d3SV3T3d "MS)
1*0°H"3°N) NOILI1Sdd Qv3H @ndds -
EREVE T /= XHS/BZ B el
9-MS
214 NO1103s 335 Y EV 82z
SNLVLS ¥-80 ‘dWnd OHJ3 Y+ _
€2V NO1123s 335 oL 755 -
SNLYLS E-80 ‘IINCON OHO3 Vi -
12V NO1103s 335 9> AR Zerp e
VILgvd)
(O3NIVL1E0 T3A37 40 = 03S0710)
J3A37 SS3dd NMOd 0T @vaH Bn4os -
SE/ET T T NG9 e = Z NH9/GT o
(401YN1OV 8@nyasS °1d0 3AISNI) :11-MS
J3A37 MNYL C13a it
SI8/ET = T NEE/ZE &
S-MS
M18/ET B-ar
M18/€ET B+
MI8/ET or-er
ane
AT8/E1 ATBA3SSY 378¥O NI 030TTONT -
X )
M g £ )
[=] N D E
3 ) 1w
™ = z z ~ zer
- ag S 3 ]
o3 2 o
3. .5 8,
54 . . 5278
z z Elin
S s 39
8

< | W0
i
G
i
o
=2
=3
(713d0dd 440 NYNL = °AN9)
eVNS TEdona 214 NOI103S 335
o Aa/aT Fa/er < 9!
(TIV I LHVYd) AT8N3ssY
ONIY3L3IN "L30 °1d0
dhnd °133a
ar NOg,/22 s 5 T ﬁ $I~ g WG 0
L-"LlW
ar RENZ A
1-AS #3ATVA NOIINTOS .
= YNd/ T2 S°0
c 3
&
N
il ng/9 n1g/9
(VI 1dvd)
ol NVL1l/02 i * =] &
VG-E s
"13v av3H 8ndds " 1do % M
e /67 E = aM <& ﬁ@u > cz
S IS
58
08 &
" AHS/81 o2
[=—
Vel 5 H
NYd OVA
™ NEg/2 T
" NOg/2 T
1-HOLOWN ENH3S vLE
e S
i REIVZSA *
=
o
=
=
VoL =
- 38 ATBNISSY TEYO NI GI0NTONT | "= a3u/t

SEE SECTION Al4

Tennant T300 / T300e (02-2016)

138



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL MEMBRANE T300 MODEL (PAGE 4 OF 4)

1074705_01

EC-H20 MODULE

ASSY OHIZ
8§24 0HO3
SSHIENNN T1 N39

J7INAOW 02H-23
SSINGVH ITINOON 02ZH-I3 ° 1d0
TAN/V36 e k= CEEES H
°.° TAN- Y 1a/v3ET [ i TR VHO/V3E
*NS HSNT4 0ZH-03
11 -us
oizir | " -
T REIVA:ErS H
M REIVAED
)
e
AQOZ “4NT0°0 *HOLIJVLVD
S1-0 +
a0
17nV4 = [Sd2-/+ 1Sd9 ® SNIJO ‘ON SSTdd e NEE/25 oA > —wizes
o1-ms NG 1SV 4/0H03 v
g v
YN o gt NHG/25 Sl NV1/05 QP vmorer
ST/ET El AEV\ga V1,09 NV 109 Tar g-uIn c-ao
o <
w
_ [0}
\ﬁ MI9/ET il i &
[}
o dnNd WoM OHO3 &
ST8/ET STTa/ET o a0 o > 5 o
£-4IN g2
& S
Jcans sy = s o=
3
I «
- < E
REG A zzr | s N19/3% ¥ o
v
(YR B T T8/9v P —vmo/er
z-80
d £
N N i
B z| % &
5 5 2 B
o ~
S © G B
e 5 %
B g
R = e L
3 =
P 28 Y
z z z W o 0
< = 54 ]
[S] o wl R
< i
T8
>, CE]
1-a
+ 5
S Ta/ET SITE/ET = = 873 S
AVTEY 0ZH-03
B3d AHL3NIT3L HLIM
80d OHVONVLS
TI04LNOO INIHOVN
2038108, b=
a0, |
2o, |
1-IH N;Z(u_ 5
NETET RO TRV er
EREV < a7 e
AN ™ < | w0

EC-H20 RELAY

139

Tennant T300 / T300e (05-2015)



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH MEMBRANE T300 MODEL (PAGE 1 OF 4)

1074706_01

INTERFACE

USER

BATTERY /
CHARGER
SYSTEMS

MODULE

N ™ <t
THOLIMS A3M
(SS3INHVYH NOIL¥1S°d0 ONV NAA ————— HH
SSANEVH NIVA 40 Ldvd) LECELOT#
ONIANNOHY J[1V1S
JOVAHILINT H3SN
p<&—mgrsor O o 9
L-zr El ow
av3H ganydos 3HL @ % Eor| 0 @
ANNOH9 J1LVLS INVY4 JVA @ p= .
oo E tate-ave G &
NH9/S0T NE5/50T B .
ﬂ =
Bl
= =
FIXVYSNYYL 3 8 =
B e 0O 4
N99/S01 S
oTIOSTY, i REIVZE] e > a3sn 1ON =
0zH-93 minoos V
© S g3sn LON
NHO/50T NVL/0Z g-2r
35N LON A%
-er AVBALIOST, [ 8/0
ISVG NOILV1IS d0 H .
rgo7seT 1O 19
am M8/
35N LON
AW‘Nw 3
INvEL Hv3d NN SR I gnd/ L . m
NH9/S0T ﬂ@ A m
A snoomse
03SN LON “B-2r AHI/BE e : oz 2
£ = & -
= 5
Sy = H39HVHO ‘378V0
.
1-2zr Cow [
a3sn Lon < 95781 S| T Sy o [EE[E7at
N G B
=R
= -
5 BEe I
4 B <
120 - g F zu 2T
g3sn LON eEYIF3 Zunant L S ¢ &8 d =
440/NO 02H-03 zl 2 ? & B8
ST1990L "HOLINS *WOW " o 5 NS
HOLINS OZH-23 e NH9/ NV
SE/ET s NG/Z oz Ngg/z  Eer |
e TEK ANV o
2 Z
o, S
Lot o = AW/ 18781 T ©
ST/ FTa/ET R 5
3NAON 3OV 443INI
ATEW3SSY 80d [ e e .
8 8§ g 8 8 & oy &
i b e NElE
I
e2
=8
Y30uvVHO “378v2 - i
STTE/ET Ta/ET &7 =8,
e
b5
gog
o Nl 2| |20Z
8 ) L2l 3 g5
o m i . “ N B | nlLS S
z 8 8 8 I N
= ] T E B o v E il
DE g i @ g @ §ooe 555
Z & T
5 m s
& 3 o
[T ¢ ¢
x” + <+
z <
T
(&)
&
3
ASSV 7EVO HIOMVHO QMvOE 440
MIG/ET [EEEVa
T m
n ¥
8
2
aJan 21 S31Y3LlLlvg 2dAZT (2) 8 [
i 5
€
ASSY 378Y3 ONO*3SN4/M +8 :378v0 37avo =1 ;;v 37avo 37ava ASSY 378v0 ON9*3SN4/M +d & 37@va

POWER ON/OFF

CIRCULTRY

Tennant T300 / T300e (03-2015)

140



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH MEMBRANE T300 MODEL (PAGE 2 OF 4)

1074706_01
PROPEL SYSTEM
13/BLK 13
BATTERY+
: . SEE SECTION
: % GlS
5u e
oLE
565
'
$52 0
T2z
i wn
cia
N
53, %
204 -
AN =
T n
BED
EEy 2
Y= o
e
F
535
.
z
T
(@]
2
\ =
[ n
:
! -
R
n <
o
z z
S} S
2y oz 2
= Z < =
8] o [ O
[N N w
z o IS v
zZ o m Zz
S =]
° © RS232 DEBUG
: ; %
N2 N
& g 8 3 - CABLE/BLK J"5>
wiss  Chelesmen Vs
i an %%3
comao \M>
J9: 20 PINS
JB: IS PINS
OPERATOR'S
SWITCH/LED
TOUCHPANEL
L/RED |

1/RED

BATTERY+
SEE SECTION AlS

Tennant T300 / T300e (05-2015)

141



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH MEMBRANE T300 MODEL (PAGE 3 OF 4)

1

1074706_01

PREMIUM CONTROLLER

N ™ < | W0
ano-zez, 1=
WIldvd)  AT8AISSY  g3sn 1o, N
NI
ONIY3L3N "13d "1d0 Bl
m/ CECI € SN/ TE e | o
*10d ONIYILIN "13a @\ T = z NYL/ O e
SLLTIZT# ' m i S P ENBdO fo
€-10d ¥1a IAM/62 -
N3 [
e frIe a0, I
B NI T
avildvdl ATIGNISSY
= el ON[YILIN °130 °1d0
dhnd *139 12,8021+
2w T o NHE/2Z E E & I e S =M
(440 3yvHE = N3O = QT3H "MSI e-6r
(NO 3ivdg = 03SOT0 = Q3SVITIH “MS| L-HINW
("0'H"O'NI_"MS 3yvHg Mdvd - LS, S REIVZ T
SIa/ET aone Neoyird —Sre
£ (NOILISOd dN TIN4 = N3O = TT3H *MS)
(NMOO = 03S0713 = 03ISVITIY “MS) anaranwa, L S 1-AS :3ATIVA NOI1NT0S, 50
(*0"H*2*NJ NOILISOd 33933n0S it <
MTa/ET Lone na/92 o
(NOI1ISOd dn 717N4d = N30 = d713H “MS)
(NMOQ QY3H = 035070 = 03SVI T3 °MS) NI I
(*0°H*O*N) NOILISOd OV3H 8nHos _
EREVS TO-AS — YNV E3 b nan i
2y ARE%S) A8/9 o
S
SNLYLS +-93 ‘diNnd OHI3 Vi L (v 114vd)
22v NOI1103s 335 OS> NVI/OE N
T, NVL/02 v L= S
SNLVIS £€-80 ‘3INAON OHO3 V¥ G- N
12v NO1133s 335 O+ > ARV S p N . . S
e 10V _dv3H 8ndos °1d0 @ $ o <
sr 1HM/BT € € a3y & z £z
= S =
(Q3NIVLE0 T3A3T 4 = 03S071D) D@ =
- =
T3A3T SS3dd NMOQ 0T QvaH 8nd3S _ BV i THo/8T R
SE/ET T T N 4014 R T Ng9/G1 s [ =
(HOLYNLJY ENnydOS " 1d0 JAISNI tI1-MS N Vel T 0
TG VH0/E2 ~<<H | >
J3A3T MNVL 13d inant =
Aa/er S [ Ndg/ce bt
= R Ngg/Z T
ERlLE] N9~ VL1910
RREA 8-8r
STaET SO vLIe1a Vi Nyl
sra{1oNe WL oLoN Sreos V/E
Haw g REIVE <K >
A18/El ATEN3SSY 31a@vo NI d3anTIoNd 2-
4 z W e eIz
D - o 5 VoL
© <
> : D et -
i =] = < z s YHO/€ a3d/1
c S 5 &8 ehomus ATEN3SSY 378Y0 NI GIANTONT | "5
2 4 55
59 z2 iy —assnion
3 2= BY ==y
2 i 2 - ©3
e 0 z 2 =W
S 5 3 o _
s}

BATTERY+

SEE SECTION Al4

Tennant T300 / T300e (02-2016)

142



STANDARD PARTS

1
o
o ASSV 0OHO3
N 904 OHO3
NS *SHIGAAN 1T N3O
o
2
J1NAON O2H-23
SS3NGVYH FINAOW 0ZH-03 * 10
MI IAm V36 Zr e TR VHO/93E %
L B TAA- W Ta/V3ET (e i TR VHO/VIE
o "MS HSNT4 02H-03
< 11-MS
S B
w o R REIVAEER %
G TR i REVAEL
~
D AOOZ “4N10°0 “HOLIOVAVO
o SETEN
S
1NV4 = 1SdZ-/+ 1549 © SN3J0 ‘ON 553ud e NHB/25 NYL/05
M o1-ms JNNd 1SV.4/0H03 v
(ay, (v)
o iy : g s 2 ) <
o NREV EXRNY U Aaa NVL1/09 NVL1/09 G0 NYL/05 c-m0 ve0/ey
[) & 9-YIN
o <&
T wl
_ n
E H Bl il z
]
Z oo JdANd WOM 0ZH-O &
A YI8/ET MI8/ET sz 10403 e RIS u\ﬁ = o mm
<
l
oc L] ] £-HIN &3
m _ AT A A18/39 o5
i) sy
= = g
w =] REIVZIN AT M B N8/ ¥
= - ¥
@) NHo/-Nva ear | R A1a/o% RS vao/er
T N 2-30
T y -
n , g &
= R g 2 g
5N H zl 2z &
P < < s} 0 5
[S] (&} —
=8 =
~ S © & N
=l E o
z & < Og =
= e B 2* =7
A =5 5 5
23 =
[SRTs) (=N S B
oc : oz ozy s
O Co =
<
A I3
— P> 8/s
o
A
. | S18/E1 S8/ET E = n1a/9 4
g
A AVI3d 02H-03 n
I.L
R— T1I04LNOD INITHOVA
EL aamrion, |
E NDJM.IWM =
2w, L
T-AH 20, o
Y3LIN_HNoH >
MI8/E T @ ER=VZAl = i
- N m < | W0

EC-H20 RELAY

143

Tennant T300 / T300e (05-2015)



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL PRO-PANEL (LCD) T300 MODEL (PAGE 1 OF 4)

1074705_01

INTERFACE

USER

BATTERY /
CHARGER

— N ™ <t
ZHOLIMS A3
(SSINYYH NOILV1S*d0 ONV Al
SS3INGVH NIVA 40 Ldvd)
ONIONNOHY JILVLS
130VIg3LINT ¥3sN
-<{—marsor 1O
L-2r
aQy3H 8Nd0s 3HL © =
ANNOYS D11VLIS 2NVd OVA [
Y © z -
7/ N=07501 NHO/E01 o .
@
a e &
i
W<
TITIXVSNYY L S 32
Y mmEC) ]
NHO/S01 SRS
[l iy
i
Sl
oo, e e =) 035N 10N =
ﬁ 102H-03 cr-2 i
) rg/sor O
= ooy b V02 p_— >~ g3sn 1oN
o B
35N LON %
= 135V NOILYLS° dO < 1-2r o
b e 10 L m1e/9
NHO/50T
350 Lon <& B n1ass
T3NVHL Hvay P12 s-2r 5
5T O @
NHO/50T Lnant wmoaveg, | ST S
azsn Lon < 5,/EE Tz fl0o0s
zr EAE : P
0
< < ~ a
5 S o g
= = YIOHVHI ‘3T78v0
~
— - o > aIa/1
azsn 1on <EE g 3 [
i Z =
NS n
C 'z g 5
_ ] N
1-zr - ¥ g £
aasn Lon < =Y anane N, 09 82 o
440/NO 0ZH-23 2l 3 ©a 5 g 8
S % zw | § E
5379901 *HOLINS “WOW e, = SR
HOLIMS OZH-03 T NS/ -Nv3
SI87ET 14 te-ms NEG/2 P NE8/2 ez
e 3K/ VD 2
o Z|
~ &
21-2r e MNTOHE T THI/E/ETT N
STTa/ET ST1E/ET 2 u
FINAON FOVAH3IINT
ATBN3SSY aod S e | e
[ [ & 8 & & & ® a
E g & 52
[ ==
g2
= O
| H39HVHO " F18v0 S i/ 5
¥ omazer SE/ET e — x W o
SR
-2
[\ W o M
g Sl B |ITEs
o I EREr
E L Bl 5 =35 .
T H ER
0 [ i s g8 8 g & [
= Q. E n [ R R
o e R B g L 569
= z 8 z
9] oL o
> w5 N
5
wn o i il
ww o ]
o b N N
o e |
<
T
© —_
&
S
ASSV 378v0 HIOHVHO QHvVOd 440
¥ 1a/ET Gad/T
T <
o ¥
3
a i
S0A 21 S314d3Llvd 2dAZT (2] g c
ASSY 378Y¥0 ON9°3Sn4/m +8 $37Gv0 I7avo = ; vv 378vo - 37avo ASSY 378¥0 ON9°3SN4/M +8 :37av0

POWER ON/OFF

CIRCUITRY

Tennant T300 / T300e (05-2015)

144



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL PRO-PANEL (LCD) T300 MODEL (PAGE 2 OF 4)

1074705_01

PROPEL SYSTEM

BATTERY+

SEE SECTION AlS

ny oz —
N&E.80 3IA1HA- 1
Eucs Y
< SE
s o
r-otr
5 1LIAI7 0335 134054 %00 [ g ey s VOo/EE o {ror 108 .
o |
o \ ER =)
Lin oo
NES REIVZS g TI/HE B
L-toa s "
T €-0Ir
NED NH9/SE i NEO/SE T |1 4 e =
("A3d = "ON9)
HOLIMS 3SH3AT -1
] 18/5€ TS A78/9E LA0-EXAY 619 NO1103S 335
th-MS e 1no-exny, | ST SN 1+
TN and/ZE <1 Gnd/LE e
Lno 2xov 619 NO1L03S 335
T NVL/0F NI/oF — OF
JE v, 619 NOIL035 335
e 103130 39V1TOA ATddNS 3ATHA-1
e L N/ TT gy 11— 11
) ChLVIS A1La- 1 610 NO1103S 33S
SMVAG, I NOg/2v Nog/zr ) 2
(Q33dS EN¥0S = *aN9)
813 NO1193s 335 B> 109/62 +1a e
e NVL/0T NVL/0T
(T3dodd 440 NENL = CON9)
I18YNZ T3d0Hd
61V NOI1103s 335 91> DREVEN 59| . HOLON 13i08d (/[ >
thfea LHM/6 N z
g
M z VOE
Sa/ET SE/ET =@ ® oy oz 3 & ‘R X59/8 X59/8 vo(om_u EEZA
g8 i ¢
| 4
s 8 4 g
g & = 9
o g 2 3
o o 3 9
= I Y T
g 3 o 9
5 5 3 §
N N N
35 3 S 3
I
= g 4 3§
g ¢ = 9
g9 § g g
o w3 g
= = I T
g 3 o o
s g 8§ 3
3 l l E
3 ® 5 1
R
1804 ovir <&
o i
] S
2
o Ex Y
Ue
0 e
2
=
Ll
[
SSINEVH “hS 11va &
NOTLOINNOD ON [ g ierssnss g Cﬁ
"NO dHIWN HSINHNG / T13d0dd "XVA = AS V M W\J T
440 HIN BMEOS / VHLAEN = AO NvL1/08 e = =] S
AS HO AQ f¥-¢C & LNaNI HOLINS M:«\m TOTNTHOLIAS Tiva = M w
: oo — S - z ©
a2
NS S 4
NOTLO3NNOD ON [ zgirtan on 5
1
N ™

[eEISVaS

145

Tennant T300 / T300e (05-2015)



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL PRO-PANEL (LCD) T300 MODEL (PAGE 3 OF 4)

1074705_01

PREMIUM CONTROLLER

1

~10d

104

3 (M- 1

do1s-3

R VREIL]

pRVIRLIG]

~viigia

ia3en-Lon

(e0]

onozez,

NI,

1o,

enzao,
anza0,

N30,

NI3A(MO- T

LnoTanna
LIy

1

10073 VA,

BTV,

e,

2V

Zy,

Qv

V1T

S0y

VO,

N
(WI1ldvd) AT8A3SSY g3sn LoN . .
ONIY3LIN "130 °1do
@/ SEEG € YN/ TE z1-8r
*10d ONI¥3L3IN "13a @\ I z NV L OE R
>-10d g E IHW6Z a-er
103130 +8 3AIHA-1
MNG/TT 0
OLIMS dOLS-3
€19 NOIL23s 33s! IC>—Rg77 aHﬁ AH9/BE 2-6r
TE-MS
SNLVIS™3AINA- I
219 NOI1L103s 335 Z¥> NE=Vs B b
NI“EXNY -
E19 NOIL103s 335 [v[> NG/ TH ver |° Y
NI~2Xnv -
E18 NOILJ3S 335 OH—> (440 HHE = N30 = a13H Ns) NY1/0% eor |7
INO 3xvyg = 03S0710 = d3SV3ITI3Y "MS)
("O°"H"J°N) "MS 3xv¥d8 Mdvd -
EREVEL g NE5,/52 0 el
INOILISOd dN 77Nd = N30 = Q713H °NS)
(NMOO = d3s0710 = 43sV3ITEd “MS)
o (*O°"H'J"N) NOILISOd 33933NDS - LaNT
MIE/ET i oms n1e/sz =
° (NOILISOd dn 717N4 = N3J0 = d73H "MS)
(NMOO QV3H = 0350710 = d3SV3T3d "MS)
1*0°H"3°N) NOILI1Sdd Qv3H @ndds -
EREVE T /= XHS/BZ B el
9-MS
214 NO1103s 335 Y EV 82z
SNLVLS ¥-80 ‘dWnd OHJ3 Y+ _
€2V NO1123s 335 oL 755 -
SNLYLS E-80 ‘IINCON OHO3 Vi -
12V NO1103s 335 9> AR Zerp e
VILgvd)
(O3NIVL1E0 T3A37 40 = 03S0710)
J3A37 SS3dd NMOd 0T @vaH Bn4os -
SE/ET T T NEo e = Z NH9/GT o
(4OLYNLOV gNgasS *LdO 3AISNI) :1T1-MS
J3A37 MNYL C13a it
SI8/ET = T NEE/ZE &
S-MS
M18/ET B-ar
M18/€ET B+
MI8/ET or-er
ane
AT8/E1 ATBA3SSY 378¥O NI 030TTONT -
X )
M g £ )
[=] N D E
3 ) 1w
™ = z z ~ zer
- ag S 3 ]
o3 2 o
3. .5 8,
54 . . 5278
z z Elin
S s 39
8

< | W0
=
o
"
ca
=
=
(713d0dd 440 NYNL = °AN9)
VNS 300 ZI4 NOILO3S 335
o Aa/aT Fa/er < 9!
(TIV I LHVYd) AT8N3ssY
ONIY3L3IN "L30 °1d0
dhnd °133a
ar NOg,/22 s 5 —~& > 3 VS 0
L-"LlW
ar RENZ A
1-AS $3AIVA NOILNTOS .
= YNd/ T2 S°0
& @
g
N
il ng/9 n1g/9
(VI 1dvd)
ol NVL1l/02 i * =] &
VS-£ g
10V QV3H 8n80S * 140 g <
o TAR/61 E c aw <& ﬁ@u > ez
> S
N
08 &
" AHS/81 o2
S
Vel 5
NYd OVA
i Nga/21
b Nga/21
1-HOLOW 8NY3Is vLE
e S
i REINZ T *
=
&
i
=
voL 5
- 38 ATBNISSY TEYO NI GI0NTONT | "= a3u/t

SEE SECTION Al4

Tennant T300 / T300e (02-2016)

146



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL PRO-PANEL (LCD) T300 MODEL (PAGE 4 OF 4)

1074705_01

EC-H20 MODULE

ASSY OHIZ
8§24 0HO3
SSHIENNN T1 N39

J7INAOW 02H-23
SSINGVH ITINOON 02ZH-I3 ° 1d0
TAN/V36 e k= CEEES H
°.° TAN- Y 1a/v3ET [ i TR VHO/V3E
*NS HSNT4 0ZH-03
11 -us
oizir | " -
T REIVA:ErS H
M REIVAED
)
e
AQOZ “4NT0°0 *HOLIJVLVD
S1-0 +
a0
17nV4 = [Sd2-/+ 1Sd9 ® SNIJO ‘ON SSTdd e NEE/25 oA > —wizes
o1-ms NG 1SV 4/0H03 v
g v
YN o gt NHG/25 Sl NV1/05 QP vmorer
ST/ET El AEV\ga V1,09 NV 109 Tar g-uIn c-ao
o <
w
_ [0}
\ﬁ MI9/ET il i &
[}
o dnNd WoM OHO3 &
ST8/ET STTa/ET o a0 o > 5 o
£-4IN g2
& S
Jcans sy = s o=
3
I «
- < E
REG A zzr | s N19/3% ¥ o
v
(YR B T T8/9v P —vmo/er
z-80
d £
N N i
B z| % &
5 5 2 B
o ~
S © G B
e 5 %
B g
R = e L
3 =
P 28 Y
z z z W o 0
< = 54 ]
[S] o wl R
< i
T8
>, CE]
1-a
+ 5
S Ta/ET SITE/ET = = 873 S
AVTEY 0ZH-03
B3d AHL3NIT3L HLIM
80d OHVONVLS
TI04LNOO INIHOVN
2038108, b=
a0, |
2o, |
1-IH N;Z(u_ 5
NETET RO TRV er
EREV < a7 e
AN ™ < | w0

EC-H20 RELAY

147

Tennant T300 / T300e (05-2015)



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH PRO-PANEL (LCD) T300 MODEL (PAGE 1 OF 4)

1074706_01

BATTERY /
CHARGER

[NTERFACE

USER

— N ™ <t
ZHOLIMS A3
(SS3INHVH NOILVLIS* d0 aNV JAM EHV
SSANYVH NIVA 40 1dvd)
ONIONNOHD JILVIS
130VA43INT 935N
<< —fmarsor O
L-2r =
Q¥3H 8NEIS 3HL © % @
QONNOY9 J1LVLS ZNV4 JVYA 2 +
y 1© ° s
/) Nee/501 NE9/50T S
H =<
-l 3
2le z
Sar
T3IXYSNYSE L s 8 E
e T
eV qunaC) o
o705 a=sn LON oo
ﬁ S{er REXAE] -2 =u
2 102H-23
w wge/seT O T NV1/0Z p— > a3sn LON
= 35n LON A%
1-er HOBATITOST, [ Ta/9
135va NOILV1S° do H -
wersoT O sy
3sn 1on << e Aa/g
PI-2 3
3
13NVES Hv3d NI WO, 7 AT - >
NHO/S0T © < 8
T ——Anooons-
a3sn loN B-zr AH9/BE e z z <
z = 3 P
S o
3 s = YFOMVHO ‘37avo
=]
1-2r ; ] ]
azsn 10N KEE e e S - qIe/T
NS g
v S .
8 B3 5 =
5 # A .
o] Z]| 0
1-2r -inant am, |l g 24
a3sn LoN = I oy S 9 &4 .
440/NO 0ZH-03 2l 2 2 & B
S37990L "HOLIMS °WOW o, °l 5 N T
HOLIMS 0ZH-33 o NEO/ =NVO
-anant
) e — DEEZA 5 = NHG/Z e -
- 347 +NV2 o
N
- Z|
1-20 o T THR/STE/ETT 4
ST/ET STR/ET e [
JINAOW 3OV AU3ILINI
ATEN3SSY 804 S L - N
8 8§ B 8 8 & & & by
& 53 s| |glZ
£ ES I
\ﬁ 5
= O
| Y30UVHO ‘37avD e .
¥ mazen MI9/ET &1a =4 o
sRg
SEZ2
i5e
8 =223
o g B 3 |28 - =
@ i H ] ] H g |v w3
o c & g 8 vers
= 2. B o o0 o
n & El R g 8 g coe
— g¢e =
wn E 2
P e
n i o I
O o N N
T < +
T
o —_
&
B
ASSY 31Gv0 H3OHVHO QuvOE 440
Sa/ET a35/1
B¥G
T <
m <
(&)
g
5314311v8 2aA2T (2) g [
g =
ASSY 3T@v3 ON9‘3ISN4/M +@ :378v0 37avo i - 378vo i 378vo ASSY 37@YO0 ON93Snd/M +8 :378Y0

POWER ON/OFF

CIRCUITRY

Tennant T300 / T300e (05-2015)

148



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH PRO-PANEL (LCD) T300 MODEL (PAGE 2 OF 4)

1074706_01

1 PROPEL SYSTEM

13/BLK

<13

BATTERY+
SEE SECTION G15

= MAX. PROPEL / BURNISH MTR ON.
BAIL SW. HARNESS

BAIL SWITCH INPUT @ J4-4: OV OR SV
= NEUTRAL / SCRUB MTR OFF.

lov
sV

—To
BAIL SWITCH (N

;; =
L o
G ¢
a
z
=] 5 =
— q Z] — el
5 £ g 5 A
ul N N w
z — O z
z m M z
o o
o o RS23z DEBUG
2 2 I
MRS
2 g i 3 g (I
3 3 3| 3| 3 3|
I 2 4 3 ai-g
-8 oz 4 ERE CABLE/BLK
A 8 o L
caBLE/RED 'Y
LD
CABLE/NAT. J";E'
oL ar 22 >
SHIELD/GND J"§>
comtano|L
CONNECTOR
i
OPERATOR'S

LCD TOUCHSCREEN

1/RED

< 1
BATTERY+
SEE SECTION AlS

1/RED

Tennant T300 / T300e (05-2015) 149



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH PRO-PANEL (LCD) T300 MODEL (PAGE 3 OF 4)

1

1074706_01

PREMIUM CONTROLLER

N ™ < | W0
avorzez, e
VILEvVdl  ATBN3SSY  g3sn lon .
NI
ONIY3ILIN *130 °1dO e
m/ EEEIG E SN/ TE R el o
*10d ONIY3LIN *130 @\ A = z NVL/OE TTer
SLLTIZT# ' m i S W Nz [
c- 104 g TAM/62 -
2z, |-
P e Nz, [
s [
WVILYvdl ATEN3SSY
e E W ON[Y3LIN °130 *LdO
dhnd *139 1248021+
v T o NO9,/2Z E E ~<H I e S =M
(440 3yvdg = N3O = O713H ‘MSI E-er
(NO 3xvda = 03S070 = 43sv33d “Ms| L-HIN
("O°H"O'NI_"MS 3xvdd Muvd - LS, S REIVZ T
SIa/ET aone Neoyird —Sre
° (NOILISOd dN 711IN4 = N3d0 = O73H “MS)
(NMOO = 03S0713 = 03ISVITIY “MS) anaranwa, L S 1-AS :3ATIVA NOI1NT0S, 50
(*0°H*J°N) NOIL1ISOd 33933N0S 1NdNT c
YWI8/ET Lone ma/92 G
(NOILISOd dnN 77N4 = N340 = a13H "MS)
(NMOQ QV3H = Q3S0T0 = 03SVIT3H “MS) N0 Jgr
("O°H"3"N) NOILISOd Q¥3H 8NHIS _
PREVA tons AH9/82 o b o
e A18/9 A18/9 I
N
SNLVLS $-80 ‘dNNd OHJ3 Vi L (v 1LHvd)
22vy NOI1103s 335 05> NVI/OE e
et - NV1/02 v g S
SNLY1S £-80 *JINAON OHOF Vv G-€ S
12v NOI103s 335 ov[—> o o0 et . ) S
J— 10V _QV3H 8n80S " 140 ay > s
c THN/BT € = a3d ¢ z 2z
VT1avd) ~=T =
(03N1V1E0 13A37 40 = 03S0713) D@ =
- £
T13A37 SS38d NMOJ 01 Qv3H 8nyaS _ 8V THo/8T S B
SE/ET T T NDD 4014 R T Ng9/G1 s [ =
(HOLYNLOV 9N¥0S *140 3AISNI) :T11-MS N4 VA V6l 5 H
Mg VHO/EZ T mﬁ H_W z
TJ3A3T MNVL "13d - sl
YI8/€T = i Ne2/2E Ea
= Mg Ngg/ 21
ERlLE] N9~ VLIg1a
M18/ET Ee
ST g WLIe10 VIV g ST
sEe 1 LIsa LOLON Eros V/E
Haw g TR vZ <K -
Alasel ATEWN3SSY 3780 NI Q3ANTIoNT z-
] g i A T REINGZA
D & S S VoL
It <
> : > S PN .
mn & ES < z s VH0/€ 038/1
2 Fij 5 s B ehomus ATBN3SSY 378Y0 NI 030NTONT | o
e 55
5@ z2 iy ——ta3sn1on
3 zZ- Hy e
® 2 - ©3
o u z z |
S 5 & » _
8

BATTERY+

SEE SECTION Al4

Tennant T300 / T300e (02-2016)

150



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH PRO-PANEL (LCD) T300 MODEL (PAGE 4 OF 4)

1
o
o ASSV 0OHO3
N 904 OHO3
N *SHIANON 1T N39
o
-
J1NAON O2H-23
SS3INUVH FINCON 0ZH-03 *1d0
IAm V36 Zr e =T VHO/83E %
oL TAA- W Ta/V3ET (e i TR VHO/VIE
'MS HSNT4 02H-03
11-ms
a0 B
o R REIVAEER %
TR i REVAEL
e
P
AD0Z °4N10°0 ‘HOLIOVdYD
SETEN
1o
1NV4 = 1SdZ-/+ 1549 © SN3J0 ‘ON 553ud e NHB/25 NYL/05
01-MS JNNG 1SV4/0HD3 v
(ay, (v)
LIV - Y. Nog/25 6 QP
PREV 7§ VA NVL/09 NV L1/09 CEG M V1708 c-m0 vHo/Ey
e 9-uLn
o <&
wl
_ n
&
o dANd NOM OZH-23, &
YI8/ET MI8/ET sz 10403 e RIS Q@t o mm
<
l
‘ =z
L] ] £-HIN &3
_ AT A A18/39 o5
i) sy
O Yy
=] REIVZIN AT M B N8/ ¥
= Vi
@) NHo/-Nva ear | R A1a/o% RS vao/er
N 2-@
T y -
| o g
Q Z N o)
5N H zl 2z &
< < s} 0 5
[S] (&} H o _
S e g 2
=z = = o
z & < Og =
2 gz =l
= o 2
3 2
S o 5 8
: oz zy g4
S 5 56 g o
< i
I B
P> Aa/9
1-a
a
S18/E1 S8/ET E = n1a/9 4
<
AVI3Y 02H-03 7
T1I04LNOD INITHOVA
zzmrioy |
o, b
2w,
T-IH 2wy o=
smcan enon (S0
MIg/ET ( and/LT 8-ar
- N ™ < | W0

EC-H20 RELAY

151

Tennant T300 / T300e (05-2015)



STANDARD PARTS

1074707_00

ELECTRICAL DIAGRAM, PROPEL T300e MODEL (PAGE 1 OF 3)

BATTERY /
CHARGER
SYSTEMS

BASE CONTROL

MODULE

N ™ < Lo
>|
=
O
N
o
M G
SS3INGVYH “MS T11veE Z
NOTLOINNOD ON D fesrrssias =
Ee]
*NO HLW BNHDS / T3d0Hd *X¥N = AG Lo aee j=ar
"440 HIW 8MdJS /7 vdLN3EN = A0 Nvi/0E ' — W "
FO*NIHOLINS IV 9 [ o
AG HO AQ ib-#0 @ LNdNI HILIMS TIva . = oW = Sz
S SN/ TE s eosas T O = g
EZESOZ1# :L-MS ] S W o w = S
NOT1J3NNOD ON W Tzopr§asn LON S = & I - <
- s = Q9 E 2
5 - 3 g Z
3|
o = O © =
o un = o
=
2
=
5
nd
&
o
g F )
R| =
ol v&]® g el-2r (*ANOO) NOILNTO
3| o T T3/ %S REVYZS] > /s
1-AS
AVTEH HSNHE 80Y0S *Xny, N
NV.L1/02 - niase
VIN
g3sn LON Aﬂfww
t-1n00, 8-2r ETENae I
ST NVL/0Z NVL/02 NV1/02 L-nH m18/9
a3sn 1on <&
vi-2r YoveATEsT, b BREVE]
(dOLS = 20AO ) 5-zr
d0LS-3 =
60 NOI103s 335 BELC > p— Sy — iy REE] n1a/9
=
(440 ivEE = N3O = QT13H “MS) Lnent usowis, 2 HI9HVHO ¢3Tav0
INO 3yivdg = 035070 = O3SV "MS) Lz e |nd/z =
COTHIQINI TMS 3yvHE Mbvd et ~ 5
ATaseET S-MS T AH9/B1 11-2r AHO/B1 2-ir . ) S a x
(NOILISOd dN 7IN4 = N3O = OT3H *MS) z z &3 =
(NMOO Qv3H = 03SOT0 = g3SV3T3Y “MS) zz ]
58
(*0"H*O5NI_NPILISOd QVIH gnHds N g
S1a/ET _ und/ L2 ‘ and/ 2 [ 39 P
9-Ms o1 -2r . . 88
& § i
5 5 54
Sna/2 -
{ 440/NO 02H-23 119 NDILO3S 335 = o z o
o, g g 5 7 @
S37990L "HILIMS "WON ) B T g g
HOLIMS OzH-03 3 w I
——t-ina v _ ~ -
Y1a/ET s NEE/Z 92 NEa/Z2 e e NHI/ -NV3 ¥ 2
5 <
B
e REIVAE %)
ol
ooy, &
e 2 TAM/STa/ETT g
MIa/ET >1-zr A 9/El &8 =
IINAON 30V FH3INI 8 & & & & & & & ~
ATBNISSY m g m H H ] w
Pl 2
T <
22
= O
an O
STR/ET SITa/ET K 540
. gE2
HIOHVHO *318v0 253
gog
m Z o T
g ~ 0o
[m] . x [ "
g g g3
< [
Q - ERE I sihd
oE ER I 8 68
& 3 E
Z o T
oL o
= 2
=35
Eo
o &
o
<
ASSY TTEVD HIOHVHO OMVOE 440 5
M8/e L asgsi
T«
o ¥
8
S3ryg3llvg 0adAZT | ol
20A 21 20A 21 g
] 1)) z
ASSY 3T8v0 ONO/+@ :37Tav0 378v0 | I78vo 37avo ASSY 378V0 AN9/+8 :378V0

Tennant T300 / T300e (05-2015)

152



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL T300e MODEL (PAGE 2 OF 3)

1074707_00

1

SEE SECTION G15

BATTERY+

PROPEL SYSTEM

Lo
voz G 9
HOLON NV4 OVA AVTIZY NV4 VA <
Ya/ET SIW s TAm/62 =< = NES/5T ROy =
HiW gEN 9-€2 S
+ B
fa
e
viE =
HOLON HSnHa 8nHos AVTI3Y HSNHE 8nH0S =
SG/ET SIS ma/82 <A NEg/ZT oo E B
HLN arn 5-82
YTa/ET o NES/ 2
1-a
. LN NOILD3S 335
AVTI3Y HSNYE andas AVTEH HSNHE BNHOS XMW (¢ || e
Ya/ET e = NEg/Z o = MCIE]
YN amn
JATHA-1
1-Qir
LINIT 0335 T13408d 00T g VEG/EE P VOO EE T o L0
1-"10d 2-01r h )
EE] TEA/VE 7 REIVZES G
eQIr Ano~exny,
NS NeB/SE r N=9/SE Lt il
(*AZY = *ONOD)
HOLIMS 3SH3IA3Y -11r
TAR 1a/9e AP T1a/9E snorzxn, |
6-MS
z2-11r
AR and/ZE < "nd/ZE e
irerva va3sny, L
(033dS T3d0dd = MO
02345 13408
+3 NO[1035 335 L2> EaEVIi +1a e
e NVL/0T NV1/0T
(13d0dd 3719¥N3 = +8 )
THLN
dOLS-3 WOHd 440/NO 13d048d
60 NOIL03S 335 BEL > T5/8E Eara \ HOLOW 13d0Md Q $
iz IAm/6 § z
: 8
R voE
YE/ET STE/ET == = 3 2 R xE0/8 IR [EEEVAT
4 4 E
@ T e ?
5 S S DR (NOILISOd &N TIN4 = N3O = QTI3H “#S)
(NMOQ = 03SO7D = d3SVaTay “Ms)
(*0*H"0*N) NOILISOd 33932n0S
AVTISH NV OVA
Sa7ET STa/ET Ta/ET VHO/E o pazayses
18-MS
: = 5 8 114 NOILO3S 335 86 > 5gg s
R
140d 9vlir A avir
S9 NOIL103s 335 BE T>ggm/gs
M =7 z
2
2| . g
o
o 8
& —
2
N ™ < Lo

153

Tennant T300 / T300e (05-2015)



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL T300e MODEL (PAGE 3 OF 3)

1074707_00

EC-Hz20 MODULE

cals

m18/9
e-a
9rzzIors
B ET ST8/ET = = ]
AVI3Y OZH-23
ASSY OHOB
god 0HO3
*SHIGANN 11 N39
3INAON 02H-03
SSINYVYH FIINAON 02H-03 °1d0
. _ ©
LTAN/V36 G TR VHO/95E H
2o TR 18/VIET Gl TR VHD/VIE
‘NS HSNT4 DZH-03
T1-MS
v
ot TR REVVA=E ,ﬂ
TR i TV
Lz [P
RS
AOOZ *4N10°0 *HOLIOVIYO
S1-0 +
-1
nNv4 = 1Sd2-/+ [Sd9 @ SN3dOo “ON SS3dd e A > —wrres
o1-MS
Snd I8v4/02H-03 . Vi
: ‘ b < ps
S9/7 ™ 4 W§B NVL/09 NV1/09 I M NVL/0S oo vH0/EY
Ao 9-HIN
o
\h g e A
L ] SFE/ET T e a—— S ONI‘QW@OH_W
S-HIN
Jcans I, fo s
| TR Aa/ov
\H Vi
eer | ™ oA n1a/5% VHO/E¥]
z-90
THOLIMS A
(SSIMVH NOLLVLS" 0 OV _(
2 SSINHVH NIVA 40 Luvd)
z z ONIGNNONO O1LVLS b
3 o}
z N 3JOVAH3IINI H3Sn o QW
(8] M o
B =y
SSINHVH NI QVEH Gnuos THL b
d3LvooT) ONNOHO J1LV.LS INVd OVA
S WHO, 021 d u|ﬂ©
g NH9/50T NE9/50T
z o
& FIXVSNVHL £
d i =] —am s 1O 3
« ¥ Gl S © N=O/S0T -
— N N =z
I < ) z &
z z s 2
z < < = =
5 o o g8
8 R ()
5 . ,
(e z() (2 &4
5 = = 38 B
m o w
" g ~
AN ™ 3svg NOILVLS dO

A Em|n©\mo_

ELVCERSLES]

NEO/S0T H@

SWITCHED/FUSED/B+
SEE SECTION A7

EC-H20 RELAY

BATTERY+

SEE SECTION Al4

Tennant T300 / T300e (05-2015)

154



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300e MODEL (PAGE 1 OF 3)

1074708_00

BASE CONTROL

MODULE

BATTERY /
CHARGER
SYSTEMS

N ™ < Lo
SSINEVH “MS TIVE :ldD
NOTLOINNGD ON P fesrio =i
“NO HLIW HSINYME ~/ 73d0dd “XVYW = AS VI/GE o As
* 440 dln E)
o S e g L0 v
0 — SN/TE | -sosas y
VS 2 [
NO1103NNOD ON —>>famrdaen ton z O oW =
S
o o <
~ o o
- 2 &
3 < O
c =9
THOLINS A ooz =2
SS3N"YH NDIL1V1S'dO ONY Al o = (@]
SSaANYVYH NIVAN 40 1dvd) O %] =
ONIANNOHD J1LVIS
J0VAYIINT ¥3SN
W:Am NH9/S0T D@
L-er e
Qv¥3H 9ndds 3HL @
=t i
ANNOYS J11VLS TNV O¥A = o
=E) L I eer (*ANOD) NOILATO!
NH6/501 NS/ GO T 2| o orinaosy p—————> SETVES REVE]
S| agdEeae 1-AS
ITIXVSNVHL
—me,507 ©) AVI34_HSNHE N8OS *XNY,
NVL/02 ] n1a/9
VIN
02ZH-03
Twe7sor O e, e/
35v8 NOILV1S*dO <G, e 038N LN v
e E ©) T nese
5-2r
< a3sn Lon i n1a/9 < T18/9
INVES V3" p1-20 .
5 .
NHO/E0T Dm@ e 2 Y3IOWVHD ‘3TavD
B and/L =
B
D V- z B N
6.2r  AH9/BE & & " ¢ M
(440 3IMvHE = N30 = 0713H “MS) W W W m \n
(NO 3¥vHg = 0350710 = Q3sv3T3Y 'AS) zz &
2 =
COTHQN S 3AvHE v N B
SIa/ET oons A85/81 1.z~ =o/8T 20 38 N
- s - . ~ m = o
(NOIL[SOd dN 77N4 = N340 = Q73H “MS) ﬂ ﬂ 2 ﬂ
(NMOO Qv3H = 035010 = 03SV3TIY “MS) o2
(*0°H*2;N) NOILISOd O¥3H 8nH0s [ - 2l o
STa/ET NS ol Siizr  na/Zz ol i et S g E ¢
3 z IN T -
9 3
NI, e - I\ z
HOLIMS 02H-03 NHS/ -NVD & g
it 8 S
STa/ET tE-NS NHa/Z Nga/2 = Pl
{ 440/NO 0zH-03 hE REVAELZ]
S3719901L "HIOLIMS “WOW ) al
aNo S LHA/XMTG/ET T ﬂ
STTa/ET STA/ET P 2 S
FINAOW 30V H43LINI & H H & & & & & T
ATgN3ssY 9od H g 8 8 H H 2 2 B - .
B o5 oz °0° 95
g ¥ z
g2
Z O
MIE/ET ME/ET ECl o
[Cle)
Y39uVHO *3avo 8E 2
L3e
g 2o I
2 B j 2 ] =& 0
= i g 4 gE
S e M
B - = B T B H @ [
I3 g I g8 8w FTud
wm 2 o O O
B e
R
1] -
[OR) &
o= el —
< IS
ASSY 318v0 ¥30HVYHO QHVO8 440 S by
&
STa/ET a3/ T g
3
c .8
o ¥
8
S31yY3Llvd JaAzT (2) 9
2
g
ASSY 371@v0 ONO/+@ :37a8¥0 37avo I1avo 37avo ASSY ON9/+8 f3TavO

155

Tennant T300 / T300e (05-2015)



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300e MODEL (PAGE 2 OF 3)

1074708_00

PROPEL SYSTEM

—
.
0
2
°
5
-
.-
: 5
55
B
o
E
Zy
Y0z
HOLON NYH OVA AYT3H NYH JVA
e @S < P e =
SN 8-89
EHLIN
VLE
HOL1OW HSAHE ENHJS AVT3Y HSNYHE 8NHIS
<« - 7 < P N7z
arn 5-90
241N
MIa/ET w _H w NH8/2+ H’
1-a
AVI3Y HSNYE 8NHIS Y134 HSNYd 8NYIS XNV ﬁ $
ATaser - Ll o8 L nlas9
YN amn
% TNOILISOd dn 1IN4 = N340 = O713H “MS)
z-a INMDO = d3S070 = 03sV33d “MS)
("O°H"J"N) NOILISOd 33933N0S
AY3H N¥YH JVA a
MIE/ET M8/ET o8 H0/E —— n1g/9
YEN 91/S121# :B-MS
AP AN IASEIAY
3 3 3 3
3 B 5 ¢
il
g ] l g
& I3 m M
F 8
1H0d ovir Ajmfn
o i
2 o
5
e = |7
N
N E| —aemos
3
— (qV] ™ <

5

SEE SECTION ALS

BATTERY+

SWITCHED/FUSED/B+
SEE SECTION A20

[SEFVS

Tennant T300 / T300e (05-2015)

156



1074708_00

STANDARD PARTS

EC-Hz20 MODULE

w W w n1g/9

A1a/e1 A1a/ET B @ ES n1g/9

AVI3d 0cH-03

ASSY OHO3
804 0HO3
"SH3IANNN [1 N39

37NAOW OcH-23

SS3ANYYH FTINAON O2H-03 *1d0o

TAM/v36 o 15T T FENVES
o ©
o2 TAM-Ya/vV3ET T i TR VH0/VIE
WS HSNT4 0ZH-03

T1-mS
Lo
o TR REIVGE /ﬂ
TR eI
s
R
AQOZ *4NT0°0C "HOLIOVAVD
-1-0
e
LINV4 = 1Sd2-/+ 1Sd9 © SN3JO “ON SS3dd e N=8/25 VAA $ NV1/0S
o1-MS dNNd 1SV4/02H-03 v
gy (v
et : e Si@)ix
SFa/E T <4 D e NVI/09 NV1/09 EiN N=B/25 Nv.1/05 o vHO/EH
A 9-dIN
o

ELECTRICAL DIAGRAM, PUSH T300e MODEL (PAGE 3 OF 3)

% cEr e
SE/ET SRV e R s diAng KON owz‘omxﬁ@uwu

S-dl1n

ATddNSTINWA_

i 718/95
T =9 o aer
M
ez | R Aa/oh QO voo el
2-80
ﬂ &
= z
S o
w m q 4N
(&) =z =
z N
[SSINGVH N1 &
a31Lvoom)
5 WHO_ QL1 g
1-4H
+ o
5] g =
z o & con >
s} W 5] < O
— (@]
= > D = z
o3 B z Bl
5 @ I3} I3} =5
O w O w D
oW a wm
a o + ' _
z 2 v
S S S &
AN o™ Ln

157

SWITCHED/FUSED/B+

SEE SECTION AS

EC-H20 RELAY

SEE SECTION Al4

BATTERY+

Tennant T300 / T300e (05-2015)




STANDARD PARTS

) (PAGE 1 OF 3)

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 14276 -

1075323_02

ANNOHY °“MS A3M

Y3 LININOH d015-3 "MS 02H-23 HOLIMSASIN (11738v71
2 (1)73av 1)3av 8 (1)7138vY7 8 (1)7738v1 "ON9 J11V1S
H3L13INENOH 0L HOLIMS d015-3 :0L HOLIMS 02H-23 :01 HOLIMSA3Y 20L "MS A3X 0l

[6°L1
002
S1 N3d0
w1 N3d0
E1 N3d0
El MIa/VET @
1 N3d0
o1 N3d0
6 N3O 6] Z2NIFI0: 20 31HS
16741 8 N3d0 8] vanlvN:I1avo
sz1 :
S NHO/S L] NE9/dSOT L 939:318v0 3av ON “38v ON
0N 2 N3O0 S Ne8/2 9 AEE3T8YO) J400NVLS +8 0L 4400NVLS "OND 201
NOD T REIVGE 7 =1 n1g-/d89 =1 HNd/LE
“Soal NTd[ "ON J91M H g :iviaa ¥ | 13A/0+NYD ¥ n19/9€ _M_
£] N59/0-NvD € NHO/SE
z N49/85 2 T3A/VE
[ 1 REIVATS 1 VHO/EE (®)
["sod| "oN 39Im] ["sod] "ON 3dIM
te9! J3av1 ON
*MS MOOTHILINI HIOHVHI (1) 738V SSINBYH NOLLVLS SHOLYH3LD :0L
*MS YODTHILNI §39WVHO 0L L TI-gl 11 :lvida E I o
at HET
VAEISIN a1 et
=744
22X 22X
16°91 1B8°L1
SL1 ooz
2-501 ‘g :71v1i3d
“udu HOLJ3NNOD 40 WANOS
NIHLIM 031vJ0T1 38 0L 3J171dS
< l__<|_|mo ! 2 073IHS 378vo 2rv1l3d
. (8°s1
Hmth_ 05T
(erz1
S (61
Gzl
N
[8°s1]
os1
[6°51
HO123INNOD H40 WWS2T 0s1
Q31v007 39 0L 3J11dS (6°51
T 013[HS 378v¥0 :71vi3a xe | N os1 (861
0s2
2X . 22X 2X
Y (8L v Y
(ez1 6zl (ez1
=7 0oz 7 =1
A“v B or El 8
O
=38y ON :738v1 ON L ta
(TOHINOD Td 10l L0d °90xd PR 273EVT 2 13av)
T0YINGD- 1 /TN E0L -9 :ol +8 ol
vI] N3dO] MNI/TT €d 0L 93a@v] on 2N
£ und/ie NE=D] "ON9 OI1.1VLS NEC|
S /e < EREVET IATHA-T 0L -W/2N 0L
ﬁﬂf AN/ T i4 AHO/E82
a1 NyE/2k € NV L/OF »ovd:378vo
6]  13A/PE Z VHO/EE Q342 378v0
TvENIVN
7 mi NHA/SE ! :379v0 TN3349: (013 1H
["sod| "oN =91m["sod| "oN 3dim| [-Sod] "ON_3dIM

orr
“NNOJ

er
*NNOO

v
“NNOJ

er
“NNOD

ar
“NNOOD

VYdO/EZ

Ads821

Aasver

a34/ave

a3d/vvre

°ON 3dIM

ATd/3ET

n1g/9z2

NH9/S2

AH9/VBZ

Ndg/2E

NYO/ST

n19/09¢
NY1/V0S5
“ON 3dIM

o

Aa/4ET

N3do

N340

MNd/att

N3do

NYg/2v

AN/ T+

NVY.L/0%
AHO/8E

[ SN el Rl el el ol

° S0,

—|N

nig/91t
“ON 3-[M

AN/ TE

AT8/9ET

n1a/vs
Ny8/22

N3dO0
Nv.Ll/0Z2

1HW/6T

AN/ 12

o
—|N|o|+|n]o|~ ml!!!

T3APT

"50d

"ON 3dIm

Tennant T300 / T300e (03-2017)

158



STANDARD PARTS

) (PAGE 2 OF 3)

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 14276 -

1075323_02

1-80
(1) 738y

Z2-d2
ERgE=l
Z2-90 =01
A¥T3Y QZH-03
s (1)73av]
IATVA PMwmﬁ<§ JeARRCCI g
IATVA O2H NIVN :0L
£-89
(1] 738V
£-80 =01
48| YHO/VEVREY
0E 034/31
S8 M8/AET
2X p-g0 98 Nn18/09
teg! (1)73av "SOd[  "ON 3HIM
+-680 01
*0°N] € NH9/52
[ON[ 2 N340 T3av1 ON & |
WOo| 1| a/ret 1621 S1S0d "ON9 O11VIS :0L 805 i
"SOd| NId| "ON J8IM EA gm.mm
TMS 3XMvHE Mdvd :T3ava *ON9 D11VIS 801
*MS 3vHE Mdvd 1 3av] =
[6'S1 “ON9 JI1V1S :0L 2x
16721 NV4 OVA 17138V 16 ED .
00z Ny WNNQvA :0L 007 tar!
SLE
38V ON ———  ——1|
“aN9 J11V1S
7 INVHES "v3d 0L
*S39vd H108 NO
NMOHS DV W3LI
E ‘25 :1v.i3a Bz #711vLi3a
| [oos" 1] "1-501 ‘05 :71vli3a _w.cm,
1°BE
| BN a.IN0D
I 1 T 1 I
g71v13a { , { ] { ]
[B°E] 18°51 (g z1t .
aot ost SzE teF? -vviaa
. Xz . . f
[B°E] s vZ 21 :71v.13d
1621
001 ol

[ 2] Nda/ves]
[ 1] nvi/sos|
[ "sod[ “oN 341

dWNd 02H-03 7139

[ 3A0NY: I IVA] MI9/MET
| 300HLYD:W34|  n1g/ag)]
[ NO[LISOd| 'ON 3d1A]

1-30014d s7138@v1
T-30010 :0L1

[ 3ATLVOIN:3TVA] N88/825
| 3ATL1S0deN3d] NV1/00S
[ NOT11SOJ[ 0N 3d1m]

1-HOLIDVdYD 7138yl
1-H0110vdvD =0L

v

dNNd 0ZH-03 0L

159

Tennant T300 / T300e (03-2017)



STANDARD PARTS

) (PAGE 3 OF 3)

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 14276 -

1075323_02

3INAOW ONTH3IL3IN * 130

3INAOW ON1H3LIN

s =ve]
e e/
]

m
s Neo/msor]
= o]
= wisoe]
Iriee]
[=od]

"ON_3HIM

AE/NET
NHE/ZE

1v0714 NOILNT10S " L13a
1vY0T4 NOILNT0S IN39H3130

te'z1
ooz

$3avn

1HM/ 6

[Sod["oN swin]

HOLOW T13d0Hd :713av
HOLOW 13d0dd s0L

vT ©Nd/L9
*ON9 O11V1S 02H-03 ET N18/99
9 03 1523 oy [
dvdls "ON9 J11¥1lS :0L :
N3O
NV1/09
NZ8/25
N3do
Hg/sel
Ya/4ET
N3dO
NY9/9-NVD
et 3A/8+NVD
REES] "O°N]_ €[ AHo/B2
“ON 35IM ON[ 2z N340
WOO T E/men
*S0d| Ni1d| "ON =d1M
TON9 J11VLlS
“MS avV3IH 8ndos 37138V
. . . 5 (11738v7 IIXVSNVEL LV
ENVO TTNVD FTIVL30 *MS NOLLISOd QV3H GnH0S 0L “ON9 OILVIS 101
+73av]
0l
[B8°E1 e
oY 5 by
rLtpynd
SLE 3ATIVA WOM 02H-03 16741 .
£99 3YIM NO _“(T)738Y1 21 S39¥d H109 NO
SATVA WOM O2H-D3 0L NMOHS wOVu W3LI
aos" 1]
[ooo-1] Z2-El :71viZa 1°ge E
¥°GzZ
a.LNOD
, ] — = T
[FAFAR! (8l re*z1 16 +1 ﬁwmm_
osv =3 SL set d7v.i3a
[6°E 1]
£-€1 ‘ob 370v13a oot
(8'z1
SL
[6'el id NvLl/02
6ot €[ 1HW/B1
NYO/ST| 1671
s21
VoL VE 10V dn=os :13avil
1 (601 @ HOLvYNL1OV 8ndds =0l
4
@ [8°51
0S1
(e ©
@)
ON[__e]  nassz
v . ON| e N3d0
*ON9 O1Lvis (€23
3av SL Woa T8/ 9xeT
*QV3H 8nEos Ly *SOd| NId| "ON =dIM
dvdlS "ON9 OILVIS 0L
"ON9 J11¥1S QY3H 8ndos
£ (1) 138V
QvaH_anyos Ly *MS*SS34d O2H-03
*ON9 OILVIS :0L £11)13av
(+)9,(-)V *MS°SS3dd 0zH-03 0L sz
an — *MS 3905
(CHS 2°N] [ Nvi/os :(1)738vY]
TO°N] [ N30 “MS 33933N0S :0L
WI8/1E 161
"ON_3d1M sz
[ (- 3ativoan) v] nNuaszr
| ¢+ 3a1irsod) g 3Asve
[ *SOJ[*ON_3d1N] T
HOL1OW 8ndds :7138v7l
HOLON 8NH3S 01
[B6°E1
Qo1

Tennant T300 / T300e (03-2017)

160



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 14276 - )

Part No. Serial Number Description Qty.
v 1075323 (14276- ) Harness, Main, Ele [Vw, Premium, Propel] 1
A 222290 (00001- ) Diode, Ele, Plug 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

161



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 00001 - 14275) (PAGE 1 OF 3)

1073678

H3L3INEN0OH
2 (1)7139v1
"H3L3INEN0H 0L

d01s-3 "MS 0z2H-03
T 3Eva F(7)7138av
HOLIMS dO15-3 :0L HOLIMS 0O2H-23 :0L

ANNOH9 *MS A3M

HOLIMSAIN 2 (1173av]
2 (1)7139v71 "aN9 J11V1S
HOLIMSA3M 0L TMS AZM =01

[6°2 621
SL SL
16°€1 T6°L]
[6°El 0ol 00z
001
S1 N30
vl N340
I €1 N30
i z1 MI9/VET Aﬂmw
! 1 N30
i o1 N3d0
. 6 N30 6] 2N3389:20 3 (HS
tev ]| 8 N30 8| _veaNlvN:31avo
szl |y /] N"9/0501 ’ SEEEERE)
> J3avl oN 73@v1 ON
7 9 NHE/2 9 A19:379Y0) 4 40gNviS +8 101 4400NVLS NS sOL
' S n19/89 S Hnd/LE
\f\m 1viTa ¥ | T9A/0+NVD v N19/9€
' £ Ng9/0-NvD £ N=9/SE
i Z Ng9/85 2 A/ VE
w 1 T3A/VE 1 VH0/EE O (@)
| "SOd|  "ON 3d1m| ["S0d] ENEE
A SL1
AL f * SSINGVH LV1S SHOLYH3dO :OL
OTH3LNT H39YVHD :0L mew.ﬁ‘mﬂ 1 iivimo . -
0N E N=/S
*O°N 2z N30 7 ar HET
WO2 1 “3A/8v L]
"SOd| NId| "ON =dIM ) 7 Ell netl
| Zx 2x
(6791 [6°L1
7 SL1 ooz
lrv 2-501 *g :71v13a
|
$-€1 " :71vi30 rﬁ
BN |
vivliaa ——f—F—— d
R 18°G1
B z1 ast
=74
l//
€ Q13IHS [6°s1
I78vo 1vi3a 0G1 '
[6°G1
1 073 1HS
ERCICIRRIIE. ost
/ 16°S)
e E \ oSt
X . 22X Z2X
(6721 ﬁmom [e-zi (621
[ N340 L NG/ 1T oL E A
€1 ond/LE 9 N340
z1 n1a/se S n18/91 ° e ,e e
1 MND/ T v|  K&o/@82
o1 Ndg/2t € NY.L/O%
5 SA/VE z VH0/EE
WVHNLVN
8 NH9/SE r SHavs
"S0d| "ON Z9IM| "S0d[ "ON Zd1m
738V ON :7138v7 DN ] e
(TOHLNOD-1) Td :0L 14804 *904d +§vﬂwm«MF s 3av
TI0HLNOD- | : +3 0L
€d 0L 93gv7 ON
Sovagig@vo] “ON9 O11vis :73av]
9aiTava] IA1EO-T 0L -W/2N :0L
2| N3JO
1] IN3399: 1 131HS
*sod| ENERT

[8°81
Tt

[6°+1
=ra

VHO/E2

Ad9/81

Nyg/921

Nya/val

3A/ave

OIf ["sod| "ON 3dIm

*NNOJ

N3dO
N3dO
NHO/V-NVD
T13A/Y+NYO
"ON 3HIM

€]
S
i
[S)
2
I 3A/YYE
d
v
€
z
i
d

A1d/3ET
n1g/92
NY9/S2

er
“NNOJ

Nyg/2e
NHO/ST

n1d9/38%
NVL/V0S
“ON JHIM

8
L
9
S| Ad9/vBEZ
14
[
14
1

r

TNNOD O1] sia/3er

6 N3dO
8 NEE[e]
L] MNd/GTT
9 N3dO
S N9/ 2+
¥
[
4
1
d

AN/ TH
NVL1/0t
AH9/BE
ng/971
"ON_3IHIM

er
*NNOO

21 AN/ TE
11 NVL1/0E
o1 LHM/62
dnd/L1

rg'el
[o=74

8r
“NNOD M19/9€T
n1a/v9

Ndg/22

NVL/02
LHM/61
AN/ T2
BENA A

6
8
L
9
S N3dO
i
€
4
1
d

"SOd|"ON 3HIM

571389V ON
H3TI0HLNOD 3svE 0L

Tennant T300 / T300e (03-2017)

162



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 00001 - 14275) (PAGE 2 OF 3)

1073678

1-99
(1) 13avn
1-80 :01

A 1
B
IATIVA O2H NIV =
2 (1)73av7] 0e
IATIVA O2H NIVW iDL
s 16°1] m AVI3Y 02ZH-03
: : (1)7138v]
£-80 0L AVI3Y 02ZH-03
167 %]
E
S /8] VHO/VERSEY
oE 0E g3g9/31
S8 MI8/AET
b-go 98 n19/39
(1) 7133V 16013 "sod SNEEEHD
¥-30 :01
e v
| art
O°N Ng9/62
"O°N N340 | 73av1 ON
W02 1] ya/rel 7 182 S1SOd *ON9 J11VIS :0L
"50d| Nid| "ON 3d1M s NS MOOTHIAINIT HIOHVHO : (1)713g
7 *MS MOOTHIINT H3I9YYHI 0L
*MS Ve Mdvd :73av] ' *ON9 D11VIS E
“NS VYT MYvd 0L i T 73av] 0N € Ng9
i|orets *ON9 OILVLS :0L ox moz w N3
ost NY4 OVA :73Qv] [6°E1 _Noo REVY
o @ NYD NONOWA s0L 00T SOd| N1d| "oN 34
7 3gv7 ON o
! *ON9 J11V1S
7 INWHS Yv3Id 0L AH9/81
*S39vd H108 NO e vHO/EZ
NMOHS WDV W3LI i ost “SO4 0N I91m
|
E 7 *p1 f25 27IV130 Bz :11v130
L ﬁ [oos1] *1-501 ‘05 :71v13q
f W rree a.LNOD
WA e e e e e e e e
16'€) 16°51 1821 152 -V vi3ad
001 a1 cze L/
. xz oz 31 g
16°e1 vz *z1 #11vi3d
16°21
007 f

[ B

NYg/VZSs

| 1

NV.L/d0S

| "sod

"ON 3dIMm

dNNd OgH-03 ¢T38V
dANd 0zH-03 f0l
SO0NY s 3 WA I8/HET - E—
3QOHLVO:A3d] N18/08 SATLVOSNESTIVA] NY
NoTlTs0a1 0N S9in SATLIS0dENTS| NVL/005
NO[L150d]"ON 34IM
1-30010 738V
[-30010 0L 1-HOL13vavD 27138V
T-HOL1QvVavO 0L

163

Tennant T300 / T300e (03-2017)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 00001 - 14275) (PAGE 3 OF 3)

1073678

TON® OIL1VLS 02ZH-03
ER=C%]
*3INOON OZH-23 1V
dvdlS "ON9 OJI1LVLS :O0L

*2NvD

o] =]
s e/
[ WEo/HeoT]
el maie]
= wisoe]

[ Lrwez]
ESIRNET

3INAON ONIH3L3IW *130 i7138Y71
JINOON ONIH3LIN 130 :01

02H-03 :73av]
W3LSAS 0ZH-03 :0L

(8ror1
e [Co°N € AH9/8Z
0N 2 N3dO
Wod| 1
[sod[ Nig[ “oN =aim
*MS QV3H 8NH0S
“INvD :T1vi3a $ (1)138Y1

"MS NOITLISOd dv3aH 8ndds 0L

*ON9 OI1VIS
£738v]
IIXVYSNVHL LY
"ON9 JILVIS 0L

ﬁw

L1l
e SATVA WOM OZH-03 (6% 1 )
199 IYIM NO _*(T1)713av] szt S39vd HLOE NO
SAVA WOM OzH-03 0L NMOHS uOVa W3LT
161 [cos* 1]
o [ooo-1] 2-€1 :71v.i3a 1°8e E
¥ G2
N ! a.INOD
{ } — { =
(L) teer tez1 terd RS
* -g71Iv13a
[6'S1 [6'21 (61
ost E-€1 oy :TIvi3a oL oot
6z
GL
1v074 NOILNT0S °130 [6°E] id NV.L1/02
1v074 NOILNT0S IN39Y3L30d :01 oor E 1HMW/BT
z NH9/S1 16711
T ora/ler] ¢t
2] sreme] (1) "S0d] 0N 351N
[T Nwaree) * 10V gnH0s : 138V
[ "sod| "oN 3dIm P, V501 HOLYNLOY 8nNdH3S 0L
=r4
| =)
osT
tetel (o
(i)
A °O°N £ nigs92
-t . "0°N z N3dO
TN 'es! WOO| T ria/LIwyel
*Qv3H N8OS LV “SOd| NId| "ON 391m

2 (1173gvT
Qv3H 8NH0S LV
*ON9 OILVLS 0L

3N11VI3IN NHg/21
(+) IATLIS0d RENS A

HOLON €nNHaS :738v]
HOLON @ndasS :0L

*ON9 OI1V1S Ov3aH 8ndos

dvdlS ON9 JILVLIS :0L

“MS*S534d 02H- 03

(T)713av]
*MSTSS3Md OZH-03 oL
N[ E[ Nv1/09
"O°N 2| N3JO
WOD T[ >a/7er (6°%1
"SOd| NI1d| "ON 3d1m szt

(8°€1
001

NVL1/01

[ 1] 1irHn/6]
["sod["oN 3u1M]

HOLON 13d08d 37138V

HOLON 113d04dd :0L

“MS 3905
$(1)713avn
“MS 33933N0S 0L

Tennant T300 / T300e (03-2017)

164



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 00001 - 14275)

Part No. Serial Number Description Qty.
v 1073678 (00001- 14275 ) Harness, Main, Ele [Vw, Premium, Propel] 1
(Replaced By 9015157)
A 222290 (00001- ) Diode, Ele, Plug 3

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 165



STANDARD PARTS

) (PAGE 1 OF 3)

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 14276 -

1075324_02

ONMOYY "MS ASM

H3L3INENOH *MS 02H-03 HOLIMSAIN 8 (1)73av
2 (0)713avn () 3ava 2 (11739v1 "AND J11V1S
H3ILINGNOH 0L HOLIMS OZH-03 :0L HOLIMSAIM 0L "MS A3M 0L

N340
N3d0
N340
1] na/vel|\Q
[l N3d0
or N3dO
N3dO
N340
N=9,/0501 —43av1 oN
Nog/2| 4400NVLS +8 0L
n78/89
REIVAENA)
NH9,/0-NYO
NY9,/85
REIV24 o
"S0d| _"ON 3dIM
935V ON
*SSINGYH NOILVLS SHOLYH3dO :0L

= NH9/S
[ FoN z N340

T

d

3A/8¢%
SON JHIM

—|N|M|F[Njo~D|]

16791
SL1

*MS MOOTHILINI HIOHVHO : (1) 7138V
"MS MJOTH3LNI Y3OHVHO 0L

rLesr
SLy

+ 1Iv13d \f

13gvT1 ON
4400NVLS "ONO :0L

LET

HET

VIviEa ———— —

o
n

. orr
te'gl .
A NNO2
(8'91
SL1 er
“NNOO
[6°G1 v
0S1 “NNO2
ar
(861l NNG3
osz
571389V ON

H3TOYINOD 3sva 0L

9 vdo/E2
Ad9/B1
Ndg/821
Ndg/veZ1
13A/8v2
BEINA LT
°SDA| "ON 3™HIM

—|N|O|s 0

N340

N3dO

TI3A/V+NYD

14
[
Z|NH9/V-NVD
1
d

"ON 3-HIM

8| M19/3E1
L nig/8ez
=] NH9/52
S AH9/BZ
¥
£
z
I

Nyd/2e
NHO/51
n1ga/08y
NVL1/vY0S
"SOd| "ON 3YIM

21 MNd/1E
11| NVL/OE
O] LlHW/BZ
6] _wnd/L1
8| »d/9€e1
ARRCAE
S| N=gszz
S N3d0
¥
€
z
i

NYL1/02
LHM/B1
ANd/ 12
3A/PT
"SOd| "ON 3dIM

Tennant T300 / T300e (03-2017)

166



STANDARD PARTS

) (PAGE 2 OF 3)

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 14276 -

1075324_02

1-83
2 (1)739v7
1-80 :=0L

/8] VJO/VEFSER

3ATVA O2H NIVAW
s 00)713av
JATIVA OZH NIVA 0L

2X
16°E1
00T
"O°N N99/S2
"0°N NEES]
NOD YIE/rET 16z
"SOd| NId| "ON =HIM | s

“MS IMvVYG Mdvd :T13dvT '
"MS 3XMvVHE Mdvd 0L

TON9 JILV1S =01

"ON9 JILVIS I
£73gvn
"AN9 JI1VYLS :0L

-

OE a3y/at

I 5B AI8/AET
I&\ SB n1g8,09
tz-t1 * 50d °ON 3HIM

Ile‘ 16°% 1]
Gzl

AVI3d 02H-03
201)71389v
AVT3d 02H-03

1138v71 ON

L1 ]
16741 NV4 OVA :73av .
I@ coz M @ NV AR
| “3av1 oN ———————|
: “ONS O1LV1S ,
ENEEVE TaTCTE T /et
[6°G1
*S38vd H108 NO ost __ 1] vHosez .
NMOHS WMV WILI SOd| "ON 3dIm 00z
25 ‘$1 r1vLi3a
g S01 *0S :711v1l3d H
[oos°1]

T ' 1°BE _

R L R e e e et
[B°E] [6°S1 ] [8°21
oor Qos1 SL

Xz
[B°E] v
(6721
oor S/
z[ Nda/vae
I SOONY s 3 IVA] I8/nET 1] Nvi/805
[ S0oHLvo:n3d| ng/as S04 [~ ON~Zu
I NOI1150d]"ON 39 1M diNd 02H-03 :T138v]
. dNnd 02H-03 (0L
1-30018 128V [ SAILVO3N:TVA] Nda/82s
[ SAIL1S0d:A34] NW1/208
, NOILISOd| ON 3dIM

[-40L13vdvyD :7138v7l

1-40L13V

=vD 0L

167

Tennant T300 / T300e (03-2017)



STANDARD PARTS

) (PAGE 3 OF 3)

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 14276 -

1075324_02

3INAOW ONIY3L3IN "L13a :7138Y7
3INAON ONTH3L3IAN ° 130 0L

13A/8%1
Nyd/22
NH9/HSO T
AN/ TE
NY.1/0E
1HM/B6Z2
"SOd| °"ON 3dIm

~|njo|s|w|o]

16741
00z

1Y¥0T4 NOILNT0S *13a_:738Y¥7]

I
1¥0714 NOILNTI0S IN39Y313d =01

vl HNd/L9
€1 n1=/99
. 0zH-03 E
ONO Slhvs % 21| n1a/asy
*37N0ON OZH-23 LV 11 n18/vev
. ! 0OzH-03_:73gv
dvdls "ONO J11VIS 0L Nalens ozh-25" s01 o1 N3d0
5 NV1/09
8 NHE/25
z N30
9| We/uEl
S| wa/oel
v N30
€[ N=9/8-Nv2
. 2| 3A/8+NV2
scz [ N30
*SOd| "ON 351M *O°N[ e[ A¥9s/Be
O°'N| 2 N30
WOJ T >a/Net
"SOd| NId| "ON 3dIh
“MS QY3H 8NH0S
s (1)7138vV1
*MS NO1L150d QV3H 8NH0S :0L
10V 8ndos :13av
HOLVNLOV 8ndoS :0L
[L°%T1
ZNVD *INVD :T11v130 SLE id NVL/02
Ly €| LAm/BT
2| N89/ST
M T Mg/seT
dNNd WOM O2H-03 16 %1 Llj L1SOd| "ON 3dim *S39vd HLO8 NO
{[+72£9 341N NO_° (1)738v7 st - NMOHS wXVu WILI
dNNd WOM OZH-03 Ol
005" 1
000+ 1] Z-ET :71vi3a ﬁﬂ.mmg‘ g
¥°G2
1 I I p— { Y T T
rLeLrnd [B°ET] 93] 168°%1 [B°E1
0SSt OSE SL [=rat oot
_ a.INo2
9% ‘E-E1 ¢ (621
SL
(621
st -g7v13aa
7 [B6°E1]
oot 18]
h gz1
u _mm.wo_ @ .
e oot [8e°51
os1
16'E1 @U
001
Dok
*ON9 J1LV1S
Sl EREES
*Qv3H 8NHIS Lv
dvHLS TON9 J11VIS :0L
*ONS OI1VLS OV3H anyas
¢ (1)13av
Qv3H Gndos Lv *NS*SS3dd OzH-03 .
*ON9 OILVIS :0L ¢ (1)13av] (gL
_ *NS*SS3Hd O2H-03 :01
(+19 -V
nﬂ”; "O°N[ € Nv1/09
= 0N 2 N30
OO 1| e/er
*S0d| NId| "ON JdIM
[ (- 3AaTLveaN) V[ Ndg8/er]
[+ 3n1Lisody @] 3ivz|
[ *SOd]"ON J91M|
HOLOA Gn¥os :713gvl
YOLOW 8nHIS 0L
(621
SL
ON] e[ niasez
O'N| 2 N30
WO T 8/SMET ‘ne 2000
"S0d| NId| "ON 391k e

*MS 33933N0S :0L

Tennant T300 / T300e (03-2017)

168



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 14276 - )
Part No. Serial Number Description Qty.
v 1075324 (14276- ) Harness, Main, Ele [Vw, Premium, Push] 1
A 222290 (00001- ) Diode, Ele, Plug 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

169



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 00001 - 14275) (PAGE 1 OF 3)

1073679

*MS MOO0TH3INI
"MS MOOTH3INI

d394vHO

H313INEN0OH
21 13av
H3 1 3INGNOH

(0L

*MS 0Oz2H-03
2 (1)713av]
HOLIMS 02H-03

2 ([)73avl

Hd394vHO 0L

[O°N € NHO/S
[ "o°N z N3O
| woa 1 BV
[“sod| Nid[ "ON 3d1M

1-€1

v

TIvV13d

s11v13a

0L

AONMOH9 "MS A3

HOL IMSATM = (1)739av
2(1)73avl "AN9 J11V1Ss
HOLIMSAIM 0L "MS A3 0L

N340
AE/VETING
N340
N340
N340
N340
NH9/0S01 3gv71 ON
Ndg/2| J400NYLS +d
n1g/4g9
TT3A/0+NV3
NH9/3-Nv3
NH9/85
=N o

" sod "ON 3dIM

3@V ON I
*SSANYVH NOILVIS SHOLVHIH0 :0L

—|N|M|< |00~

oL

13g@v1 ON
4400ONVLS "ON9

1€
Hel
NS
E3

del

oL

[B8°91
SLT

v viad

[B°G |
os1

VHO/E2
A"9/81
NEE/921
Ngg/veT
134/8k2
RENATE
*S0d| TON 3YIM

er
“NNOO

Ag/3ET
n1d/9<z
NH9/S2
AH9/82
Nd8/2e

“NNOO

8r
“NNOO

NY9/51
n19/99¢%
NY1/V0DS

“ON 3dIM

O|— N[ |0jo|r~|dO

" SO

21 AN/ TE
11 NV.L/0E
oT1 1HM/B2
[S] dnd/ L1
8| M1d/9€ET
L n1g,/vs
S Nd8/22
S N3dO
v

e

NY1/02
1HMW/B1
AN/ T2
BENE 4!

"SOd| "ON 3dIM

S713dvT1 ON

H3T1I0H1INOD 3svE 0L

Tennant T300 / T300e (03-2017)

170



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 00001 - 14275) (PAGE 2 OF 3)

1073679

2-99 _M_Ie 2X

“Hﬁqum<J
m>4<>omIzH<§ ,
HNHHJmm<J N‘mu,ok ﬁHHQ
JATIVA O2H NIVWN 0L

T38v ON
*ONg JT1VIS 0L

["o°'N__e] Ngo/sz

[oN 2 N340

[ wod| 1] nasret 16°21 .

| "sod| Nid| "oN 3dIm S/ ozwrmm(w«km

"MS IMvHG Mdvd 138Vl
“MS IMVHE Mdvd 0L

"ON9 O11V1S =01

|-

1-99
1) 713avn
[-90 :01

16°11
) 05/ /8] YHO/VEVVEY
~~ OE a34/01
) MIS/AE T
1z 1) o8 n19/29
o8 S0d SNEERIT

e [0 b~
R e @ ——
€

5l2

\
\
|

18°01 1 _
H
H

AVT3d 0O2H-03
(1)1 713gv
AVT3d 0OcH-03

g :71Iv1i3a
S a.INOD

-V viad
7]

i
|
|
|
[T |
R | NV4 OVA 3@y
e 002 ol NV NNDQYA :0L
7 38V ON
i "ON9 D11V 1S
7 EI S ERYE YL T go/81
ilters
*S39vd HLOE NO || ost __1| _vH0/Ee
NMOHS WMV W3LI ! SOd[ "ON 3d1M
7 25 *v1 :711vL3a
E ! SO1 ‘0S5 :1vLi3a
i [oos"1]
fl T 1°8€
W30 H Pt F——
16°E1 18'g1 _/ 1821
oor oSt SZE
vz ‘z1 :71v13a
. Xz
[B°E] .
(621
oor =
[ 2] Nda/vzg
| 1] Nvi/805
| "sod] oN 3g1m
dANNd 0ZH-03 :713avl
dNNd 0ZH-03 0L
[ EeeNEERM N IR
| 300HLVD:W3d4]  N19/a8 IATLYOIN: IV NH3/92S
| NOTLISOd|"ON JdIM IATLISOd:N3| NVL/00S
NOT11SOd|"ON 351Mm

1-30010 =138V

1-30010

(0L
1-40LI0vdvD :713gv7l
1-40113VdvD :0L

171

Tennant T300 / T300e (03-2017)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 00001 - 14275) (PAGE 3 OF 3)

1073679

3A/8¢%1
Ny8/22
NHO/HSOT
MNd/ TE
NV.L/OE
LHM/6E
"S0d| °"ON 3dIm

—|n|m|sr|in|o

3NAON ONITHIL3IN °130d 38v¥7
3INAON ONTH3L3IN 130 :0L

1Ll
00z

16791
os1

1¥Y0714 NOILNT0S * 130 :138av7]
1V¥074 NOILNT0S LN3943130 :0L

HIG/NET

N5/ ZE

"SOd| "ON 3dIMm

“ON© O11V1S 02H-23
:(1)739vY7]
“37NA0N 02H-03 1V

dV¥HLlS "ON9 JI1VLS :0L

4]

tsrar
Stz

2NVO *INVD :71vi3a

<

HNd/ 48

m
o]
a
o
N
©
©

N
o]
2
o
N
o
©
Q

02H-03 7138V
W3LSAS O2H-03 :0L

o]
2
o
S
<
o)
+

o
z
m}
o
S

NY9/g-NvVD
T3A/8+NVD
N3d0

"ON 3dIM

4]
E!,<N m|v|n|o|~|o|o

WAEAR!
SLE

dind WOm 0ZH-03
I +":29 3d1m NO_ ‘(1) 738V
dWnd WOM OzZH-03 :0L

5N e[ smoree]
oN 2l naao|
el 1| re/mer|
[=o0al el ~on aur]
MS AQv3H 8nNdos
RS E=1]
"MS NOILISOd dv3H 8ndds :=0L

1e:v1
s21

b1

*10V 9ndos :13avl
HOLVNLOV 8ndds :0L

NV.L/0Z

LHM/61

NY9/51

— ooy

A8/SET

°S0d

SON 3HIM

[6'€1

*S39vVd H108 NO
NMOHS wMV. W3LT

0ot ~ . [oos 1]
fogo 1] 2-€1 :1vi3a |ree —L
¥°s2
T I T
¢ } — 1 f 1 =
[WAYAR} 18°€1 1 1821 v [6°E]
= =3 o =1 001 d.INOD
9v “E-El (6721
7 -
teez1 g7v13a
E
[6°E1l
DOl (6% |
! ==
1801 nﬂv teve
mﬂv ooT P
ost
167€l A"v
—, *ON9 J1LVLS
:13av]
*QV3H 8Ndas L
dvdlS "ON9 OILlVLS :0L
*ON9 J11VIS Ov3H 8ndos
P (1) 7138V
Qv3H 9NEOS LY *MS*SS3dd 02H-03
*ON9 J1LVLS 0L (1)713av1 teed
(-] 3AILVO3N] Nea/zr "MS*SS3dd OZH-J3 :0L
(+] 3AILISOd| 13A/be
HOLON BNHOS :713av7
HOLON 8NH0S :OL
(e°z1
S
“ON[E n8/92
‘ON[ 2 N30
WOD| T |>Ia/S9YET “nS 3008
SOd| NId| "ON 3d1M T 238va

“MS 33933N0S :0L

Tennant T300 / T300e (03-2017)

172



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 00001 - 14275)

Part No. Serial Number Description Qty.
v 1073679 (00001- 14275 ) Harness, Main, Ele [Vw, Premium, Push] 1
(Replaced By 9015158)
A 222290 (00001- ) Diode, Ele, Plug 3

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 173



) (PAGE 1 OF 3)

Tennant T300 / T300e (03-2017)

STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 14276 -

o~ ONAOHD " MS A3
S 531 INHNOH 015-3 HOLTMSATN :(1)739v
— 5 (1)7138v1 1738V ‘NS 02H-23 :(1)738V7 NSSREA *ON9 J11VIS
8 Y3LINGNOH :0L HOLIMS J01S-3 :oL HOLIMS 02H-23 :oL HOLIMSADY s0L NS AT 0L
n
N~
o
2
o (2 )(ee
(621l
S
[B°E]
[e]o)}
at uNd/viz
6] NI3g0: 20 131HS 6| AH9/VBE
P 5[ IVaN YN 18v0 8] Nvi/80z
"O°N] E N59/5 Szt || r RENEEREYR) /] N99/0501
oN| 2 N3JO 9 M9 318v0 B N98/2Z 38v7 ON 3gvT oN
[i=s] T T34/ S und/Le 5 N18/09 H400NV1S +8 0L 4400NV1S “ON9 201
"SOd| NId| "ON 3dim v n19/98 v A3A/VENYD
c NH9/SE £] N"99/V-NYD
e e z T3A/VE z N59/85
T VH0/€€ B SA/VE @
16°91 : g g
*MS MOOTHIINI HEoMVHI :(1)736v7 S/ d ON S8IM] [ 'SOc] "ON Sdim [
*MS MOOTHIINT HIOHVHD 301 38V
*SSANYYH NOTLIVIS
g T11vL3a
0z *z-g9 :1vi30 78 N
o€ n18/49
[L°811 S8 NVYL1/v0zZ| AY13d 1IN
Si EE] n18/89
"SOd|_"ON 3dIM
2-501 *BE "1-9 :7IVL3O
tgs) NHO/ST
1HN/62
1-E1 :7Iv130 o T PRV —"
VHO/E
— "ON 391M
(621
SL .
Vv iviad *wd. HOLO3NNOD 40 WAOG teeci
NIHLIM 031vO0T 38 OL 331745 S
"2 073IHS 318vY0 :11vl30 X
(6711
05 YA (1) :73avT
1891 AVI3H 8NH0S YW sl
S21
[6°g1
°wZuw YOLOINNQOD 40 WASZ1T 16°S1 0s1 =X
NIHLIA Q31001 O1_30171dS 051 oSy I
T Q73IHS 3719v0 :1Ivl3d 051 0S1
<[]
1 N340 L N3JO X (6721 2 28
[e=z21 N N
€1 und/LE 9 NIJ0 =/ 00z TeF! TeF!
Z1 N18/9 EINOYES
i N3dO v|  und/ecz
o1 NERG] = NERD) v ovI8:i g ava
6 T3A/PE 2 VHO/EE € Q34! 3718v9
AVENLYN = N340
8] Nwosee ! £318v0 1| NZ3E9: (a3 1H
*SOd| _"ON 3HIM] "S0d| °"ON Sdim| | S04 "ON 31M
1 73gv ] ON .
osinas 1O, o) Laod eoud wde 40 M3TA MOVH
*0L oginoo-1
ed 01
T3gv7 ON 2n
“ON9 J11V1S EEEN
IATHO-T 0L -W/ZN 0L

174



STANDARD PARTS

) (PAGE 2 OF 3)

ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 14276 -

1075321_02

/B8] VHO/VELSEY
0OE a34/91
. c g0 B Y8/MET
1 (11738 s (1) 13av] EE nagsrs
2-90 :01  €£-80 :0L AV 2ZW "S0d|  CON 3dim
Wﬁ ojcloc
X 22X (2 B
i i " [(6°V]
6°1] 6°1 ] 16°1
0g 0g 05 sel
[=A ] rz 11
oE oE [2°11
0E
$-30
1) T3Ev )
IAWA OZH NIV A
NASRE="a ¥-90 0L
IAIVA OZH NIVA 0L terts
[z 11
0E
ee z 2 (1) 738V
1671 9-@0 0L
001 N |xe
rz-1
0E
J3av oN
*ON9 J11VIS 0l
|
“O°N € AH9/81 i
O'N|__ 2z NEEG) | .
*ON9 DI11VY1S
NOO T .vjm_\nmm> i (62 9 |
S0d| NId] "ON 39 B *ONO OILVIS 0L
NS Iveg evd 1T13av rg7011
THS IHIVHE MMEvd 101 Siz
| o |
NVd OVA 738V 16°E] )
NV WNNOVA 0L 001 AR
T3av ON —=— |
| *ONO DI11VIS
INVEL WIS 0L
Y18/9€ET
*S30Vd H108 (|18t LHiN/62 i
NO NMOHS .MV, Fdvl : NESH 507
o
_Hoom.m_ 25 :711v1i3a 1-S00 *05 */2 :11vLi3ad |
[ .
PRI SN SN | a.INOD
I e e
[B°E] [8°G1 .
001 ost ﬁmmwwmﬁ ! -V Ivi3d
XE
B6°E1]
oo X2
(6 21
SL
£-3001d :73av] 1-30010 :73av] M
£-30010 (0L 1-30010 f0L
SOONY : 3 W] M18/AET /[ 300NV TIVAI18/0ET99ET = 2| N58/25
3Q0HLVO:W3d|  NIa/He ERO RIS HIEE] Neg/82y f 1| Nv.1/905
NOILISOd[*ON JdIm NOTLI1SOd]|  "ON 341M ["sod[*oN 3dia
Z-3001a :713av]
; dNNd OZH-03 : 138V
2-30010 0L ind 0zH-03 0L
AVARES N EER N PR
S00H1VO N34 |VEO/VERE P ———
NO1L1S0d] 0N JdIMm SRS oL
SA1LVOIN: T IVA] NHE/VZS
3A1L1S04:N34] NY.1/005
11504 "ON 3dIm

175

Tennant T300 / T300e (03-2017)



STANDARD PARTS

) (PAGE 3 OF 3)

ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 14276 -

1075321_02

02H-23_:7138v71
W3LSAS 02H-03

i dnd/L8
ET n1d-/99
zl n1g/99+
T n1a/voy
or N340
8 NY1/09
8] Nya/azs
L N340
9 AgsLeT
S ATE/NET
id N3do
€

z

T

d

NH9/3-NvYD
13A/03+NVD

N340
"ON 3dIM

dANNd WOM 0Z2H-03

dNNd WOM 0ZH-33 0L

99 3YIM NO ‘(71)773av7]

[S0d] N[ 70N S517]

“MS av3H andas
i01)738v1
“MS NOILISOd dv3H 8nddSs

0L

“ON9 J11VIS
27139V
FIXYSNYHL LV
“ON9 OI1V1S :0L

"539vd H109 NO
NMOHS wXVa 3dVLl

[oos 1] g

“ON9 OJ11VLS 0ZH-23
2 (1)73avl
“3INAON 02H-23 1V
dvdlS "ONO O[1V1S :0L

[ooo- 1] -8
=T
4.INOD
{ } { j f } ! =
[L°L11 [B°El] gz [6°%1 [B°E]
s N . -g1IvV13a
1-401S1S3H :71v.13a _mmwu
T-9% ‘E-E1 :IV130
Z-NvD “T-NvD :711v¥L30 2-er1 :1v1l3a
Gl
[68'e1l sz
oot VS01
1871
=)
*ON9 OILV1S Qv3H anyads (6751
$11)713av] 0s
tees 37NQON QY3IH HNHE3S 1V muwuu
oot *ON9 OILVLS :0L
gy *ON9 OILVIS PP,
17138V En
*av3H 8nN40S LY
ovHLS ON9 OILVIS :0L
*MS"SS34d 0zH-33
1)713av] 181
*MS*SS34d OzH-03 :0L szl
*MS 3905
5 (7)738v
*MS 33933N0S :0L
[67%1
[~S0d] NTd[ “ON iR
[ (- 3a11voaN) V] M1g/0eT
|+ 3ATLISOd) @] na/sz
[ *SOd[ *ON_3d1m| T
HOLOW 9nyoS :713av
HOLOA BNYOS 0L
[B°E1]
oot

4 NvL/01
LHW/6
“SOd|"ON 3HIM

HOLOW 13dodd :13gvTl
HOLON 13d0dd 0L

Tennant T300 / T300e (03-2017)

176



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 14276 - )

Part No. Serial Number Description Qty.
v 1075321 (14276- ) Harness, Main, Ele [Vw, Base, Propel] 1
A 222290 (00001- ) Diode, Ele, Plug 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

177



1073676

ANNCHY "MS A3M

H3L3INWHN0oH d015-3 HOLIMSAIA 2 (1)713av]
T)7138v] H ) 13gv "MS 0Z2H-23 = (1)7138vY71 s (1)738vn TONg JILVIS
H3IL3IWEN0H 0L HOLIMS dO1S-3 :0L HOLIMS OZH-33 :0Ll HOLIMSAIM :01 M5 A3M 0L

[6°%1
sz1

Tennant T300 / T300e (03-2017)

x» [ N]
El REIVZS
z1 S/ VET NG/
T A59/81
ol _Bnd/viz
B[ NZ390:2073115 Bl lhmvee
S 8| vEnlvN:318vo 8 Nvi/doz
o] € NE8/S X 7 EEEEEREYS) 7] Ns9/0501
o' 2| N340 5 EREEERETS) ° N9E/Z
WOO| 1] 3A/ev S ond/Le 5 A18/09H40ONVLS
"S0d] Nid| "ON Sdim v n9/se BREIVAENE
B NH9/SE £ N=O/V-NVD
z REIVES z Ng9/65
[ voo0/eg] | 1 EVATd
WS YOO THILNI HZ0HVHO :(1)713av7 o/ 'S0d TON 381M] | 'S0d] CON 38IM
*MS HO0TWIALINT H39HVHO 01 L “38v1 oN
*SSINGVH NOILVIS SHOLVH3IHO 0l

S :7Ivi3a E

0z ‘z-9 :vida 7

tzrar1 1621
2X
=124 (6°91 SL
=72

2-S01 *8e *I-9 :71V130 I
[e'v1

S21
A’/ [6°%1

L8 NHd/2t
3 n1d/49
S8| NVL/VOZ2| AVI3d 1IN
98 n1d/99
°S0d| "ON 3dIMm

EEEE0
(X
#

(861
ose 78] N&9/GI
1-ET :71vLl3a = Z _ o€ 1HM/G2
[/v\/ y SB| e /JEl AV EN
Y — o8 Va0/E
v 1vi3ad ——— ] e "50d| "ON 3dIm

0o
™
E
Y
[ ]

2 a731HS y @
3780 f1vlaa St
X uE)
(e° 11
ol LA £73dval
18"91 AVT3d @ndos v :0L
SL1
I O73IHS
378va 11via e L]
1651 16°51
0s1 05T = ]
[6°G1 [6°51
0os1 os1

STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 00001 - 14275) (PAGE 1 OF 3)

zX . X z2X
rf 18°L ] .
(621 [6°21 (6721
- 002 o/ A
39V ON PVt
ITOWINDD- 1) 1d 201 S8 (o5 o
[ N3dO] L N30 B FOL T q3gyq on
| Hnd/LE| 9| N340 "ONS O11ViS
| n19/9€E S| ig9/ese IATHA- I $0L
[ NEED) v|  dndsacz
| N30 3 NEPR] >av1g:318v0
| REIVZZS z VHO/EE omm"mmmum
AVENLYN
NHO/SE ! 1 37EV0 NIZEO: 013 1HS
"SOd| "ON 3YIM| *S0d| °ON J9IM “sod| SNEEEIT)

178



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 00001 - 14275) (PAGE 2 OF 3)

1073676

1-90
s (1)738v
1-80 :0L

Z2-d3

8 (1)73

v

Z2-d90 0L

8 (

L8| VHO/YEYREY

OE a34/91
S8 A1a/nNel
S8 n1g/rs

€-d0

'S0d "ON 3HIM

1)738v]

£-90 0L

AVTI3d 2N

=X 2x X .
2 2 ) 16741
611 {6711 el
os [o]=1 os sl
rz-ri rzo1
o€ O tz:11
oe
+-80 e 2X
RSRECAl 18717
IAWVA 0ZH NIVA g 05
HAIRE=Y ¥-80 0l
IATVA OZH NIV 301 e ENE
5-80 2%
(D) Fav 161
S-80 :0L 05
e 121
OE
GG m _
[B'E]
r2eT
0E
J3gv1 oN
N9 O11VIS 301 P
*O°N S AHO/81 i
0N 2 N340 )
“ON9 J11V1S
O3 T| e/ rET i 621 RV
SOd| NIJ| "ON 3HIM Ea *aN9 OILVLS :OL
TMS IMVHE Hvd 138Vl |
NS Ve Mdvd 0L ,
7 [B°G1
| 0s1 22X
, NV4 OVA 3@y [6°El
, @ NV ANNOVA :0L 001
| 38y ON
, “ONg O11VLS ,
| INvH4 wvIS 0L |
[ 2] M1a/Hed
*s30vd H108 l tels) [_1] lhwez ||ee-zs
ND NMOHS .MV. 3dVL , [~sod[-oN 3gm I o0z
v | |
ﬁ [oos"1] 2S :1viIa 1-S0T ‘05 */Z :71vli3d ﬁ
e JV/ )Y/ | a.LNOD
N 1
awlal == T
[B°E] [6°S1 - -
o 8.2 tgzn v vi3d
@X.mm_ 2+ ¥ :1IvL3a
oo Xz
[6°21
SL
€-30010 3@V 1-30010 :713av] H
€-30010 0L 1-30010 f0L
300NV : 3 W] 1G/AET [ 300NV: 3 WA 9/0E9OET = 2] NH8/es
500HLVO:W34|  N1a/H9 [300H1LVD: N3 NHE/g2% __1] Nvi/805
NOIL1S0d| 0N 391M [ NOriisod[ -ON Zgim SOd| "ON _34IM
2-30010 :3av
K : JANd 0ZH-03 :138Y
2-3001Q 0L NN 0zH-03 oL
/[ 500NV 3 VA] 18/0€]
300HLVO: N33 V0, VERE S
NOT11S0d| 0N 1A oL A

SATLVOEN: I IVN[ NU9/v2S

m>_F~mOl“§mm7 NV 1/005

NOIL1S0d

"ON JHIM

179

Tennant T300 / T300e (03-2017)



©
~
©
(el
N
(=

-

ON[ €] wund/zz
ON[z N30
d Hnd/z8 WoD| 1| a/ner
[ €1 "SOd| NId| "ON 3dIm
[ zr| niasa@sy
[ 11 nasvsy ‘NS Qv3H 8ndos
ot 1) 138V
! "MS NOILISOd av3H 8nyds :0lL
[ ] *ON9 01LVLS
9 T 13av
=] TIXVYSNVHL LV
v “ONO J11VLS 0L
€[ N§9/3-NvVD
dNNd NOM 02H-03
2| 13A/3+NVD 599 3YIM NO_°(1)738V1
T N340 SN WOM 02H-03 (0L
°S0d CON 3HIM

“S39vd H10d NO
NMOHS wMVw 3dYL

(8741

szl
02H-03_:7138v1

W3LSAS 02H-03 =01

te°e] [oos° 1]
[ooo- 1] 0ot (501 1°8e
+°52
4.INOD
T JE—— T T N I}
T 1 T 1 ) 1
_».2_//\&( [BET] te'z1 (671 (6°E1
05+ =
{-4015153 11vi30 ose ez s =t oot g7vi3a
1-9% ‘E-E£1 :71Ivi3a i
2-NvD ‘1-NVD :71v13a E 2-El sivia
' a0l | 50
7 (67€] Sz
0ot Vo1
|
7 (8’ +1
==
(8°011
oz
. 2
ane uﬁﬁﬁww_/\ﬁi o3 N “0aNg o:w}ﬂmmmdﬂi anyos re*s1
° - i ast
a<mww3ﬂmmmom?mekw\0F . INQOA OVEH @NH0S LY @
o *ON9 OILVIS :0L @1%
-+ *ON9 J11VIS e
ERECVS) 3
*Qv3H 8nHOS LY
dvHlS "ONS OILVLS 0L
@ *NS*SS3dd 02H-03
RE:R
[ (-1 3AILVO3N] »18/0ET “MS®SSTdd OzH-O3 1OL szt
(+) 3A1L1S0d| n8/92 .
[ cos[ow oo N £ WvL/oo AR
ON[__z N3O “MS 33933N0S :0L
HOLON 8nH0S :7138v1 [H] 1| e/l .
H0LON BMEIS 0L - sod d] "ON 3d1m =4
[6°E1
oot

NYL1/00

[ 2]
L1
["sod["ON FHIm

HOLON T13d0dd :7138v71
HOLON 13d0dd :01

Tennant T300 / T300e (03-2017)

STANDARD PARTS

)
LL
o
(3]
Ll
2
e
)
N~
(3]
<
-
-
o
(=]
(=]
o
<
~~
23
-l
1]
(a]
o
=
%]
o
(=]
(3]
-
-l
1]
o
o
1
o
=
<
=
7}
n
w
=
0
<
I
-
<
o
o
-
(®)
w
-l
11}

180



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 00001 - 14275)

Part No. Serial Number Description Qty.
v 1073676 (00001- 14275 ) Harness, Main, Ele [Vw, Base, Propel] 1
(Replaced By 9015155)
A 222290 (00001- ) Diode, Ele, Plug 3

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 181



) (PAGE 1 OF 3)

1075322_02

ANNOHY *MS A3M

g3 L3INGN0oH HOLIMSAIN :(1)738v
017139V *MS 02H-03 ¢ (1)7138v 1)738v "ON9 OJ11VLS
d313NEN0H =01 HOLIMS OZ2H-O3 :01 HOLIMSAIM :0L "MS A3M =01

‘O°N] € NH9/S 1851
"0°N 2 N3O sel
WoO| T 13A/8
"SOd| NId|[ "ON 3dIm
*MS YOO TYILNI H3OUVHD : (1

[T
R s e
£

"MS MOOTHILNI H3IOHVHD 0L

I
oz ]ZEDKW 1

[£°811
St

]

[6°E1
001

Ag/veET

AH9/8T

1]
5}

dndsL2

N340

NV L/802

NY9/050 T

NHg/2

Iv13d

n1dg,as

O3A/V+NYD

NHO/V-NVD

NH9/9S

3A/VY

S0

"ON 3dIM

||~ N|m|]in

“SS3NYVYH NOT

3dv71 ON
1V¥1S SHO1vd3do

138V ON
4400NVLS +8 (0L

138v ON
4400NVLS "ON9 :01

L8

NY8/2+

OoE

n1g/49

NVL/v¥0Z

98

g /gs| AV TN

"50d

"ON 3dIM

Tennant T300 / T300e (03-2017)

1-€1 ]kaokh
1-9 JZEDKW

(861
osz

NY9/ST
1HMW/62

A8/4ET| Av13d EN
vd0/E

"ON 3dIM

viaviaa —

(e 11
18'91 e
ST 05 .

N =13gv
%(JMIEDKUW¢EHOF

STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 14276 -

182



STANDARD PARTS

) (PAGE 2 OF 3)

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 14276 -

1075322_02

IANTIVA OZH NIV
21)73avn
m_>4<>ONIZM<§“OF

1-80 2-90 £-80 AVTI3d 2N
s 11)73ava 2(1)73gv = (1)773dvT H
1-80 :01 2-80 01 E-80

I ) 138V
oL AVI3Y 2N 0L

[6°+%1
sz1

[ /8[VHO/VEPPEL
[ o€l 035/91
[ Se[ e/mel

e8| e
[ Scal ~ov s

(1)738v1
007
38V ON
M *ON9 OILVIS :0L
O°N € A59/81
[o N[ 2 N3dO
[ woo| 1| _m/ren .oz.odom(fﬁm
"ON 3d1M tee! “ON9 OT1VIS :01L
*MS IMvVHE MMHvd :TFav
NS IMvVHE dvd 10l (8011
[6°51 =14
[ol=0} 22X
ﬂ@ NY4 OVA :738Y7 (6°E1 .
@ Nvd WNNOVA 0L 00T teen
713a@v1 oN T e —————
SON9 DILVLS =
INvVHS 8v3Y 0L RS
*S39vd H109 NO 551 [ 1] 1Hwez (621
NMOHS  wHV.. 3avl 05T [ "Sod]-ON ZdIM 00z
E zS fzy :71vLi3a
[oos- 1] S01 ‘2-9 ‘05 :71vi3a 1
[ =S [V}
a1v13a , h a.INOD
T F— —{ g —
[B°E] [6°51 [g8z11
001 ost E=a -V vi3ad
XE
B°E ]
o0
£-3001a :73av7 1-30010 :738v7
€-30010 01 1-30010 :QL al Nug/zs
JAONV = 3VW] MI8/AE] /[ 300NV : SN [MI18/METFET | V[ Nv1/805
3A0HLYJ:W34[ N 19/39 [300HLvO:N3d[ Ng9/BzZY | "SOd| "ON_JdIM

NOILISOd["ON 34IM | Nollrsod] "ON 3HIM|
2-30010 =738V
2-3d01a :0l1
\/[.200NY : 3TWAT >a/met]
[300H1¥0: 34| veio/VETE |

dNNd 02H-33 :7138v7l
dANd 02H-03 0L

[ NOILISOa] ON 39In [ 3ATLVOIN: 3IVA] NdB8/VZS|
| 3A111S0d:W34] NYL/D0G|
[ NOILISOd|"ON 3d1M]
1-5H0L10vdYO 138V
[-80L10VdVD 101

183

Tennant T300 / T300e (03-2017)



) (PAGE 3 OF 3)

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 14276 -

STANDARD PARTS

1075322_02

“MS O¥3H 9Ndos
8 (1)713gv

°MS NOILISOd av3H BNY3s

ol

"O°N[E Hund/L2
O°'N] 2 N30
WOO| 1| Me/nel
V1] Hnd/L9 *S0d| NId| "ON 3dIM
ET] n19/99
21| nia/asy
T nNia/vey
o1 N30
6 NY1/09
8| Nug/d2s
z N30
S| >a/let dNNd NOM 0ZH-23
199 3YIA NO_°(1)738V]
5| He/NEl dNG WOM OzH-03 S0L
v N3dO
€] N=9/2-NvD
z| 13A/0+NVD 8% 1 *539vd H10B NO
T N30 s21 NMOHS wHV.. 3Vl
"S0d| "ON =dIA
1-40LS1S34 :71v13a €-E1 ‘op 171viIA 005+ 1]
ﬁ.mmj
} { } { } ! { } ! I3
[ WAYA W] [8°ET 1 16721 (8 vl [6E]
ol=1-g 0SE SL szt oot
0zH-03 :7133¥] A .
N3LSAS 0zH-23 :0L teF! a.LNOD
Z2-NVO °1-NVO :71VL3d 2-€1 :7rvl3a
Hreten d7v.i3a
7 oot
T [6°01 ysol
=4 [6°%1
7 501 gzt
(801l 7
GLz
*ON© O11VIS 0ZH-03
(1) 7138v]
*3INAON 0ZH-03 LV 16°51
dvdls "ON9 J11V1S :0L . 051
tees QN9 OI1LVLS QV3H andds @
oot 1)738v7 . Vv
Qvad andos LV *ON9 O1L1VIS :01 ‘NS D1lviE e@@
1738V
anv ‘Ov3IH BNYdS Lv
dVHLS "ONO OILVLS :0L
*MS*SS34Yd OzZH-03 1621
ooz
(+)g9 . (-)V *MSSS3ud 0zZH-03

[ T-"3ATLv93aN) V] X18/0eT]
|+ 3n1L1S0d) 9] migsoz]
[ *SOd["ON 3dIM]

HOL10W 9nygos :713dvl
"OLON 8Nd3s 0L

"O°N E vYd0/VE
"O°N z N3dO
Wo2 1 n1a-/98
“SOd| NId| "ON 3d1m

“MS 390S
2 (r)3avn
"MS 33933NDS 0L

Tennant T300 / T300e (03-2017)

184



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 14276 - )
Part No. Serial Number Description Qty.
v 1075322 (14276- ) Harness, Main, Ele [Vw, Base, Push] 1
A 222290 (00001- ) Diode, Ele, Plug 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017)

185



STANDARD PARTS

1073677

ANNOYY “MS A3M

d3L3NgNoH HOLIMSAIM 2 (1)738v
(1)713avn "MS 0Z2H-203 = (1)713gv1 (1) 713gvn “aN9 J11V1S
Y3IL3INENOH 201 HOLIMS O2H-03 01 HOLIMSASM 0L "MS A3M 0L

[B°E]
001

ST N3O
v1 N3O
ET REIVZS]
21 g/ veET \O
T AH9/81
dnd/ L2
N3O
NV1/802
NHO/as0 1 739V ON 13gv ON
Nag,/2 4400ONY1S +9 0L H4400NVLS "aN9 0L
n1g,as
13A/V+NVYD
NH9/V -NVD
NH9/85

o]

@

[ NH9/S
"O°N 2z N3d0o

1

d

13A/49¢ l— & :T11v13d

"ON 3dIMm \\\KA\\\\
A 1
BEINALS

"sod "ON 3dIMm
“MS MOOTHIINT 939dvHO 5 (1)713@V7T g/
0L

H
. , J3av ON
MS OOTEILNT H398VHO Kh\ﬁ *SSINEVH NOTLV1S SHOLVH3HO 0L
£1IV130

L8111
=7A 4

1-€1 MJZEDKW
I

khi\

1-9 :71v13a 7

|

—|N|M|¥|0|O|~D

(o]

I\

[B°61
asz

VIvlaq —/—/— — — — — _—

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 00001 - 14275) (PAGE 1 OF 3)

osr

LB NYg/2%
OE n1g/49
S8 NYL/V0Z2| AVI3d 1N
S8 n1g,/89
"SOd| "ON 3IYIM
JA=] NH9/S1
[¢}3) 1HM/B2
S8 A19/4€1
o8 vd0/E AYTI3Y EN
"S0d| "ON 3dIM

PWNC(T) 2738V

AVT3d dndos ¥ 0L

Tennant T300 / T300e (03-2017)

186



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 00001 - 14275) (PAGE 2 OF 3)

1073677

[ /8] vH0/VELPEY
[ 0E 035/91
[ =] M8/NET
o8 N19/HS
*SOd|__"ON 3dIM
1-80 2-90 £-80 AVI3 2N
: (1)73av £(1173av] = (1)738vT (1) 13av
2-@0 0L €-80 0L AvI3d ZN :0L

2X 2X .
Y [6°v1
6711 [6°1
o5 os set
rze11l rze11
0E 0E
[zl
oB
0ZH NIV
s (1)73av 5-90 E @. 2
IATIVA OZH NIV :0L : (1)73av] te
5-90 :0lL E@.
e rz=11
OE
[
9
rz=11
oot c
T3av oN
“ON9 D1LVLS :0L
"O°'N 3 AH9/8T
["o'N 2 N30
| moa T _ya/rel i .olﬂmﬁﬂ%Fm
[ °sod] NId[ "ON 3g1m terz1 ﬁ “ONS TLIVIS 0L
CMS IMVHE Muvd sT13av !
*MS IMved Mdvd 0L i i a'or1
[6°G1 Sl2
ﬂ ast zx
, ﬁumuv NV4 OVA :7138V1 (6°El .
! .@ NV4 NONJYA 301 00T terkl)
7 33V ON
! *ON9 O1LV1S s —————
i EZEENCYE TR
[ 2] >nesuel
*539vd HL10d NO el [ 1] irmez !
[6°G1] [6°/1
NMOHS wHV. 3dvL oS ‘ BN i 8t
! i 25 ‘2z s71vl30 i
ﬁ [oos"1] S01 °*2-9 ‘05 :7Ivi3d 7 v IIVLd
[ .
1°BE
< o £ a.INOD
8Iviaa ok — = e —
(6l 18°S1 21 R
0ol osT s v Ivi3ada
XE
6°E ]
oo1
X2
[zl
SL
€-3001d :73av 1-30010 :738v7
€-30010 :0L [-30010 :0L , g NGg 25
[ 3aoNVEIIVN] MIg/AET /[ 300NV : 3TN YIg/METFET [ v Nv1,/905
[300HLVI:N33]  n1a/xe 300HLVIs N34 NH3/ 821 [Sod[-oN 3aim
| NOTLISOd["ON 3dM NOILISOd| “ON I91M
Z-30010 738V
Z2-30010 :o0l dANd OZH-03 =138V
AV/EESSEER N ISR A g OeH-93 0L
30Q0HLYJ:N34[VHO/VERE
NO1LISOd|"ON J9im [ SATLVO3N: IVA] NEB/V2S
[ 3ATL1SOd:W34] NYL/D0S
[ 11S0d]*ON 351M

[-d0L13VdvD :7138v71
1-H0110VdvD

t0L

187

Tennant T300 / T300e (03-2017)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 00001 - 14275) (PAGE 3 OF 3)

1073677

Hnd/ 28
n18/99
n1g/89%
n1a/vay
N3d0
NYL1/09
NH8/825
N3do
Ha/1el
HIG/NET
N3d0o
NH9/3-NV3
T3A/0+NVD
N3d0
“ON_3dIM

—|n|m |+ |in]o|~|m|®

°S0d

0zH-03_:73@v]
W3LSAS 02H-03 0L

[=Ne)l
[7Ed

“ON9 QJI1VLS 02H-03
i(1)73av7]
“37NAON 02H-03 1V
dVHLS "aNS DO1LVLS :0L

JWNd WOM O2H-23
199 3IHIM NO_*°11)738v71
JNNd WOM O2H-03 01

£-€1 ‘ov :Ivl3a

°MS O¥3H 8nNdos
2 (1)73av
“MS NOILISOd dv3H 8NH3S 0L

"O°N £ dynd/L2
"O°N z N3dO
Wod 1 AG/NET
*S0d| NI1d| "ON 3dIMm

"S39vd H109 NO
NMOHS wHY. 3dVL

N

1-401S1S3d MEN _M_/
¥ f ¥
I LY I

[WAFAS]
oSt

2-Nv¥D *1-NvD :T1vi3a

teel
oor

(-) 3IATLVIIN| X1g/DEl
| +) JAILIS0d nlg/9z
—  colrovaunl

HOLOW 9ndgds :713gv71
HOLON 8NYIS :0L

(=N te*z1
DSE E72

sz [67+]
o1 Gz1
[B8'S1
os1
*aN9 O1LV1S Qv3H 8ndos @
£01)13av <~~~
QV3H 8NHOS Lv "ON9 OILVLS 301 \ONG D1LVLS e@@
EREL
*gvIH @NHIS LV
dvHlS “ON9 O1LVIS :0L
*MS*SS38d 02H-03 1671
(1)7138v71 002

"MS°SS34d 02H-03 0L

TO°N € NVL1/09
“0°N = N3d0o
WO3 T HM1g/7e
" S0d d| "ON 34IM

4.INOD

-g7vi3d

"O°N € VHO/VE

°0°N 2 N340

WO2 1 n1g,/09

°S0d| NId| "ON 3dIm

“MS 3O0S
: 3ava
*MS 33933N0S 0L

Tennant T300 / T300e (03-2017)

188



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 00001 - 14275)

Part No. Serial Number Description Qty.
v 1073677 (00001- 14275 ) Harness, Main, Ele [Vw, Base, Push] 1
(Replaced By 9015156)
A 222290 (00001- ) Diode, Ele, Plug 3

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2017) 189



STANDARD PARTS

ELECTRICAL HARNESS, OPTIONS PROPEL

1073592

o) ||
L

]

z|z
|5
|
0|5

of=|n
>
x
&
<
@

alo|)
&
<

Rl&

B
o
o
N
o

z NHO/S

T
"S0d| TON SHIM

J38Y71 ON
*SSINEVH NIVW :0L

te'el
a1

2-073IHS
tRi7E

(s°E)
‘26

713GV oN
ONMOES D11V1S oL

(s°E) (B3]
s'z5 sot

3dO] ] N3O

20| S| =A/mrnNva

0| 5[ N3d0

0| [l und/L

o e T3A/ ]

30| 2] NH9/G|

540 1] IAm-e/ETT

"SDd| "ON 3dim] “sod] “ON 351M

HITHVHI 1T13EV]
HIOHVHD UHVOS NO 0L

TZNYO ' TNVO

Jivi3a st
(1% BR3) (e
st sot sca

N30

er
*NNOD

NED/D-NvJ

[
E[ LFM->e/ETT
2
T

RENVARN%]
"S0d TON 3dIM

"Sod TON SHIM

38V ON
SSANHVH NIVA 0L

N

N

PEACIEENCIZ]

N1a/89
and/.
na/E
na/v:
o
*NNOD
S138Y1 ON

3INQON 30VRHIINT H3SN 0L

‘10d 033dS +738V1
Y3LINOILNILOL 033dS 0L

*HS *A3Y :7FEvV
HOLTMS SSH3AZY 0L

Qty.

Description

Serial Number

(00001-

Part No.
1073592

Sta, Propel ]

Harness, Ele [Vw, Op

)

Tennant T300 / T300e (05-2015)

190



STANDARD PARTS

ELECTRICAL HARNESS, OPTIONS PUSH

1073593

jd N3d L N3dO
E N3di 8 T3A/8+NV3D
2 N3 S N3O
T N3 b und/L
O1|NH9/9- REINZA
N340 2 NY9/S
N340 1 LHM-XTa/ETT
=1 N3dO "SOd[ "ON J9Im] "sod "ON _3HIM
o 1o HI9HYHD 138y
WM mmm“ww 38v1 ON H394HVHO OWvVOd NO 301
ANNOH9 J11VLIS :0l
] AH9/BT
[+] HNdsZ2
AHO/BE
NY.L/02
NHO/S0T
Neg/2
nia/a [
TIA/VINVD o ==
NE9/V-N¥D - [Trnra/ery
T s 'EE! [ mooso-ng| N2
REIVZS [IEREIVATINE]
0d[  "ON 3u1m]
738V ON (821
SS3NEYH NIVN 01 al
° :_EDIVJ
sz s2e ‘57! oot Eos oy
(5°91 nlasag
s
Bl ] il 2] x il st
[ n8/v9
NY1/02
T3A/FS s
HNd/L2 “NNOD
NYB/Z2
[ AH9/81
AY9/BE -
"SOd|"ON 3dIM

S73av ON
INQON 30VAHILNI ¥3sn :0L

191

Qty.

Ele [Vw, Op.Stat, Push]

ion

Descript
Harness

)

Serial Number

(00001-

Part No.
1073593

Tennant T300 / T300e (05-2015)




ELECTRICAL HARNESS, BAIL SWITCH

STANDARD PARTS

1072524

(MNTHHSLV3IH HLIM
d343A00 NOILD3S SIHL)
[6°01
Sz

TYNOIS] ¥ Ng3/IE
= 050/0F /N[ E N340

"MS TIIvE s (1)7139Y ] ] NEERATS N 2 N3d0
HOLIMS T1vE 20l fvagg STNRE ] D0AS i EEZe
"S0d| "ON 3dIm

S13gv1 ON
F1NAON FOVAYILINT 435N 0L

Qty.

Tennant T300 / T300e (05-2015)

Description
Harness, Ele [Bail Switch]

)

Serial Number

(00001-

Part No.
1072524

192



STANDARD PARTS

ELECTRICAL HARNESS, ADAPTER (T300 TELEMETRY MODELS)

Yol
(2]
o
N~
=)
[ 300NV :3VA]  dNd/8L
[300HLYO:N3d]  N19/09
[ NOILISO4|°ON 3dIM
3IINAON FOVAHIINI YISO 01 133V
1-30010 :=9gv ! 3INAOW FOVIHIINT HISN 0L
1-30010 :0L ,
[
[e "zl
- B
’ 16721
SL
SSINHYH NOILVLS'<0 0L 2138vY1 |\ .
SSINSVH NOTLVLIS dO 0L re’?
m o1] n1a/vg
6 uNd/ L
o1 ngs/as 8] MEsel
6] wbnd/ve L n1e/9
8| gset 9 z<%\om
L n1g/9 W JM%\#N
a| Nvi/02 . m;a\wm
Sl A 2 >Ummmﬂ
v| wbndssz
£ NNV 1| Adasse
S RONEYT SOd|"ON 3d1M
1| Adas/se
SOd| *ON 3JIm

Qty.
193

Harness, Ele, Adaptor [T300, Amii]

Description
Diode, Ele, Plug

)
)

Serial Number

(15348-
(15348-

Part No.
1075195
222290

Tennant T300 / T300e (03-2017)




OPTIONS

BATTERY LIFT OUT BOX KIT

194



OPTIONS

BATTERY LIFT OUT BOX KIT

Ref. Part No. Serial Number Description Qty.
9014173 (00001 - ) Box Kit, Lift, Batt, Am [T300/E/Ss300] 1
(Additional Battery Cable Kit May Also Be Required)

<

A 1 1207816 (00001- ) Box, Battery [Lift- Out] 1
A 2 1212689 (00001- ) Pad, Box, Battery 2
A 3 1208697 (00001- )  Strap, Pyp, Buckle, Friction 1
A 4 130773 (00001- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
A 5 1214509 (00001- ) Bracket, Deflector, Battery 1
A 6 1034731 (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
A 7 1074798 (00001- ) Cable, Adaptor, Batt [Sb120- Sb50, Red] 1
(Off- Board Charger Models Only)
A 8 11329 (00001- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
A 9 01684 (00001- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (07-2016) 195



OPTIONS

BATTERY WATERING SYSTEM (FOR BATTERY 1217782)

355383

196 Tennant T300 / T300e (05- 2015)



OPTIONS

BATTERY WATERING SYSTEM (FOR BATTERY 1217782)

Ref. Part No. Serial Number Description Qty.
1 1074702 (00001- ) Battery, Watering, System [T300] 1
2 1072526 (00001- )  Tank, Water, 30.0l, Battery Fill Sys 1

Tennant T300 / T300e (05-2015) 197



OPTIONS

DOCUMENTATION GROUP

[=]
[=]

Ref. Part No. Serial Number Description Qty.
9014524 (00001 - ) Manual, Parts [T300/T300e, Ce] 1
9014525 (00001 - ) Manual, Oprtr [T300/T300e, En, Ce] 1
9014526 (00001 - ) Manual, Oprtr [T300/T300e, De, Ce] 1
9014527 (00001 - ) Manual, Oprtr [T300/T300e, Fr, Ce] 1
9014528 (00001 - ) Manual, Oprtr [T300/T300e, NI, Ce] 1
9014529 (00001 - ) Manual, Oprtr [T300/T300e, Es, Ce] 1
9014530 (00001 - ) Manual, Oprtr [T300/T300e, It, Ce] 1
9014531 (00001 - ) Manual, Oprtr [T300/T300e, Se, Ce] 1
9014532 (00001 - ) Manual, Oprtr [T300/T300e, Dk, Ce] 1
9014533 (00001 - ) Manual, Oprtr [T300/T300e, No, Ce] 1
9014534 (00001 - ) Manual, Oprtr [T300/T300e, Fi, Ce] 1
9014535 (00001 - ) Manual, Oprtr [T300/T300e, Pt, Ce] 1
9014536 (00001 - ) Manual, Oprtr [T300/T300e, PI, Ce] 1
9014537 (00001- ) Manual, Oprtr [T300/T300e, Cz, Ce] 1
9014538 (00001 - ) Manual, Oprtr [T300/T300e, Hu, Ce] 1
9014539 (00001- ) Manual, Oprtr [T300/T300e, Gr, Ce] 1
9014540 (00001- ) Manual, Oprtr [T300/T300e, Ru, Ce] 1
9014541 (00001- ) Manual, Oprtr [T300/T300e, Tr, Ce] 1
9014542 (00001- ) Manual, Oprtr [T300/T300e, Sk, Ce] 1
9014543 (00001 - ) Manual, Oprtr [T300/T300¢, SI, Ce] 1
9014544 (00001 - ) Manual, Oprtr [T300/T300¢, Lv, Ce] 1
9014545 (00001 - ) Manual, Oprtr [T300/T300e, Lt, Ce] 1
9014546 (00001 - ) Manual, Oprtr [T300/T300e, Ee, Ce] 1
9014547 (00001 - ) Manual, Oprtr [T300/T300e, Bg, Ce] 1
9014548 (00001 - ) Manual, Oprtr [T300/T300e, Ro, Ce] 1
9014549 (00001 - ) Manual, Oprtr [T300/T300e, Hr, Ce] 1
9014522 (00001 - ) Instr, Wall Chart [T300/T300¢] 1
9014510 (00001- ) Manual, Service [T300/T300e, En] 1

[w] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.tennantco.com/manual

198

Tennant T300 / T300e (07-2016)



OPTIONS

Tennant T300 / T300e (07-2016) 199



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN

Tennant T300 / T300e (05-2015)

200



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN

Ref. Part No. Serial Number Description Qty.
v 9011810 (00001- ) Module Kit, Repimt [Ec- H20, B 02] 1
(Includes ec- H20 NanoClean Cartridge)
AV 9014126 (00001- ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (00001- ) Housing, Module, Upper, Ec- H20 1
AL 2 1015506 (00001- ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (00001- )  Switch, Rocker, Spst, Mom 1
AA 4 32509 (00001- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 (00001- )  Electrode, 5 Plate, High Flow 1
AA 6 41579 (00001- )  Washer, Flat, 08, Ss 4
AA 7 33932 (00001- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (00001- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9O 1208526 (00001- ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (00001- ) Label, Direction [Ec- H20] 1
AA 11 613735 (00001- ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (00001- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (00001- ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9014127 (00001- )  Controller Kit, Replmt [Ec- H20 Nc] 1
(Includes ec- H20 NanoClean Cartridge)
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (08- 2015) 201



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

355337

202 Tennant T300 / T300e (05-2015)



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

Ref. Part No. Serial Number Description Qty.
v 1 9014175 (00001- )  Kit, Eccentric Assy, [T300] 1
A 2 1014328 (00001 - ) Key, Sg, 05mm X 05mm, 25mml 1
A 3 N/A (00001- ) Balance, Eccentric, Step [Machined] 1
A 4 N/A (00001 - ) Screw, Set, M8 X 1.25 X 8, SS 1
A 5 N/A (00001- )  Spacer, Eccentric 1
A 6 N/A (00001- ) Screw, Hex, M6 X 1.00 X 16, Sems 3
A 7 N/A (00001- ) Plate, Retainer, Brg, Outer 1
A 8 1206608 (00001- ) Bearing, Ball, 1.58b 2.68d 0.59w [2seal] 1
A 9 N/A (00001- ) Housing, Bearing, Outer [Machined] 1
A 10 N/A (00001- ) Retainer, Bearing, Inner [Qpq] 1
A 11 NA (00001- ) Screw, Soc, M6 X 1.00 X 12, 8.8, Low 2
A 12 1208266 (00001- ) O-Ring, 57.15 X 3.18, Nbr 1
A 13 1212710 (00001- ) Screw, Flt, Soc, M6 X 1.00 X 35, 10.9,NI 6
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (05-2015) 203



	HOW TO ORDER PARTS
	RECOMMENDED MAINTENANCE ITEMS
	GENERAL RECOMMENDED MAINTENANCE ITEMS

	STANDARD PARTS
	BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB
	BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB
	BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB
	BRUSHES GROUP, 50CM CYLINDRICAL
	PAD GROUP, 50CM ORBITAL
	SCRUB HEAD GROUP, 43CM DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 50CM DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG HUB - CONT’D
	SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D
	SCRUB HEAD GROUP, 50CM CYLINDRICAL
	SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D
	SCRUB HEAD GROUP, 50CM ORBITAL
	RECOVERY TANK GROUP, T300e MODEL
	RECOVERY TANK GROUP, T300 MODEL
	RECOVERY TANK FILTER AND HOSE GROUP, SCREW CAP
	RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE
	SOLUTION TANK GROUP
	FRAME GROUP, PROPEL MODEL
	FRAME GROUP, PUSH MODEL
	ACTUATED DOWN PRESSURE GROUP
	MANUAL DOWN PRESSURE GROUP
	SINGLE DOWN PRESSURE GROUP
	SOLUTION GROUP, T300e MODEL
	SOLUTION GROUP, T300 MODEL
	SOLUTION GROUP, T300e MODEL ec-H2O
	SOLUTION GROUP, T300 MODEL ec-H2O
	SOLUTION GROUP, T300 MODEL ec- H2O & SEVERE ENVIRONMENT
	SOLUTION GROUP, T300 MODEL ec- H2O & SEVERE ENVIRONMENT - CONT’D
	ELECTRICAL COMPONENTS GROUP, T300e MODEL
	ELECTRICAL COMPONENTS GROUP, T300 MODEL
	TELEMETRY GROUP, T300 MODEL
	LOWER CONSOLE GROUP, ON-BOARD CHARGER
	LOWER CONSOLE GROUP, OFF-BOARD CHARGER
	HANDLE GROUP, T300e MEMBRANE, PROPEL
	HANDLE GROUP, T300e MEMBRANE, PUSH
	HANDLE GROUP, T300 PRO-MEMBRANE, PROPEL, ACTUATED DOWN PRESSURE
	HANDLE GROUP, T300 MEMBRANE, PROPEL, MANUAL DOWN PRESSURE
	HANDLE GROUP, T300 PRO-MEMBRANE, PUSH, ACTUATED DOWN PRESSURE
	HANDLE GROUP, MEMBRANE, PUSH, MANUAL DOWN PRESSURE
	HANDLE GROUP, T300 PRO-PANEL (LCD), PROPEL
	HANDLE GROUP, T300 PRO-PANEL (LCD), PUSH
	SHROUD GROUP, DISK AND ORBITAL HEAD
	SHROUD GROUP, CYLINDRICAL HEAD
	SCRUB HEAD LIFT GROUP, 43CM DISK MODEL
	SCRUB HEAD LIFT GROUP, 50CM DISK MODEL
	SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL
	SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL
	SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL
	SQUEEGEE GROUP
	BATTERY CABLE GROUP, T300e MODEL
	BATTERY CABLE GROUP, T300 MODEL
	BATTERY GROUP, 76AH C5 GEL
	BATTERY GROUP, 105AH C5 GEL
	BATTERY GROUP, 58AH C5 TPPL
	BATTERY GROUP, 120AH C5 WET
	LABEL GROUP
	LABEL GROUP - CONT’D
	ELECTRICAL DIAGRAM, PROPEL MEMBRANE T300 MODEL (PAGE 1 OF 4)
	ELECTRICAL DIAGRAM, PROPEL MEMBRANE T300 MODEL (PAGE 2 OF 4)
	ELECTRICAL DIAGRAM, PROPEL MEMBRANE T300 MODEL (PAGE 3 OF 4)
	ELECTRICAL DIAGRAM, PROPEL MEMBRANE T300 MODEL (PAGE 4 OF 4)
	ELECTRICAL DIAGRAM, PUSH MEMBRANE T300 MODEL (PAGE 1 OF 4)
	ELECTRICAL DIAGRAM, PUSH MEMBRANE T300 MODEL (PAGE 2 OF 4)
	ELECTRICAL DIAGRAM, PUSH MEMBRANE T300 MODEL (PAGE 3 OF 4)
	ELECTRICAL DIAGRAM, PUSH MEMBRANE T300 MODEL (PAGE 4 OF 4)
	ELECTRICAL DIAGRAM, PROPEL PRO- PANEL (LCD) T300 MODEL (PAGE 1 OF 4)
	ELECTRICAL DIAGRAM, PROPEL PRO- PANEL (LCD) T300 MODEL (PAGE 2 OF 4)
	ELECTRICAL DIAGRAM, PROPEL PRO- PANEL (LCD) T300 MODEL (PAGE 3 OF 4)
	ELECTRICAL DIAGRAM, PROPEL PRO- PANEL (LCD) T300 MODEL (PAGE 4 OF 4)
	ELECTRICAL DIAGRAM, PUSH PRO- PANEL (LCD) T300 MODEL (PAGE 1 OF 4)
	ELECTRICAL DIAGRAM, PUSH PRO- PANEL (LCD) T300 MODEL (PAGE 2 OF 4)
	ELECTRICAL DIAGRAM, PUSH PRO- PANEL (LCD) T300 MODEL (PAGE 3 OF 4)
	ELECTRICAL DIAGRAM, PUSH PRO- PANEL (LCD) T300 MODEL (PAGE 4 OF 4)
	ELECTRICAL DIAGRAM, PROPEL T300e MODEL (PAGE 1 OF 3)
	ELECTRICAL DIAGRAM, PROPEL T300e MODEL (PAGE 2 OF 3)
	ELECTRICAL DIAGRAM, PROPEL T300e MODEL (PAGE 3 OF 3)
	ELECTRICAL DIAGRAM, PUSH T300e MODEL (PAGE 1 OF 3)
	ELECTRICAL DIAGRAM, PUSH T300e MODEL (PAGE 2 OF 3)
	ELECTRICAL DIAGRAM, PUSH T300e MODEL (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 14276 - ) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 14276 - ) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 14276 - ) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 00001 - 14275) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 00001 - 14275) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL (S/N 00001 - 14275) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 14276 - ) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 14276 - ) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 14276 - ) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 00001 - 14275) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 00001 - 14275) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL (S/N 00001 - 14275) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 14276 - ) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 14276 - ) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 14276 - ) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 00001 - 14275) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 00001 - 14275) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300e MODEL (S/N 00001 - 14275) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 14276 - ) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 14276 - ) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 14276 - ) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 00001 - 14275) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 00001 - 14275) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL (S/N 00001 - 14275) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, OPTIONS PROPEL
	ELECTRICAL HARNESS, OPTIONS PUSH
	ELECTRICAL HARNESS, BAIL SWITCH
	ELECTRICAL HARNESS, ADAPTER (T300 TELEMETRY MODELS)

	OPTIONS
	BATTERY LIFT OUT BOX KIT
	BATTERY WATERING SYSTEM (FOR BATTERY 1217782)
	DOCUMENTATION GROUP

	BREAKDOWNS
	ec-H2O NANOCLEAN MODULE BREAKDOWN
	ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN


